0G3035 COVERING

0G3036 PANEL

0G3037 SAFETY THERMOSTAT; 135 C
0G3038 PROTECTION

0G3039 INSULATOR

0G3041 PLATE; BACK

0G3042 GRIDDLE PLATE; CPL.; HARD CHROMIUM PLATE
0G3043 INSULATOR

0G3044 SAFETY THERMOSTAT; UL
0G3045 CONTACTOR; 18,5KW/230V
0G3046 SHAFT

0G3048 NOZZLE; 2,60 MM.

0G3050 CONDENSER

0G3051 ROSETTE

0G3052 WASHER

0G3053 GAS VALVE

0G3054 LID; BOT150

0G3055 HEATING ELEMENT; 2160W
0G3056 GUIDE PLATE

0G3057 COVER LID

0G3058 HANDLE

0G3060 UNION ELBOW

0G3061 PANEL; ASS. W/PCB
0G3062 PAN PLATED CPL. WITH HAETING ELEMENT
0G3063 KNOB

0G3064 GRADUATED DISK

0G3065 GRADUATED DISK

0G3066 HOUSING; CPL; VARIO WOK
0G3067 INVERTER; CPL; VARIO INDUC
0G3069 SCREW; SET 10 PCS
0G3071 PIPE FITTING; 1/2- 1/4
0G3073 FLANGE

0G3074 PIVOT; M8X12

0G3075 LAMP; YELLOW

0G3076 CAP COVER; 1/2 NYLON
0G3077 RINSE ARM; ON TOP CPL
0G3078 RINSE ARM; W/ THE BOTTOM -CPL.
0G3079 RIBBED PLATE; FE

0G3080 IMPELLER

0G3081 GASKET

0G3083 FLANGE

0G3087 SUPPORT

0G3088 PLATE

0G3091 COVERING

0G3092 RETAINING RING

0G3093 SUPPORT; 8 MM.

0G3094

SUPPORT; 12 MM.




0G3098 BURNER; ASS.

0G3101 PILOT BURNER ; ASS.

0G3102 WASHER

0G3104 PLATE

0G3105 PLATE

0G3106 HEATING ELEMENT; 4,5 KW 200V
0G3107 HEATING ELEMENT; 4,5 KW 200V
0G3108 SCREW; M6*16

0G3109 COVERING

0G3110 PILOT LAMP

0G3111 FOIL

0G3112 HEATING ELEMENT; 415V 50 HZ 3PH
0G3113 LID

0G3114 INDUCTION GENERATOR; CPL;230V
0G3115 INDUCTION GENERATOR; CPL; 230V
0G3117 INDUCTION GENERATOR
0G3118 INDUCTION GENERATOR
0G3119 COVERING

0G3120 ENVELOPE; PLUG

0G3121 KNOB;30-80

0G3123 REAR PANEL

0G3124 COVERING

0G3125 CLIP; LOWER-PART

0G3126 CLIP; UPPER-PART

0G3128 HOOK

0G3130 PCB; USERFACE

0G3131 NONRETURN VALVE

0G3132 CONTAINER; F/B5

0G3133 PCB; 220V W/ PROTECTION F/NOVO 2
0G3134 UNION ELBOW

0G3135 COVERING

0G3136 KNOB; 0-12

0G3137 CONDUIT; NEW VERSION
0G3138 FOIL

0G3139 PAN

0G3140 BASIN; RIGHT

0G3141 PROTECTION

0G3142 SPACER RING

0G3143 FLAME CONTROL ELECTRODE; CPL.
0G3144 BURNER

0G3145 CATCH; F/CLOSURE

0G3148 RIBBED PLATE

0G3149 GRIDDLEPLATE

0G3150 TUBE; IGNITION BURNER
0G3151 CABLE TREE

0G3154 REDUCTION DISK; BOT96.100S

0G3155

HOSE; 310MM




0G3156 SEALING

0G3157 NIPPLE

0G3158 PIPE; CONDENS

0G3159 PIPE; CONDENS

0G3161 END PIECE

0G3162 C CLAMP

0G3166 HOOK

0G3167 PULP; 500 GR./-30 TILL +1400 C
0G3168 INSULATOR

0G3169 THERMOSTAT

0G3170 CONTROLLER BOARD

0G3171 HOSE; BY METER

0G3172 SWITCH

0G3173 SHAFT

0G3174 PANEL

0G3175 GASKET

0G3176 HEATING ELEMENT; 1190W/230V
0G3177 HEATING ELEMENT; 1KW/230V
0G3178 HEATING ELEMENT; 810W/230V
0G3179 OWERFLOW PIPE; 330MM
0G3180 COIL; W/SENSOR; VARIOINDUC
0G3182 SWITCH; UK W/RESISTOR 82KOHM
0G3183 TEMPERATURE SENSOR; F/COOLING BLOCK
0G3184 TEMPERATURE SENSOR; F/COIL
0G3186 SUPPORT; F/TRANSISTOR MODUL
0G3187 SUPPORT; F/RECTIFIER

0G3188 SUPPORT; F/COIL

0G3189 RESISTOR; 82KOHM F. SWITCH UK
0G3192 FAN; 230V

0G3193 DIODE; ZENER 6,8V

0G3194 DIODE; ZENER 12V

0G3195 BOLT; M4*70

0G3196 PCB; CPL; 400V/440V

0G3197 PCB; CPL; 400V

0G3198 PCB; CPL; 440V

0G3199 PCB; CPL; 440V

0G3201 PCB; CPL; 230V

0G3202 PCB; CPL; 230V

0G3207 HANDLE

0G3208 CLAMP

0G3210 DOOR HANDLE

0G3211 BLOWING SPOUT

0G3212 TUBE

0G3213 SUPPORT

0G3215 HOOK; F/TILTED BOILING PAN
0G3216 LID

0G3217 CAP COVER;3/4




0G3218 FRONT PANEL

0G3219 TAP; CPL.

0G3220 SLEEVE; F/PROTECTION
0G3221 SPINDLE

0G3222 MAGNETIC VALVE

0G3223 SWITCH; YELLOW

0G3225 HEATING ELEMENT; 1,4KW 440V
0G3226 HEATING ELEMENT; 1,7KW 440V
0G3227 HEATING ELEMENT; 1,1KW 440V
0G3228 PAN; 8OLTR.

0G3230 HEATING ELEMENT; 1160W 200V
0G3231 HEATING ELEMENT; 1335W 200V
0G3232 HEATING ELEMENT; 1505W 200V
0G3233 LID; PRESSURE; DDD300
0G3234 COVERING; CPL.

0G3235 BRACKET

0G3237 INSERT; PLASTIC; F/HANDLE
0G3238 FILTER; F/SWIVEL; 3/4

0G3239 FIXING SET; 5/4

0G3242 HEATING ELEMENT; 1,3 KW 440V
0G3243 THERMOCOUPLE

0G3244 PARTITION PLATE

0G3245 PANEL

0G3246 AERATION DEVICE; 3/8

0G3247 SLEEVE; BLACK 3/4

0G3250 SCREW; M4*8

0G3252 KNOB

0G3253 PIPE FITTING

0G3254 PLATE; RAER

0G3255 SUPPORT

0G3256 HANDLE

0G3257 BASIN

0G3258 SHIELD

0G3259 SHIELD

0G3260 SCREW; M6X16; SET 10 PCS
0G3263 COVERING

0G3264 COOKING PLATE; 400V/2X3KW;400X640
0G3265 COOKING PLATE

0G3266 PIPE

0G3267 NIPPLE; 3/4

0G3268 PIPE

0G3269 PIPE

0G3271 SCREW; 2,9X9,5; SET 10 PCS
0G3272 HEATING ELEMENT; 500W
0G3273 cLIP

0G3274 COOKING PLATE; 840X740; WITH BOLT

0G3275

PIN




0G3276 SPRING

0G3277 NOZZLE; S33

0G3278 SWITCH; W/POTI; LEFT SIDE
0G3279 REPAIR KIT; RANGE 1

0G3280 PLATE

0G3282 PLUG; 1

0G3283 SEPARATING WALL

0G3285 REAR PANEL

0G3286 COVERING; REAR LEFT

0G3287 INSULATOR; 55*29 CM.

0G3289 DOOR GASKET

0G3291 COVERING

0G3292 CABLE; 2 X 1,0 MM2 / 1300MM
0G3293 HEATING ELEMENT; 500W
0G3294 FOIL

0G3295 BAND; STEEL;FOR BOILING INSULATION
0G3296 TUBE

0G3297 PANEL

0G3298 SWITCH; W. POTI/CABLE - 10 POL
0G3299 SWITCH; W. POTI/CABLE - 8 POL
0G3300 CERAMIC GLASS PLATE; CPL
0G3301 PAN; STEEL; STAINLESS; 1000X600X200MM
0G3302 BASE; 80 L

0G3303 BASE; 100 L

0G3304 SCREW; 4,8X13; SET 100 PCS
0G3305 PANEL; 900MM APPLIANCE DEPTH
0G3306 PANEL; 900MM DEPTH; FET96.100
0G3307 PANEL; 800 MM APPLIANCE DEPTH
0G3308 PANEL; 800MM DEPTH; FET96.100
0G3311 SHEET; FET96.100E

0G3312 DISC; M6; SET 100 PCS

0G3313 DISC; 35X2,5; SET 100 PCS
0G3315 SUPPORT

0G3316 SUPPORT

0G3317 SCREW; M4X25; SET 100 PCS
0G3318 DISC; M4; SET 10 PCS

0G3319 SCREW; M5X10; SET 100 PCS
0G3320 DISC; M5; SET 100 PCS

0G3322 SHEET; W.30MM BOLT; FET96.100E
0G3325 TRAY; W.30MM BOLT; FET 100
0G3326 WALL; FRONT; FET96 100
0G3328 BASE; 60 L

0G3329 DOOR GASKET; THERMOPORT TROLLEY 2000
0G3330 CABLE; CONTROL; FET/UET
0G3333 RING

0G3334 PIPE

0G3335

BACK PANEL; MIDDLE PART




0G3336 TERMINAL

0G3337 PCB DRAWER; SUPERTHERM
0G3338 SUPPORT

0G3339 CONNECTOR

0G3340 CABLE; 1600MM; 4X6,0MM?2; 440V
0G3341 CABLE

0G3342 BALL BEARING

0G3343 NEEDLE BEARING

0G3345 RELAY SOCLE

0G3347 COVERING; LOCK

0G3348 SCREW; FOR 45112402
0G3349 NUT

0G3350 SILICONE HOSE

0G3351 SEALING; F/WATERPIPE
0G3352 PCB

0G3353 PAN; 60 LTR

0G3356 VALVE

0G3357 GRATUATED RULER; 400L.; 400L
0G3358 CHAMOTTEPLATE; 530X325X20MM
0G3359 HEATING ELEMENT; 3KW 240V
0G3360 TIME RELAY; 24-230V
0G3361 REGULATOR; 0-120 C
0G3362 PILOT BURNER NOZZLE
0G3363 GASKET; 1 MTR; 5601/02-3
0G3364 COVERING; WOK

0G3365 LAMP CAP

0G3366 LID; CPL; KEC-050

0G3367 BRACKET; ELECTROD
0G3368 BRACKET; BUSH

0G3369 PLATE; F/IGNITION

0G3370 INDUCTION GENERATOR; 10KW/50HZ
0G3371 SIDE

0G3372 SIDE; UPPER

0G3373 SIDE; LOWER

0G3374 DRAIN

0G3375 SIDE

0G3376 SIDE

0G3377 DRAIN

0G3378 DRAIN

0G3379 DISC

0G3380 FIXING ANGLE

0G3381 BRACKET; MOTOR

0G3382 SCREW

0G3383 SHAFT; 785MM

0G3384 PROTECTIVE STUD

0G3385 BAR

0G3386 PROTECTION




0G3387 PROTECTION

0G3388 PROTECTION

0G3389 PROTECTION

0G3390 DRAUGHT VALVE

0G3391 AIR GUIDE; UPPER

0G3392 AIR GUIDE

0G3393 HOOK

0G3394 WEDGE

0G3395 RING; TEFLON

0G3396 0-RING; 44,04*3,53

0G3397 0-RING; 24,99*3,53

0G3398 PUMP

0G3399 LID; F/KNOB

0G3400 PCB; RECTIFIER

0G3402 GASKET

0G3404 LID; BEN 150E

0G3405 FLAME SPREADER; DIA.128MM; 10KW
0G3406 BURNER HEAD; 10 KW

0G3410 SHEET

0G3411 INSULATOR

0G3412 PANEL

0G3413 TRANSISTOR MODUL

0G3414 PLATE

0G3416 PCB; 440V

0G3417 WATER FILLING DEVICE; 3/4 W. SWIVEL COC
0G3418 MOTOR; KIT

0G3419 GEARMOTOR; KIT

0G3420 NOZZLE; 1,95 MM

0G3421 NOZZLE; 2,20 MM

0G3422 SENSOR; PT100

0G3423 LAMP; 250V; SLICER 2712E

0G3424 SUPPORT ANGLE; LEFT; 550MM
0G3425 SUPPORT ANGLE; RIGHT; 550MM
0G3426 SHAFT; 61CM

0G3427 COOKING PLATE; 2X4KW/440V;450X740MM
0G3428 SCREWING; 1/2

0G3429 CABLE

0G3430 HEATING ELEMENT; 3,6KW/230V
0G3431 CONNECTION PIECE; 25MM

0G3432 COOKING PLATE CPL.; 2,6KW/230V/220MM
0G3433 HEATING ELEMENT; 500W 380V
0G3434 KNOB; FOR IGNITION S90

0G3435 NOZZLE; 4,60MM; 3/8

0G3437 SWITCH; AUTO/MANUAL;SLICER 2712E
0G3438 THERMOSTAT; B100

0G3439 BASIN

0G3440

TERMINAL BOARD




0G3441 TERMINAL BOARD
0G3442 TERMINAL BOARD
0G3443 SUPPORT

0G3444 SUPPORT; ECO FLAM
0G3445 LEVER

0G3446 LEVER; 10KW-BURNER
0G3447 NUT

0G3448 PASSAGE

0G3449 PAN; CAST IRON; W. HEATING ELEMENT; S90
0G3450 BOLT

0G3451 BALL VALVE; 1

0G3452 COIL; 5KW/400; VERS. 0-3
0G3453 MOTOR

0G3454 PLATE

0G3455 BRACKET

0G3456 SUPPORT

0G3457 BRACKET

0G3459 NOZZLE; 1,85MM

0G3460 FRAME

0G3461 PANEL

0G3462 HEATING ELEMENT; 15KW/230V
0G3463 NOZZLE; 1,50MM

0G3464 PLATE

0G3465 CONTROL UNIT; WFA1
0G3466 NUT; W/ CLAMP RING
0G3467 HEATING FOIL; 500W 230V
0G3468 PANEL; SWITCH

0G3469 NUT

0G3470 PANEL

0G3471 SAFETY THERMOSTAT; 115C
0G3472 SAFETY THERMOSTAT; 105C
0G3473 SOLENOID VALVE; 1/2 STEAM
0G3474 SOLENOID VALVE; 1/2 WATER
0G3475 SWITCH; JOYSTICK
0G3476 PIPE; GAS,STEEL, LONG
0G3477 PAN; BOT 150 E

0G3478 PAN; BOT 100E

0G3480 FLAME CONTROL DEVICE
0G3481 PIPE

0G3482 PIPE

0G3483 NUT

0G3484 PLAQUE

0G3485 BAR

0G3486 CAP COVER

0G3487 HANDLE

0G3488 TERMINAL

0G3489 TERMINAL




0G3490 SUPPORT

0G3491 ADHESIVE MEMBRANE

0G3492 SPRING; BOWL

0G3494 PIPE

0G3495 TERMINAL

0G3497 WALL

0G3498 RING; PARTITION; LEFT

0G3499 STEAM GENERATOR; BOT200
0G3500 SCREW; M8*80

0G3502 MIXING VALVE; 1/2

0G3506 CONTACTOR; 230V

0G3507 SIDE PANEL; LH

0G3508 COVERING

0G3510 GASKET

0G3511 NOZZLE; 2,55 MM.

0G3512 PIN; THREADED

0G3513 ADAPTER

0G3515 BOILER; CPL; 400V

0G3516 SPRING; F/0K4147

0G3517 CONNECTION; KIT; FOR S90

0G3518 ELECTRODE

0G3519 TRANSISTOR MODUL; FIELD 2
0G3520 PCB; 400V

0G3523 FUSE; SET 10 PCS

0G3525 TEMPERATURE SENSOR; 8-POL.; 2 X NTC
0G3527 SELF-STICK STRIP; HIGH TEMPERATURE
0G3529 THERMOCOUPLE

0G3530 HEATING ELEMENT; 2500W 208V
0G3531 SCREW; M6*15

0G3532 COVERING

0G3533 HOSE; STEAM

0G3534 HOSE; STEAM

0G3535 ANGLE

0G3537 COIL; 270V 5KW

0G3538 COIL; 270V 3,5KW

0G3539 FIXING ANGLE

0G3540 GASKET; MEMBRANE

0G3541 HOOD; COVER

0G3542 COVER PLATE

0G3543 INDUCTION GENERATOR; 10KW 60HZ
0G3544 INDUCTION GENERATOR; 10KW/50HZ
0G3545 INDUCTION GENERATOR; 10KW/60HZ
0G3546 INDUCTION GENERATOR; 2X3,5KW 50HZ
0G3547 INDUCTION GENERATOR; 2X3,5KW 50HZ
0G3548 TILTING MOTOR; 110-200V

0G3549 LID; FET 100G

0G3560

INSERT PLATE; 340*700MM; SLE 159-319




0G3561 POWER BOARD; 400V 2X3,5KW
0G3562 STEAM PIPE

0G3563 WATER MIXER TAPS; SWIVEL COCK =300MM
0G3564 WATER MIXER TAPS; SWIVEL COCK =400MM
0G3565 COVERING; 1000*900M
0G3566 SPRING

0G3567 HANDLE; G125

0G3568 TIMER

0G3569 PLATE

0G3570 PIPE; F/CONDEN.

0G3571 PIPE FITTING

0G3572 BRACKET; BEARING

0G3573 FRONT PANEL; UET 069
0G3574 FRONT PANEL; UET 109
0G3575 SCREW; SPECIALE; M6*15
0G3576 TERMINAL; POS.11

0G3577 TERMINAL; POS.9

0G3578 TERMINAL; L1-L3

0G3579 TERMINAL; POS.8

0G3580 CONNECTION; SET; STEEL
0G3582 PUSH BUTTON

0G3583 SCREW; 4,8*13

0G3584 DISC; M6

0G3585 DISC; 35%2,5MM

0G3586 SCREW; M4*25

0G3587 SCREW; M5*10

0G3589 LED; ASSY; BODY AND CONTACT
0G3590 PUSH BUTTON; ASSY; WITH GREEN LAMP
0G3591 INSULATOR; 40*550*340
0G3592 AIR CHANNEL

0G3594 COVERING; RH

0G3595 DISC; M4

0G3596 SCREW; M6X16

0G3597 SCREW; 2,9*9,5 MM

0G3598 NUT; PG16

0G3599 HEATING ELEMENT; 415V; S90
0G3600 RINSE PIPE

0G3601 ECCENTRIC CONNECTOR
0G3602 DOWEL PIN

0G3603 FOIL

0G3604 HEATING ELEMENT; 3KW-254V
0G3605 DEAERATION CPL.

0G3606 ANGLE BRACKET

0G3607 PIPE

0G3608 BALL VALVE; 1

0G3609 CABLE; W/PLUG

0G3611 WASHER; TEFLON; 30 X 2,80MM




0G3612 CHIMNEY COVERING; BOT95.100G
0G3613 CHIMNEY COVERING; BOT95.150G
0G3614 LIMIT SWITCH

0G3615 FRAME; INSIDE; PASTA COOKER
0G3616 FRAME

0G3617 ADHESIVE TAPE; 3*10MM
0G3619 UNION ELBOW; 1/2

0G3620 EXTENSION; 1/2 X 70

0G3621 EXTENSION; 1/2 X 100

0G3622 NIPPLE; 1 1/2

0G3623 SUPPORT; SIDE

0G3624 AIR DUCT

0G3625 SPRING; DAMPER

0G3626 BRACKET

0G3627 INSULATOR

0G3628 RIBBED PLATE; CHROME-HARDENED; 840X744
0G3629 RING; WEDGE

0G3630 NUT

0G3631 HOSE; METAL

0G3632 CABLE; VALVE; 1000 MM
0G3634 SHEET

0G3635 SUPPORT

0G3637 PIPE; GAS

0G3638 PANEL; FRONT

0G3639 SPOUT; HOSE

0G3640 DEAERATOR

0G3641 REPAIR KIT; 110 C; F. GAS VALVE 059802
0G3643 COVERING; SWITCH

0G3644 HOSE; STEAM; 3/4; 600MM
0G3645 HOSE; METALL; 3/4; 1000MM
0G3646 CONNECTION; KIT; CNS

0G3647 NUT

0G3648 KNOB

0G3649 HOT PLATE; ELECTRIC; 300X300-480V/3KW
0G3650 BURNER LID; D

0G3651 PANEL; 1000MM; S90

0G3652 KNOB

0G3654 LOCK NUT; M16

0G3655 COIL; FOR 0K1425

0G3656 PROTECTION SHEET

0G3657 TANK

0G3658 PIPE; FLUE

0G3659 WASHER

0G3660 SUPPORT

0G3661 SCREW

0G3663 HEATING ELEMENT; 208V 6000W
0G3664 HEATING ELEMENT; 208V 6000W; W/TUBE




0G3666 WASHER

0G3667 SPRING; DISC

0G3668 SPRING; DISC

0G3670 THERMOSTAT; 400V

0G3671 PIN; CYLINDRICAL

0G3672 MAGNETIC VALVE; 2/2 WAYS
0G3673 MAGNETIC VALVE; 2/2 WAYS; 0,5L. + 8 L.
0G3674 SCREW; M4X10

0G3675 HOSE

0G3676 SCREW; M5*16

0G3677 SCREW; M4*16

0G3678 STORING SHELF

0G3679 HOUSING; VARIO INDUC
0G3680 BASIN; S90

0G3681 BURNER; 18 KW; FET060
0G3682 GAS PIPE; FRONT

0G3683 GAS PIPE; REAR

0G3684 LIMIT SWITCH

0G3686 BASIN; CPL; RE 249-200
0G3687 MIXER TAP

0G3688 HEATING ELEMENT; 36KW/440V;KEC-300-S
0G3689 SCREW

0G3690 SCREW

0G3692 COUPLING; STAINLESS STEEL;SANDVIK
0G3693 GAS VALVE

0G3694 HEATING ELEMENT; 208V 4500W
0G3695 HEATING ELEMENT; 4500W 208V;W. PROBE-PIP
0G3696 CABLE; 100 MM

0G3697 MOTOR; GEAR; 208V/60HZ
0G3698 COUPLING

0G3700 COVER PLATE; BURNER
0G3701 BASIN

0G3702 FLOW METER

0G3703 HEATING ELEMENT

0G3704 BALL KNOP

0G3705 FOIL; LEFT; BOT

0G3706 BRACKET

0G3707 END PLUG; LEFT SIDE

0G3708 END PLUG; RIGHT SIDE

0G3709 BURNER; BON 100/150
0G3710 BURNER; 24KW; FET98.080G
0G3711 KNOB

0G3712 MAGNETIC VALVE

0G3713 COVERING; WELDED

0G3714 NOZZLE; 3,95 MM

0G3715 KNOB; 0-12; STARLINE

0G3716 TUBE; WATER FEEDING;S33




0G3718 COVERING; CONNECTION
0G3719 PAN; 720X770; FET 060
0G3720 PAN; WITH ELEMENT 440V; FETO60E
0G3721 HEATING ELEMENT; 2500W 208V
0G3722 HEATING ELEMENT; 2500W 208V
0G3726 STIRRING

0G3727 STIRRING

0G3728 BASE

0G3729 DRAIN

0G3731 CAPSULES KIT; FOR STEAM TRAP
0G3732 ROD; HANDLE;L= 428 MM
0G3733 DISK; 16X30X1,5MM

0G3734 PCB; 30-110 C; S90

0G3735 HOSE CLAMP; 20-32

0G3736 HINGE FOR LID

0G3738 PIPE; PIPE CONDENS

0G3739 PAN; FET100E

0G3740 PAN; WITH ELEMENTS 230V; FET 100E
0G3741 PIPE

0G3742 FOIL

0G3743 PAN; WITH ELEMENTS 400V
0G3744 PIPE; STEAM HOSE

0G3745 PIPE; GAS PIPE SHORT
0G3746 CONTACTOR; W/VARISTOR
0G3747 HEATING ELEMENT; 500W
0G3748 SUPPORT; FOR PROBE

0G3749 SUPPORT; FOR ELEMENT
0G3750 WELDED BOLT; SET 20 PCS
0G3753 COVERING

0G3756 WELDED BOLT

0G3757 COVER TO FRYING TABLE
0G3758 SIDE PANEL; RIGHT 900 MM
0G3759 FUSE; 5*%20

0G3761 NOZZLE; 3,40 MM

0G3762 NOZZLE; 3,60 MM

0G3763 NOZZLE; 2,20 MM

0G3764 NOZZLE; 3,90 MM

0G3765 NOZZLE; 2,40 MM

0G3766 KNOB

0G3767 BOILER

0G3768 NOZZLE; 2,85 MM

0G3769 NOZZLE; 2,95 MM

0G3770 NOZZLE; 3,15 MM

0G3771 NOZZLE; 25X2 MM

0G3772 NOZZLE; 24 MM

0G3773 PLATE TO BOT200-400L
0G3774 SCREW; M 10X16




0G3775

HOSE; METAL GUIDE

0G3776 ADAPTER; CONNETING PIECE 1 1/2;BON96
0G3777 HEATING ELEMENT; 2500W 200V
0G3778 KNOB

0G3779 BEARING; BRACKET

0G3780 CABLE; BUSH

0G3781 LID; BOT 300

0G3782 GASKET; 12/18X1,5MM

0G3783 GASKET; M5 5,3/15X2 MM

0G3784 COVERING; S90

0G3785 PILOT BURNER; KIT; 3,5KW/5KW; S90
0G3786 IGNITION BURNER

0G3787 ELBOW; 1/2

0G3788 GRILLPLATE KIT HV 380V, INCL.COVER
0G3789 ANGLE

0G3790 AIR SLIDE

0G3791 HINGE FOR LID

0G3793 HEATING ELEMENT; 440V/2KW; STARLINE
0G3795 BUSH; HOUSING 3-POLE

0G3796 BUSH; HOUSING 2-POLE

0G3798 SWITCH; FOR REDUCTION TEMPERATURE 70
0G3799 SWITCH; FOR OVERHEAT TEMPERATURE 80
0G3800 THERMOSTAT; 70-80 DEGREE

0G3802 NOZZLE; 2,30 MM

0G3803 NOZZLE; 2,40 MM

0G3804 NOZZLE; 1,55 MM

0G3805 HEATING ELEMENT

0G3807 HEATING ELEMENT; 240V/3,5KW
0G3808 HEATING ELEMENT; 200V/3,2KW
0G3809 HEATING ELEMENT; 230V/4KW

0G3810 HEATING ELEMENT; 200V/4KW

0G3811 HEATING ELEMENT; 440V 1700W;BAIN MARIE/A
0G3812 KNOB; 20-100 DEGREE

0G3813 HEATING ELEMENT; 230V/1KW

0G3814 HEATING ELEMENT; 440V/1KW

0G3815 HEATING ELEMENT;3X220V/6,5KW; V400
0G3816 CONTACTOR; 440/200V

0G3818 FRONTFOIL KEC HS H=591

0G3819 HEATING ELEMENT; 4KW/440V

0G3820 PILOT BURNER; CPL,S90

0G3821 HEATING ELEMENT; 1KW/200V

0G3822 HEATING ELEMENT; 2,4KW/200V
0G3823 BURNER BO RG 40/50

0G3824 KNOB; 0-15MIN.

0G3825 KNOB; 130-190 DEGREE

0G3827 HEATING ELEMENT; 1KW/415V

0G3828

MAIN SWITCH TO TILITING APPLIANCE




0G3829

NOZZLE; 2,70 MM

0G3830 NOZZLE; 4,25 MM

0G3831 BURNER; CPL

0G3832 NOZZLES FOR KGB069

0G3833 NOZZLE; 3,20 MM

0G3834 NOZZLE; 3,00 MM

0G3835 NOZZLE; 3,75 MM

0G3836 NOZZLE; 2,95 MM

0G3837 NOZZLE; 4,35 MM

0G3838 NOZZLE; 4,10 MM

0G3839 NOZZLE; 2,75 MM

0G3840 NOZZLE; 2,65 MM

0G3841 NOZZLE; 3,35 MM

0G3842 NOZZLE; 3,50 MM

0G3843 NOZZLE; 3,30 MM

0G3844 NOZZLE; 3,15 MM

0G3845 NOZZLE; 3,80 MM

0G3846 NOZZLE; 4,20 MM

0G3847 PIVOT; DOORSHAFT

0G3848 NOZZLE; 2,85 MM

0G3849 SCREW; DOOR SHAFT

0G3850 HEATING ELEMENT; 1400W/200V
0G3851 AUTOMATIC CIRCUIT BREAKER
0G3853 HEATING ELEMENT; 3X200V / 5,4KW
0G3854 HEATING ELEMENT; 3X230V / 6,1KW
0G3857 SUPPORT

0G3874 SCREW; M5X10

0G3875 PRESSURE SWITCH; LIGHT
0G3876 SAFETY VALVE

0G3877 AERATION DEVICE

0G3878 FAT COLLECTING PAN; STARLINE
0G3879 GRILL PLATE GAS

0G3880 CAP

0G3881 FLANGE

0G3882 FRONT PANEL

0G3883 WING DOOR 500 COMPLET
0G3884 TAPE

0G3885 ROD

0G3886 BUSHING

0G3887 BOLT

0G3888 ANGLE BRACKET

0G3889 INDUCTION DRAWER 5KW/440V
0G3890 COVERING

0G3891 NOZZLE; 2,60MM

0G3892 NOZZLE; 4,10MM

0G3893 NOZZLE; 1,45MM

0G3894

SUPPORT; FOR PILOT BURNER C




0G3895 SUPPORT; FOR PILOT BURNER D
0G3896 IGNITION PIPE

0G3897 SPRING; BEARING

0G3899 BEARING; STUD

0G3900 HEATING ELEMENT; 200V 5KW
0G3901 VALVE; 1/2

0G3902 SAFETY VALVE; 0,9 BAR
0G3903 TRANSFORMER; 208-240V UL
0G3904 TRANSFORMER; 480V UL
0G3906 HINGE PIN

0G3907 HEATING ELEMENT; 2.0KW/280V
0G3908 POWER SWITCH; 10A

0G3909 POWER SWITCH; 4A

0G3910 GEARMOTOR; 0,37KW/240V 60HZ
0G3911 GEARMOTOR; 0,37KW/480V 60HZ
0G3912 EL. HOT PLATE; 440V; 420X360MM; MARINE
0G3913 SAFETY VALVE; 0,6 BAR
0G3914 HEATING ELEMENT; 3,0KW/280V
0G3915 HEATING ELEMENT; 2,0KW/208V
0G3916 HEATING ELEMENT; 3,0KW/280V
0G3917 HEATING ELEMENT; 2,0KW/208V
0G3919 LOCK; DRIVE

0G3920 FOIL

0G3921 ARMATURE BODY

0G3922 RETROFIT KIT; RIGHT

0G3923 HEATING ELEMENT; 3,0KW/208V
0G3924 HEATING ELEMENT; 240V 6000W
0G3925 HEATING ELEMENT; 6,0KW/240V WITH PROBE T
0G3927 FOIL; NORTH AMERICA VERSION
0G3928 FOIL; NORTH AMERICA VERSION
0G3929 FOIL; NORTH AMERICA VERSION
0G3930 FOIL; NORTH AMERICA VERSION
0G3931 FOIL; NORTH AMERICA VERSION
0G3932 FOIL; NORTH AMERICA VERSION
0G3933 RELAY; 12V

0G3934 PRESSURE SWITCH; CPL
0G3935 RETROFIT KIT

0G3936 RETROFIT KIT; LEFT

0G3937 SPRINGS SET

0G3938 BALL VALVE; 3/4

0G3939 HOSE

0G3940 TERMINAL

0G3941 O-RING; 22,2X2,62 MM
0G3942 GASKET; FOR VALVE

0G3943 0-RING; 39,0X2,50 MM
0G3944 0-RING; 72,0X4,00 MM
0G3945 0-RING; 26,0X4,00 MM




0G3946 PLUG; S90

0G3947 HEATING ELEMENT; 2,0KW/280V
0G3948 BALL VALVE; 3/4

0G3949 CAPACITOR

0G3950 PROTECTION; DROP

0G3951 GASKET

0G3952 GASKET;30X21X2; SET 5 PCS
0G3953 FRONT PANEL; 500MM 158/159
0G3954 FRONT PANEL; 500MM,158/159
0G3955 FRONT PANEL

0G3956 FRONT PANEL; 500MM 158/159
0G3957 SHIMS; 17X38X0,50MM
0G3958 SHIMS; 17X38X0,75 MM
0G3959 SHIMS; 17X38X1,00MM
0G3960 INNER BOWL; KEC200

0G3962 COVERING; FET94-060E
0G3963 LID; LEFT

0G3964 LID; RIGHT

0G3965 BOLT; 6X60

0G3966 INSULATOR; 780X590MM
0G3967 HEXAGONAL SCREW, THREADED PIN
0G3969 FLANGE; 1/2

0G3970 GASKET; FOR MOTOR SHAFT
0G3971 METAL HOSE

0G3972 O-RING

0G3973 O-RING

0G3974 O-RING; 29X2MM

0G3975 HEATING ELEMENT; 3,0KW/230V;FRYER/400V
0G3976 GASKET; 36,5MM

0G3977 CONSOLE

0G3979 BRACKET

0G3981 HEATING ELEMENT; 3,0KW/240V
0G3983 SUPPORT

0G3984 PROTECTION; SWITCH 100/150L.
0G3985 PROTECTION; SWITCH 200/300L.
0G3986 MAGNETRON

0G3987 O-RING

0G3989 KETTLE; BOT400

0G3990 SAFETY VALVE; 0,5BAR
0G3991 DRIP PLATE

0G3992 BEND

0G3993 PIPE; DRAIN CONNECTION
0G3995 SCREW; M 4X8

0G3996 SCREW; M 6X35

0G3999 SPRING

0G4000 PANEL; WITH CONTROL SWITCH
0G4001 GASKET; 1/2




0G4004 FOOT; COMPLETE
0G4005 FRONT STAND; CPL
0G4006 BOX

0G4008 SHAFT; BOT300
0G4009 RELAY; 230V/UL
0G4010 COVERING

0G4011 SIDE PANEL; RIGHT 1000X600MM
0G4012 PLATE

0G4013 COVER PLATE

0G4016 MICROSWITCH

0G4017 CONDENSER

0G4019 ROSE

0G4020 SCREW

0G4021 DUCT; GAS

0G4022 FRONT; FRONT PLATE
0G4023 PLATE;MSE 95 ECO 415V
0G4024 CABLE; SWITCH
0G4025 BOLTLOCK

0G4026 KETTLE; BOT200S
0G4027 SHAFT; BON100
0G4028 STORING SHELF
0G4029 SHAFT; CONVEYOR; 929MM
0G4030 SHAFT; 450MM REC30
0G4031 LID

0G4032 LID; FRYER 1X23 L.
0G4033 LID; FRYER 2X14 L.
0G4034 NIPPLE

0G4035 TUBE; 3/4

0G4036 SLEEVE; SUPPORT SLEEVE
0G4037 SCREW; SCREWING
0G4038 ANGULAR FITTING
0G4039 SCREW; SCREWING
0G4040 SHEEET

0G4041 SHEET

0G4042 SHEET

0G4043 VALVE-BURNER PIPE
0G4044 BURNER

0G4045 TOP; WELDED S90
0G4046 CORPUS CPL; WITHOUT DOOR; S90
0G4047 SPRAY HANDLE

0G4048 RUNNER

0G4049 SAFETY THERMOSTAT
0G4050 SAFETY THERMOSTAT
0G4051 PLATE; IGNITION BURNER
0G4053 LID; COVER LID

0G4054 KNOB

0G4055 FIXATION BOLT




0G4056

SHELF FIXATION

0G4057 SEALING TAPE

0G4058 SUPPORT; PAN SUPPORT
0G4062 TOP; CPL; S90 FRY-TOP/GRIDDLE GAS
0G4063 TOP; CPL, BAIN MARIE

0G4064 TOP; CPL, PASTA COOKER
0G4065 CHASSIS; BOT200S

0G4066 BASE; BOT200S

0G4067 LID (SIDE WALL) TO KETTLE BOT
0G4073 GAS PIPE

0G4074 GAS INLET PIPE

0G4075 HEATING ELEMENT; 3,3KW
0G4076 HEATING ELEMENT; 208V 2500W
0G4077 HEATING ELEMENT; 240V
0G4078 AUTOMATIC CIRCUIT BREAKER
0G4079 INSULATION; 30X2590X300
0G4080 INSULATION; 750°C

0G4081 PIPE

0G4082 PIPE

0G4083 CONTROLS PCB; 200/230V
0G4084 LID

0G4085 FLUE CPL. UET96.090G

0G4086 AUTOMATIC CIRCUIT BREAKER
0G4087 SMOOTH PLATE; GRIDDLE PLATE
0G4088 SMOOTH PLATE; GRIDDLE PLATE; GRILL
0G4089 THERMOSTAT

0G4090 HEATING ELEMENT; 1,9KW/208V
0G4091 HEATING ELEMENT; 2,2KW7240V
0G4092 PLATE; GRILL PLATE

0G4093 SMOOTH PLATE; GRIDDLE PLATE; GRILL
0G4095 REGULATOR

0G4096 SAFETY VALVE

0G4097 COVERING

0G4098 CONNECTION; KIT

0G4099 FILTER

0G4100 NOZZLE

0G4101 NOZZLE; 0,80MM

0G4102 NOZZLE

0G4103 NOZZLE

0G4104 NOZZLE

0G4105 NOZZLE; 1,45MM

0G4106 NOZZLE; 1,50MM

0G4107 NOZZLE

0G4108 NOZZLE

0G4109 NOZZLE

0G4110 NOZZLE

0G4111 NOZZLE




0G4112 NOZZLE

0G4113 NOZZLE

0G4116 NOZZLE SET

0G4117 NOZZLE SET

0G4118 NOZZLE SET

0G4119 NOZZLE SET

0G4120 NOZZLE

0G4121 NOZZLE SET

0G4122 NOZZLE SET

0G4123 NOZZLE SET

0G4124 NOZZLE SET

0G4125 COVERING; GRIDDLE PLATE
0G4126 BEARING; STUD LEFT
0G4127 CLIP

0G4129 PAN SUPPORT GRID; CAST IRON; 494X380;590
0G4130 BURNER; 18KW; UET97
0G4131 BURNER; 24KW; FET080
0G4132 BURNER; 29KW; FET081
0G4133 CABLE; IGNITION
0G4134 CABLE; EARTH

0G4135 RELAY

0G4136 FLAME CONTROL DEVICE
0G4137 NIPPLE

0G4138 GAS VALVE

0G4139 PLUG

0G4140 MEMBRANE; SOCKET
0G4141 HEATING ELEMENT; 1,5KW/208V
0G4142 HEATING ELEMENT; 1,5KW/240V
0G4143 FEELER SUPPORT
0G4144 REGULATOR

0G4145 ROD

0G4146 ROD

0G4148 MIXER TAP

0G4149 FILTER

0G4150 BAKING SHEET; GN 2/1; ENAMELLED
0G4151 PIPE; BURNER FRONT
0G4152 PIPE; BURNER REAR
0G4154 HEATING ELEMENT
0G4155 PIPE; BURNER RIGHT
0G4156 PIPE; BURNER LEFT
0G4157 PIPE; IGNITION BURNER
0G4158 PIPE; PILOT BURNER
0G4159 PIPE; REGULATOR BURNER
0G4161 PIPE; REGULATOR BURNER
0G4162 FUSE; 5X20; 5 AMP
0G4163 NOZZLE; 0,85MM
0G4164 SUPPORT; FOR FUSE




0G4165

SUPPORT; FOR NOZZLE

0G4166 SHEET TO UNIT DRAIN VALVE BOT
0G4167 ROSE TO UNIT DRAIN VALVE BOT
0G4168 PAN

0G4169 SLEEVE

0G4170 SEALING RING; D=30

0G4171 SCREW M5X10

0G4172 PIPE; STEAM

0G4173 PANEL; UL 500

0G4174 SCREW

0G4175 SCREW; M4X8

0G4176 KNOB; 0-9; BLUE

0G4177 COVERING; H1900 (V190)

0G4178 BACK PANEL; ATTACHMENT RIGHT; S90
0G4179 BACK PANEL; ATTACHMENT LEFT; S90
0G4180 SHAFT; BOT 200

0G4181 SWITCH; W. POTI - 8 POL; S90
0G4183 PANEL; TOUCH PANEL

0G4184 ROLLING RACK

0G4185 SUPPORT; FUNCTIONAL TOPS SUPPORT
0G4186 SUPPORT; CENTRAL SUPPORT
0G4187 EXHAUST

0G4188 SHEET

0G4189 PLATE; ECOTHERM; S90/ELT.;MS94
0G4190 ROSE TO COVERPLATE

0G4191 GUIDE

0G4192 HINGE

0G4193 HINGE

0G4194 KIT RETROFIT; BOT300

0G4195 GASKET; PCB; THERMETIK

0G4196 PAN;CPL WITH ELEMENT;440V;FETOS0E
0G4197 BURNER; CPL.; KGB-069

0G4198 GUIDE; FRONT

0G4199 GUIDE; REAR

0G4200 BAR; GUIDE BAR

0G4201 SHELF

0G4202 COVERING; 160X800

0G4203 SPEED CONTROL; TM-5H/TM-10H
0G4205 PROBE; PT1000

0G4206 BURNER; GKB 3/1H

0G4207 IGNITION DISPENSER TUBE

0G4208 DOOR; LEFT; $90

0G4209 MOTHERBOARD; VERS. 6.2; THERMETIC
0G4210 PAN SUPPORT GRID; CNS; F. BURNER 8,0KW
0G4211 GASKET; SILICON; PG9/15X4MM
0G4213 INSULATOR

0G4214 INSULATOR




0G4215

INSULATOR

0G4216 SCREW; M5X12

0G4217 COVERING; CPL. WITH ELEMENT 400V
0G4218 INSULATOR

0G4219 SCRAPER; CPL.; 150 LTR

0G4220 SCRAPER; CPL.; 200 LTR.

0G4221 SCRAPER; CPL.; 100 LTR

0G4222 INSULATOR

0G4224 DRAWER; INDUCTION; COMPLETE
0G4225 EL. HOT PLATE; CPL:; 415V/8KW; 400X740MM
0G4227 PANEL; BENOSOE

0G4228 RETAINING RING

0G4229 COOKING PLATE; MS92

0G4230 COOKING PLATE; MSE92

0G4231 COOKING PLATE; 16KW/400V; MS94
0G4232 COOKING PLATE; MSE94

0G4233 SPRING; BIG;8MM

0G4234 CLAMP; TENSION CLAMP

0G4235 FREQUENCY CONVERTER

0G4236 MOTOR

0G4237 SWITCH

0G4238 POTENTIOMETER

0G4239 HANDLE; S90; USA

0G4240 KNOB; S90;USA

0G4241 KNOB; S90;USA

0G4242 KNOB; S90;USA

0G4243 KNOB; S90;USA

0G4244 AUTOMATIC CIRCUIT BREAKER; S90;USA
0G4245 AUTOMATIC CIRCUIT BREAKER; S90;USA
0G4246 KNOB; S90;USA

0G4247 LAMP; 250V;590;USA

0G4248 PIN; M8X12

0G4250 GASKET; SILICON STRAP; 1PC=200MM
0G4251 GEARMOTOR; 200V/0,25KW/60HZ
0G4252 SHEET; FOR LAMP

0G4253 SCREWING WITH NIPPEL

0G4254 BOLT

0G4255 TEST CONNECTION

0G4256 GEARMOTOR

0G4257 PINION

0G4258 EL. COMPONENTS BOX; 400V;WITH BOILER
0G4259 EL. COMPONENTS BOX; 400V;WITHOUT BOILER
0G4260 CONTROL PANEL

0G4261 BURNER SUPPORT

0G4263 EL. COMPONENTS BOX; 200V;WITH BOILER
0G4265 INSULATOR

0G4266 CYLINDER




0G4267

HEATING ELEMENT; 3,5KW/240V; S90 UL

0G4268 HEATING ELEMENT; 3,2KW/208V; S90 UL
0G4269 REGULATOR; FIELD 1+3; S90 UL

0G4270 REGULATOR; FIELD 2+4; S90 UL

0G4271 DRAWER; GENERATOR; S90 UL

0G4272 POWER BOARD; 590 UL

0G4273 TRANSISTOR MODUL; FIELD 1+3; S90 UL
0G4274 TRANSISTOR MODUL; FIELD 2+4; 590 UL
0G4275 CONTROL TRANSFORMER; 208V; S90 UL
0G4276 CONTROL TRANSFORMER; 240V; S90 UL
0G4277 FUSE; 5X20/250V;S90 UL

0G4278 END PANEL

0G4279 ColL

0G4280 FILTER; SUPPLY

0G4281 FAN; CROSS FLOW

0G4282 PCB; ADDITIONAL BOARD

0G4283 THERMAL SWITCH

0G4284 INDUCTION GENERATOR; LEFT;208V; $90 UL
0G4285 INDUCTION GENERATOR; CPL.;LEFT;240V; S90
0G4286 INDUCTION GENERATOR; CPL.; RIGHT;208V; S
0G4287 INDUCTION GENERATOR; CPL.;RIGHT;240V; S9
0G4288 INDUCTION GENERATOR; CPL.;208V; S90 UL
0G4289 INDUCTION GENERATOR; CPL.;240V; S90 UL
0G4290 PIPE; GAS

0G4291 AUXILIARY CONTACT

0G4292 COVERING; LEFT WITH COILS; 5KW; $90 UL
0G4293 COVERING; RIGHT,WITH COILS; 5KW; S90 UL
0G4294 COVERING; $90 UL

0G4295 COVERING; FOR FAN $90 UL

0G4296 FRAME; S90 UL

0G4297 INDUCTION GENERATOR; 10KW/208V; S90
0G4298 INDUCTION GENERATOR; 10KW/240V; S90
0G4299 STOP CATCH

0G4300 SCREW; EYE SCREW; M12X80; STRAIGHT
0G4301 STEAM PIPE; CONDUIT; STEAM

0G4302 ASSEMBLY INSTRUCTIONS; FOR 0H6501
0G4304 BALL VALVE; 1; S90; UL

0G4305 PAN; 150 LTR.; GAS

0G4306 PASTA COOKER TANK; COMPLETE; 440 V
0G4307 NOZZLE; KIT FG 50 MBAR F. GASHERD 2-FLAM
0G4308 NOZZLE; KIT FG 50 MBAR F. GASHERD 4-FLAM
0G4309 NOZZLE; KIT FG 50 MBAR F. GASHERD 6-FLAM
0G4310 NOZZLE; KIT FG 50 MBAR F. SOLID TOP
0G4311 NOZZLE; KIT FG 50 MBAR F. BRATPLATTE
0G4312 NOZZLE; KIT FG 50 MBAR F. GRILL

0G4313 NOZZLE; KIT FG 50 MBAR F. KIPPBRATPFANNE

0G4314

NOZZLE; KIT FG 50 MBAR F. MULTIKOCHER




0G4315

NOZZLE; KIT FG 50 MBAR F.

FRITEUSE 7 LIT

0G4316 NOZZLE; KIT FG 50 MBAR F. FRITEUSE 15 LI
0G4317 NOZZLE; KIT FG 50 MBAR F. FRITEUSE 34 LI
0G4318 NOZZLE; KIT FG 50 MBAR F. KESSEL

0G4319 NOZZLE; KIT FG 50 MBAR F. PASTAKOCHER
0G4320 NOZZLE; KIT FG 50 MBAR F. WASSERBAD
0G4321 NOZZLE; KIT FG 50 MBAR F. GASHERD 2-FLAM
0G4322 NOZZLE; KIT FG 50 MBAR F. GASHERD 4-FLAM
0G4323 NOZZLE; KIT FG 50 MBAR F. GASHERD 6-FLAM
0G4324 NOZZLE; KIT FG 50 MBAR F. GASHERD 8-FLAM
0G4325 NOZZLE; KIT FG 50 MBAR F. SOLID TOP
0G4326 NOZZLE; KIT FG 50 MBAR F. BRATPLATTE
0G4327 NOZZLE; KIT FG 50 MBAR F. GRILL U. WASSE
0G4328 NOZZLE; KIT FG 50 MBAR F. KIPPBRATPFANNE
0G4329 NOZZLE; KIT FG 50 MBAR F. MULTIKOCHER U.
0G4330 NOZZLE; KIT FG 50 MBAR F. FRITEUSE 15 LI
0G4331 NOZZLE; KIT FG 50 MBAR F. FRITEUSE 23 LT
0G4332 NOZZLE; KIT FG 50 MBAR F. FRITEUSE 23 LT
0G4333 NOZZLE; KIT FG 50 MBAR F. FRITEUSE 23 LT
0G4334 NOZZLE; KIT FG 50 MBAR F. KESSEL

0G4335 NOZZLE; KIT FG 50 MBAR F. PASTAKOCHER
0G4336 PIPE; STEAM HOSE; WITH FLANGE

0G4337 LID; 605X520MM; FRYING TABLE SMALL
0G4338 PIPE; IGNITION PIPE; IN FRONT; S90/UL
0G4339 PIPE; IGNITION PIPE; REAR; S90

0G4341 LID; 60LTR

0G4342 HEATING ELEMENT; 2,4KW/415V

0G4343 FUSE; 5X20; 1A; TIME LAG

0G4346 WIRING

0G4348 SPLASH GUARD; LEFT

0G4349 SPLASH GUARD; RIGHT

0G4350 SPLASH GUARD; REAR; 658MM

0G4351 SPLASH GUARD; REAR; 368MM

0G4352 LID; 834X676MM; FRYING TABLE BIG
0G4353 SHEET METAL

0G4354 TRAY

0G4355 PLATE; WITH BOLT; 840X740

0G4358 SCREW SPANNER

0G4359 FRONT PANEL; 100MM; S90

0G4360 FRONT PANEL; 170MM; S90

0G4361 SCREW; M5X50

0G4362 DOOR LOCK

0G4363 COUNTERPIECE; DOOR LOCK

0G4364 PROBE; PT1000; UEN

0G4365 SNAP RING; 47MM

0G4366 SUPPORT; RIGHT

0G4367

SUPPORT; LEFT




0G4368

UNION TEE; T-UNION

0G4369 CHASSIS

0G4370 BUSHING

0G4371 CLAMP

0G4372 EXTENSION

0G4373 DRAIN CONDENSATION DEVICE;WITHOUT PROBE
0G4374 TERMINAL BLOCK

0G4375 SUPPORT; FOR PAN ;C;STARLINE
0G4376 AERATOR; 1/2

0G4377 COVER PLATE

0G4378 REGULATOR; S90/UL

0G4379 FRONT PANEL; S90

0G4380 LID; UL; UET 060/090 L.; USA
0G4381 LID; UL; UET 100/150 L.; USA
0G4382 CERAMIC GLASS PLATE; 420X740; S90
0G4384 CABLE; GREEN/YELLOW; 1,5MM2
0G4385 TIMER; WITH KNOB AND GRADUATED DISK
0G4386 TIMER; ELECTRONIC SUMMER ;15MIN
0G4387 PANEL; FRONT

0G4388 HOOK

0G4390 SHAFT; BOT400

0G4393 CONTROL PANEL; ABOVE; 200MM
0G4394 CONTROL PANEL; ABOVE; 800MM
0G4395 COVERING; UET94-060/090E
0G4396 WIRING HARNESS; 400-440V
0G4397 WIRING HARNESS; 8KW/700V
0G4398 SEALING RING; COOPER

0G4399 PANEL; UPPER; 1500 MM

0G4400 DOOR GASKET

0G4401 BRACKET; DOOR BRACKET

0G4402 STRIKING PLATE ASSEMBLY

0G4403 SCREW; CHC M5X16

0G4404 SCREW; TRL 5X10

0G4405 SUPPORT

0G4406 DOOR LOCK

0G4407 MEMBRANE; MEMBRANE TRADITION
0G4408 PUSH BUTTON; FULLY LOCKING
0G4409 ENERGY REGULATOR; UDC

0G4410 PUSH BUTTON; PUSH BUTTON TEMPORARY
0G4411 CAP; BLACK CAP NEUTRAL

0G4412 VALVE; VALVE LEVER

0G4413 SWITCH

0G4414 MICROSWITCH

0G4415 SAFETY THERMOSTAT

0G4416 WASHER

0G4417 WASHER; M6

0G4418

SCREW; M6X20




0G4419 SPACER; MOTOR SUPPORT SPACER
0G4420 TEMPERATURE PROBE

0G4421 SUPPORT; FET100/UET150
0G4422 SUPPORT

0G4423 GASKET; NOZZLE BASE SEAL
0G4424 STEAM EVACUATION UNIT
0G4425 DRIP TRAY; STEAM TRAY
0G4426 COVERING; STEAM TRAY COVER
0G4427 NUT; DOUBLE TAPER BRASS NUT 3/8
0G4428 DOUBLE CONE; D12

0G4429 NUT; BRASS NUT 12/17

0G4430 HOSE; WATER INJECTION TUBE
0G4431 GASKET; WATER TOWER SEAL
0G4432 HOSE; THREADED TUBE

0G4433 PIPE; LOWER PIPE

0G4434 UPPER STEEL RODS

0G4435 HOSE

0G4436 SLEEVE; TEFLON REDUCER SLEEVE
0G4437 FLOW GOVERNOR; WATER SUPPLY REGULATION
0G4438 PIPE; UPPER PIPE

0G4439 MOUNTING PLATE

0G4440 HANDLE MECHANISM ABSORBER
0G4441 GAS TAP

0G4442 INVERTER; 5KW/230V; WITH COIL
0G4443 SPRAY ARM; LOWER

0G4444 FLUE COVERS

0G4445 FLUE SOLID TOP

0G4446 FLUE FRY TOP

0G4447 GAS PIPE; 400MM

0G4448 PANEL; S90

0G4449 PANEL; S90

0G4450 PANEL; S90

0G4451 COVERING; WELDED; 700MM; S90
0G4452 COMBUSTION CHAMBER; FET100G
0G4454 EL. COMPONENTS BOX

0G4455 WIRING HARNESS

0G4456 DOOR; DOOR PLATE; OUTSIDE
0G4457 FRONT PANEL

0G4458 CABLE

0G4459 INNER BOWL; BEN 150ES35.F97-1
0G4460 DOOR HANDLE; EBST

0G4461 GASTRONORM CONTAINER; GN 1/9; 65MM
0G4462 DOUGH ANGLE; EBST

0G4463 SENSOR; STAB 3; WITH HOLDER
0G4464 SENSOR; STAB 2; WITH HOLDER
0G4465 SHAFT; BONO60

0G4466 BASIN; FOR SIDE LOADER




0G4467 HOSE; GAS

0G4468 JUMPER

0G4469 SUPPORT

0G4470 FOIL

0G4471 HEATING ELEMENT; 208V 1000W
0G4474 HANDLE; WITH LID COMPLETE

0G4475 DRAWER; INDUCTION; COMPLETE; RIGHT
0G4477 ELBOW; 1-3/4

0G4478 INSULATING PANEL; 342X284X20
0G4479 DRAIN; BAIN-MARIE AE-158

0G4480 DRAIN; BAIN-MARIE

0G4481 PAN; BOT94/150S; NEW VERS. SINCE 2000
0G4482 GRID-IRON; CAST IRON; WITHOUT HOLES
0G4483 GRID-IRON; STAINLESS STEEL

0G4484 RESISTOR WITH CABLE; HCE158-159.3
0G4485 COVERING; UET 96-090G

0G4486 PIPE; GASVALVE; S90

0G4487 COOKING PLATE; 440V; 2X4KW; MS92
0G4488 COOKING PLATE; 450X740 MM; WITH BOLT
0G4489 TANK; COMPLETE; 230V; PASTA COOKER
0G4490 FEELER CABLE; HACCP

0G4491 LIFTING TOOL; MONOTHERM HOTPLATE
0G4493 PAN; 900MM; FETOSOE

0G4495 FRONT PANEL; 1000 MM; M256/259
0G4496 PLATE; WITH BOLT; MONOTHERM MSE84
0G4497 BOTTOM PLATE; BOTTOM SHEET; UET97.090G
0G4498 AIR REGULATOR; SLEEVE

0G4499 INNER BOWL; BON 100E

0G4500 POWER BOARD; 3-PHASE

0G4501 CABLE

0G4502 HEATING ELEMENT; 6KW/200V

0G4503 HEATING ELEMENT; 6KW/200V

0G4504 STRAINER BASKET

0G4505 FRONT PLATE; CPL 50-100

0G4506 REAR PLATE; CPL 50-100

0G4507 CONNECTION PIPE

0G4508 COVERING; FOR BOT200E

0G4509 COVERING

0G4510 PAN SUPPORT GRID; CNS; F. BURNER 10,0KW
0G4511 SUPPORT

0G4512 ADHESIVE OVERLAY; PANEL; STEAM-O-MAT E
0G4513 NIPPLE; DOUBLE; 1/2 - 60MM

0G4514 COOKING PLATE; WITH BOLTS; 640X640
0G4515 NOZZLE; KIT; S90; FOR 7KW

0G4516 PIPE FITTING

0G4517 NIPPLE

0G4518

TUBE; BRANCH TUBE




0G4519 HEAT DEFLECTOR PLATE; KEB089
0G4520 NOZZLE; 185 MM

0G4521 NOZZLE; 140 MM

0G4522 NOZZLE; 210 MM

0G4523 SCREW; M8X40

0G4524 SIDE PANEL; LEFT

0G4525 PANEL; DOOR PANEL; OUTSIDE
0G4527 FRONT PANEL; CPL. WITH LAMP
0G4528 BOTTOM SCRAPER; 100 L.; FOR 0G4221
0G4529 BOTTOM SCRAPER; 150 L.; FOR 0G4219
0G4530 BACK PANEL; MOD. 359-344

0G4532 HOSE; 900 MM

0G4533 SCRAPER; KIT; 300LTR

0G4534 THERMOSTAT; WITH SWITCH; S90 UL
0G4535 BOLT; STAINLESS STEEL

0G4536 MOUNTING PLATE

0G4537 WORKING TOP; 590; PASTA COOKER
0G4538 HOT PLATE; 640X640; INCL. ELEMENTS
0G4539 GAS INLET PIPE

0G4540 NOZZLE; KIT; S90; FOR 5KW

0G4541 HEATING ELEMENT; 3X440V/9KW; E9
0G4542 SENSOR; CPL. WITH HOLDER

0G4543 FRONT PANEL; LOWER

0G4544 PUMP; CHILLTHERM

0G4546 FOIL

0G4547 TEMPERATURE SENSOR; FOR 0C0099; 230CM
0G4551 SCREW; M8X40

0G4552 CONDUIT; NEW VERSION

0G4553 BASIN; LEFT; 340X700MM

0G4555 COMBUSTION CHAMBER; IGNITION BOX
0G4556 FLANGE; FOR COMBUSTION CHAMBER; S90
0G4557 STEAM PIPE; STEAM

0G4558 STEAM PIPE; STEAM

0G4559 STEAM PIPE; STEAM

0G4560 NIPPLE; 1/2-1/4

0G4561 COVERING PLATE

0G4562 SCREW; M6X30

0G4563 TOP; WELDED; $90

0G4564 REBUILDING KIT; MAGNETIC VALVE
0G4565 PLUG; FOR THERMOELEMENT
0G4567 UNION ELBOW

0G4568 PIPE; VENTILATION

0G4570 HEATING ELEMENT; 208V-3000W
0G4571 SHAFT; S90

0G4573 CONDENSER

0G4574 HEATING ELEMENT; 280V-3000W
0G4575 COVERING




0G4579

COVERING; CASING

0G4580 STRIP; ATTACHMENT CPL

0G4581 CABLE; UL

0G4583 VALVE

0G4584 HANDRAIL; CPL; UL

0G4585 TERMINAL; EU/UL

0G4586 SLEEVE; UL

0G4587 TERMINAL STRIP; UL

0G4588 MAIN SWITCH; UL

0G4589 TERMINAL; TERMINAL BLOCK;UL
0G4590 TERMINAL; TERMINAL BLOCK; UL
0G4591 WASHER; M10; UL

0G4592 SUPPORT; UL

0G4593 NUT; 1 1/4; UL

0G4594 ADHESIVE; ADHESIVE OVERLAY; BLUE
0G4595 STIRRER; ANCHOR SHAPED

0G4596 FAN; FOR 0C1898

0G4597 STOP

0G4598 GREASE; SPECIAL 500GR

0G4599 CASING VARIO WOK

0G4600 FOOT; ADJUSTABLE; M10

0G4601 POTENTIOMETER

0G4602 TERMINAL BOARD; 400V; CPL; TFET-E
0G4604 HEATING ELEMENT; 1,7KW/230V; FET
0G4605 HEATING ELEMENT; 1,7KW/230V; UET90
0G4606 HEATING ELEMENT; 1,7KW/230V; UE150
0G4607 USER INTERFACE BOARD

0G4608 SENSOR; PT1000; 600; BLUE
0G4609 SWITCH

0G4610 COVER PLATE

0G4611 PUMP; HYDRAULIC

0G4612 SHAFT; BON40

0G4613 CONDUIT

0G4614 RING NUT

0G4615 LOCK NUT

0G4617 FRONT PANEL; MARINE FRYER
0G4618 ACCESSORY FOR THERMOSTAT; KIT
0G4620 WASHER

0G4621 MOUNTING PLATE

0G4622 BOLT

0G4624 HEATING ELEMENT; 2500W/280V; FET94/UL
0G4625 HEATING ELEMENT; 2500W/280V; FET94/UL
0G4626 HEATING ELEMENT; 1,190KW/208V
0G4627 HEATING ELEMENT; 0,810KW/208V
0G4628 FRONT PANEL

0G4629 SMOOTH PLATE; 840X740; 440V

0G4630

COVERING




0G4631

PIPE; IGNITION PIPE

0G4632 SHAFT; BOT150

0G4634 NIPPLE

0G4635 COVERING; 840X740; MS94

0G4636 NOZZLE

0G4637 NOZZLE

0G4638 NOZZLE

0G4639 NOZZLE

0G4640 NOZZLE

0G4641 NOZZLE

0G4642 FILTER; ZEOLITH; LIBERO POINT 2 ( 2 PCS)
0G4643 FILTER; ZEOLITH; LIBERO POINT 3 (3PCS)
0G4644 MICROSWITCH; TILTING

0G4645 CONTACTOR; INCL. VARISTOR; 230V/50HZ
0G4646 CONTACTOR; 400; K3-K24

0G4647 SPRING RING; M12

0G4648 STEAM TRAP

0G4649 RIBBED PLATE; 440V; MARINE
0G4650 SIDE PANEL; RIGHT

0G4651 SIDE PANEL; LEFT

0G4652 cLIp

0G4653 SCREW; M5

0G4654 FRONT PANEL; FET096/080

0G4655 TERMINAL

0G4657 OUTLET COVER; FET

0G4658 PANEL

0G4659 KIT RETROFIT; BOT 150

0G4660 BRACKET

0G4661 FLANGE

0G4662 ADJUSTING WASHER

0G4663 BRACKET; RIGHT

0G4664 LOCK SHAFT

0G4665 COVER RAIL

0G4666 LOWER CASING

0G4667 FILTER; CPL.; 365X80

0G4668 BURNER

0G4669 BURNER

0G4670 FRYTOP; CPL.; HEATING ELEMENTS;...
0G4671 KETTLE; BONOSOE; 900MM LOW/ 700MM HEIGH
0G4672 CABLE CONNECTION; PG21 (M25X1,5)
0G4674 SHAFT; CURTAIN SHAFT

0G4675 COVER; 60S

0G4676 COVER; 805

0G4677 COVER; 150/200S

0G4678 SCREW; M10X60

0G4679 SCREW; M10X70

0G4680

SUPPORT; LEFT




0G4681

SCRAPER; KIT; CPL.; 400 L.

0G4682 FILTER; CPL.; GFI

0G4683 AIR INTAKE CANAL

0G4684 LID; AR400

0G4685 HUB

0G4686 INSULATION; BACK SIDE

0G4687 TRANSISTORMODUL; GREEN/RED; 10POL.
0G4688 TRANSISTORMODUL; GREEN/RED; 8POL.
0G4689 CPU-PRINT; 10KW/400V

0G4690 POWER BOARD; 7KW/400V

0G4692 POWER BOARD; 7KW/400V

0G4694 CHIMNEY; WELDED

0G4695 FRONT PANEL

0G4696 PANEL; REAR

0G4697 WIRING HARNESS

0G4700 PANEL; UL

0G4701 REAR PANEL

0G4702 CONNECTION COVER

0G4703 COOKING CHAMBER

0G4704 INSOLATION;18X140X7,5

0G4705 RETURN VALVE; 1

0G4706 HEATING ELEMENT; 2000W/208V; UL
0G4707 HEATING ELEMENT; 2000W/280V; UL
0G4708 HEATING ELEMENT; 2500W/208V; UL
0G4709 HEATING ELEMENT; 2500W/240V; UL
0G4710 HEATING ELEMENT; 2000W/208V; UL
0G4711 HEATING ELEMENT; 2000W/280V; UL
0G4712 HEATING ELEMENT; 2500W/208V; UL
0G4713 HEATING ELEMENT; 2500W/240V; UL
0G4714 HEATING ELEMENT; 2500W/208V; UL
0G4715 SHAFT; CPL.; S90

0G4716 HINGE; FOR LID

0G4718 MOTHERBOARD; VERS. 1.09; NEW THERMALINE
0G4719 TILTING MOTOR; 3000N; NEW THERMALINE
0G4720 TILTING MOTOR; 6000N; NEW THERMALINE
0G4721 PANEL; CPL. WITH LOCK

0G4722 TOP; WITH GLASS; UL

0G4723 CONTROL PANEL; 500MM; UL

0G4724 COVERING; S90 + UL

0G4726 SUPPORT

0G4727 CORNER TYPE VALVE; 3/8

0G4728 HOSE CLAMP; 25,40

0G4730 LEVER

0G4731 IGNITION VALVE; S90 UL

0G4732 MEMBRANE

0G4733 HOSE; 800MM; 3/4

0G4736

CONNECTION CABLE




0G4737 BURNER; 43KW; BOT95.300G

0G4738 NOZZLE; 3/8; 4,90MM

0G4739 NIPPLE; 3/4-1/2

0G4740 PLUG; FOR MAGNETIC VALVE

0G4741 CARRIER

0G4742 SAFETY VALVE; 1/2X1-1.7BAR; BOT
0G4743 NIPPLE; 1

0G4744 TOP; WITH GLASS; S90

0G4745 TOP; WITH GLASS; S90

0G4746 TOP; WITH GLASS; S90/UL

0G4747 TOP; WELDED; S90

0G4748 FOIL

0G4749 SCREWING

0G4750 GEARMOTOR; 0,37KW/200V/60HZ; BOT150E
0G4751 FRONT PANEL

0G4752 SCREWING; SERTO

0G4753 OWERFLOW PIPE; 160MM

0G4754 BALL VALVE; TWO-WAY

0G4755 PROTECTION PLATE; FOR 0G3098
0G4756 GAS VALVE; S90/UL

0G4758 RETROFIT-KIT; SAFETY VALVE; S90/THERMETI
0G4759 PANEL; 1000MM; UL

0G4760 PANEL; 600MM; UL

0G4761 PANEL; 700MM; UL

0G4762 PANEL; 200MM; UL

0G4763 SUPPORT; BEARING SUPPORT

0G4764 PLATE

0G4765 PANEL

0G4766 SIDE PLATE; R+L

0G4767 RIBBED PLATE; 440V; MARINE

0G4768 FOOT; 2;WITH PLATE/SIZE=100MM; MARINE
0G4769 FOOT; 2; MARINE

0G4770 INSULATOR; ELEMENT; S90

0G4771 O-RING; TILL 200°C

0G4772 COVERING; COVER PROFILE

0G4773 HEATING ELEMENT; 15KW 400V; REC
0G4774 BALL VALVE; 3/4

0G4775 COOLING FAN; 24V

0G4776 PLATE; FRYTOP; CPL.; HEATING ELEMENTS;..
0G4777 CABLE SUPPORT; WFXU; S90; UL

0G4778 CABLE SUPPORT; WFGU; S90; UL

0G4779 CABLE SUPPORT; WFXR; S90; UL

0G4780 ELBOW; 1; S90; UL

0G4781 DRAIN HOSE; 1; UL

0G4782 CAPACITOR; BOT95.060

0G4783 VALVE; UPPER PART 3/4

0G4784 GAS PRESSURE CONTROLLER; S90; 20MBAR




0G4785

TOP; CPL.; 400V

0G4786 TENSION SHEET; UET 96

0G4787 DEAERATION; CPL.; BOT 150
0G4788 PAN; FET080

0G4789 PAN; CPL.; 400V; FET080

0G4790 PAN; PLATED; FET080

0G4792 NIPPLE; 1/2; STRATOS BM

0G4793 NIPPLE; 3/4; STRATOS BME2
0G4794 KIT; TOP FLAM VALVE; S90
0G4795 UNION NUT; 3/8

0G4796 RIVET

0G4797 GUIDE TUBE; UET

0G4798 SWITCH; CPL. WITH CABLE/LAMP GREEN
0G4799 VALVE; UPPER PART

0G4800 CERAMIC TUBE; 296MM

0G4801 FLEXIBLE CONDUIT; WATER; UET150G
0G4802 PANEL; S90 / SOLID TOP

0G4803 OVERFLOW VALVE; 3,5 BAR
0G4804 NOZZLE; 2,10MM

0G4805 VALVE; UPPER PARET; 1/2; CERAMIC
0G4806 GAS PIPE; 600MM

0G4807 LID; TFET100

0G4808 NOZZLE; 0,80MM

0G4809 CONNECTION RAIL; RIGHT; VS900
0G4810 CONNECTION RAIL; LEFT; VS900
0G4811 COVERING; CE248

0G4812 INSULATOR; CE248/LE249

0G4813 PIPE; BURNER;FRONT; S90
0G4814 PIPE; BURNER;REAR; S90

0G4815 SCREWING; 3/8

0G4816 HEATING ELEMENT; 2KW/230V
0G4817 HEATING ELEMENT; 4KW/230V
0G4819 EPROM; CHIP; FO03-22E

0G4820 PROFILE; ROUND

0G4821 STICK WASHER

0G4822 SPRING BOLT; 3MM

0G4823 SPRING BOLT; 20MM

0G4824 INDUCTION GENERATOR; 400V/2X5KW
0G4826 STIRRER

0G4827 SCRAPER; CPL.; 60 LTR

0G4828 SIDE PANEL; LEFT; TFET

0G4829 SIDE PANEL; LEFT; TFET

0G4830 SIDE PANEL; LEFT; TFET

0G4831 PANEL; SERVICE PANEL; LEFT; TFET
0G4832 COVER PLATE; CONSOLE; LEFT; 900MM
0G4833 FRONT PANEL; LEFT; 700X48;TFET

0G4834

FRONT PANEL; LEFT; 400X48;TFET




0G4835

BASE; PLATE; LEFT; TFET

0G4836 SEALING PLATE; FRONT LEFT; TFET
0G4837 SEALING TAPE; SILICONE;BY METER;DIA.10MM
0G4838 SEALING TAPE; FLUTED; 10X4

0G4839 SEALING TAPE; SILICONE;10X10MM; BY METER
0G4840 SCREW; M5X30

0G4841 SIDE PANEL; RIGHT; TFET

0G4842 SIDE PANEL; RIGHT; TFET

0G4843 SIDE PANEL; RIGHT; TFET

0G4844 PANEL; SERVICE PANEL; RIGHT; TFET
0G4845 COVER PLATE; CONSOLE; RIGHT; TFET
0G4846 BASE; PLATE; RIGHT; TFET

0G4847 SEALING PLATE; FRONT RIGHT; TFET
0G4848 SEALING PLATE; REAR LEFT; TFET

0G4849 SEALING PLATE; REAR RIGHT; TFET
0G4850 SEALING PLATE; FRONT BELOW; LEFT; TFET
0G4851 SEALING PLATE; FRONT BELOW;RIGHT; TFET
0G4852 TERMINAL STRIP

0G4853 PUMP; CHILLTHERM; UL

0G4854 LID; TUBE; TFETO8

0G4855 LID; TUBE; TFETO8

0G4856 LID; LID TUBE;TFET100; GB14

0G4857 LID; LID TUBE; TFET100; GB15

0G4858 HANDLE; FOR LID

0G4859 FLANGE; BEARING FLANGE

0G4860 BEARING GLIDER CYL.

0G4861 O-RING; 25X2; NBR

0G4862 O-RING; 45X2; NBR

0G4863 ADJUSTABLE FOOT; LID BEARING

0G4864 BEARING; GAS PRESSURE STRUT

0G4865 LEVER; ECCENTRIC

0G4866 GAS PRESSURE STRUT; TFET080

0G4867 GAS PRESSURE STRUT; TFET100/200
0G4869 BUMPER; PARALLEL BUMPER

0G4870 GUIDE; CABLE CONSOLE RIGHT

0G4871 SEALING RING; SEALING SLEEVE

0G4872 EDGE PROTECTION; FOR PROFILE;BY METER
0G4873 SUPPORT; TILTING MOTOR;900MM
0G4874 BOLT; MOTOR ATTACHMENT

0G4876 PAN; WELDED; TFET100

0G4877 INSULATOR; HEATING ELEMENT; TFETO80
0G4878 INSULATOR; HEATING ELEMENT; TFET100
0G4879 SUPPORT SHEET; ISIOLATION REAR; TFETO80
0G4880 SUPPORT SHEET; ISIOLATION REAR; TFET100
0G4881 SUPPORT SHEET; ISIOLATION FRONT; TFET080
0G4882 SUPPORT SHEET; ISIOLATION FRONT; TFET100

0G4883

INSULATOR; PAN FRONT; TFETO80




0G4884 INSULATOR; PAN FRONT; TFET100
0G4885 INSULATOR; PAN RIM; TFETO80

0G4886 INSULATOR; PAN RIM; TFET100

0G4887 SUPPORT SHEET; INSULATION FRONT; TFET0O80
0G4888 SUPPORT SHEET; INSULATION FRONT; TFET100
0G4889 SUPPORT SHEET; INSULATION REAR; TFET080
0G4890 SUPPORT SHEET; INSULATION REAR; TFET100
0G4891 SUPPORT SHEET; INSULATION LATERAL
0G4892 BOTTOM PLATE; PAN; TFET0S0

0G4893 BOTTOM PLATE; PAN; TFET100

0G4894 ADHESIVE GASKET; 12X2

0G4895 SCREW; 4,8X19

0G4896 SPACER; M8X25

0G4897 CLAMP

0G4898 BEARING; TILTING

0G4899 BEARING SHAFT; RIGHT; TFET080

0G4900 BEARING SHAFT; RIGHT; TFET100

0G4901 BEARING SHAFT; RIGHT; REDUCED; TFET080
0G4902 BEARING SHAFT; RIGHT; REDUCED; TFET100
0G4903 BEARING; GLIDER-TAPE

0G4904 BEARING; LIMITER

0G4905 LEVER; TILTING LEVER; TFET

0G4906 BEARING SHAFT; LEFT; TFET080

0G4907 BEARING SHAFT; LEFT; TFET100

0G4908 BEARING SHAFT; LEFT;REDUCED; TFET080
0G4909 BEARING SHAFT; LEFT;REDUCED; TFET100
0G4910 NOZZLE; 1,10MM

0G4911 PIPE FOR IGNITION BURNER; STARLINE
0G4912 FOIL

0G4913 FRONT; CONTROL; 700X48

0G4914 FRONT; CONTROL; 400X48

0G4915 ADHESIVE MEMBRANE

0G4916 V-RING

0G4920 SPACER

0G4922 COVER PLATE; USER INTERFACE

0G4923 COVER PLATE; MOTHERBOARD

0G4924 CABLE; STRAIN RELIEF

0G4925 CABLE; FLAT STRIP; UI-PRINT

0G4926 PILOT BURNER; UL

0G4928 TERMINAL; TERMINAL SET

0G4929 TERMINAL; TERMINAL SET

0G4930 TERMINAL; TERMINAL SET

0G4931 COOKING PLATE; WITH BOLT; MS94
0G4932 SPRING; SHAKLE; VARIO STEAMER
0G4933 STUFFING BOX; NIPPLE; S90; UL

0G4935 GRILL; CPL

0G4936 SPACER




0G4937 LID

0G4938 HEAT DEFLECTOR PLATE

0G4939 INSULATOR

0G4940 COVERING

0G4941 IGNITION CABLE; 800MM; UL

0G4942 ECO FLAM; CPL.; S90

0G4943 THERMOSTAT

0G4944 LID; PRESSURE; CPL.; 150/200L.

0G4945 NIPPLE; DOUBLE; 1/2

0G4946 GUIDE; GUIDE SHEET; UL

0G4947 SHACKLE; UL

0G4948 SUPPORT; UL

0G4949 LEVER; RIGHT; UL

0G4950 SPACER; UL

0G4951 LEVER; LEFT; UL

0G4952 ANGLE; ANGLE PLATE; UL

0G4953 ANGLE; ANGLE PLATE; UL

0G4955 IGNITION TUBE; FRONT; RIGHT; UL

0G4956 IGNITION TUBE; REAR; RIGHT; UL

0G4957 IGNITION TUBE; FRONT; LEFT; UL

0G4958 IGNITION TUBE; REAR; LEFT; UL

0G4959 BOLT; PLASTIC

0G4960 SIDE PANEL; LEFT; 1000X400; FREESTANDING
0G4961 SIDE PANEL; LEFT; 1000X400; WALLSTANDING
0G4962 SIDE PANEL; LEFT; 1000X400; WALL MOUNTED
0G4963 PANEL; SERVICE; LEFT; 1000X700

0G4964 COVER PLATE; CONSOLE; LEFT; FOR MB
0G4965 COVER PLATE; CONSOLE; LEFT; WITH WFA
0G4966 COVER PLATE; CONSOLE; LEFT; C-BOARD
0G4967 COVER PLATE; CONSOLE; LEFT; C-BOARD MB
0G4968 COVER PLATE; CONSOLE; LEFT; C-BOARD WFA
0G4969 COVER PLATE; CONSOLE; LEFT; 1000MM
0G4970 COVER PLATE; CONSOLE; LEFT; 1000MM; MB
0G4971 COVER PLATE; CONSOLE; LEFT; 1000MM; WFA
0G4972 COVER PLATE; CONSOLE; LEFT; 1000MM; C-BO
0G4973 COVER PLATE; CONSOLE; LEFT; 1000MM; C-BO
0G4974 COVER PLATE; CONSOLE; LEFT; 1000MM; C-BO
0G4975 FRONT PANEL; LEFT;700MM; WFA

0G4976 FRONT PANEL; LEFT;400MM; WFA

0G4977 BASE; PLATE; LEFT;1000MM

0G4978 SIDE PANEL; RIGHT; 1000X700; FREESTANDIN
0G4979 SIDE PANEL; RIGHT; 1000X700; WALLSTANDIN
0G4980 SIDE PANEL; RIGHT; 1000X700; WALLSTANDIN
0G4981 SERVICE PANEL; RIGHT; 1000X700

0G4982 COVER PLATE; CONSOLE; RIGHT; 1000MM
0G4983 COVER PLATE; CONSOLE; R/L;900

0G4984 COVER PLATE; CONSOLE; LEFT/RIGHT; 900MM




0G4985

COVER PLATE; CONSOLE; LEFT/RIGHT; 900MM;

0G4986 COVER PLATE; CONSOLE; LEFT/RIGHT; 1000MM
0G4987 COVER PLATE; CONSOLE; LEFT/RIGHT; 1000MM
0G4988 COVER PLATE; CONSOLE; LEFT/RIGHT; 1000MM
0G4989 COVER PLATE; CONSOLE; RIGHT; 900MM; C-BO
0G4990 COVER PLATE; CONSOLE; LE/RE; 900MM; C-BO
0G4991 COVER PLATE; CONSOLE; LE/RE; 900MM; C-BO
0G4992 COVER PLATE; CONSOLE; LE/RE; 900MM; C-BO
0G4993 COVER PLATE; CONSOLE; RIGHT;1000MM;C-BOA
0G4994 COVER PLATE; CONSOLE; LE/RE; 1000MM; C-B
0G4995 COVER PLATE; CONSOLE; LE/RE; 1000MM; C-B
0G4996 COVER PLATE; CONSOLE; LE/RE; 1000MM; C-B
0G4997 BASE; PLATE; RIGHT;1000MM

0G4998 LID; TBOTO6E

0G4999 LID; TBOT10E

0G5000 LID; TBOT15E

0G5001 LID; TBOT20E

0G5007 LID; TBOT30E

0G5008 LID; TBOTO6R

0G5013 LID; TBOT10R

0G5014 LID; TBOT15R

0G5015 LID; TBOT20R

0G5016 LID; TBOT30R

0G5017 TUBE BEARING; TBOTO6E/R

0G5018 TUBE BEARING; TBOT10E/R

0G5019 TUBE BEARING; TBOT15E/R

0G5020 TUBE BEARING; TBOT20E/R

0G5021 TUBE BEARING; TBOT30E/R

0G5022 SCREW; M10X25

0G5023 INSERT; THREAD INSERT; M10

0G5024 GAS SPRING; TBOTO06

0G5025 GAS SPRING; TBOT10

0G5026 GAS SPRING; TBOT15

0G5027 GAS SPRING; TBOT30

0G5028 NUT; M20X0,8

0G5029 WASHER; U-WASHER

0G5030 CONSOLE; L 1000; TBOT20

0G5031 CONSOLE; L 1000; TBOT30

0G5032 CONSOLE; L 900; TBOT06-15

0G5033 CONSOLE; R 1000; TBOT20

0G5034 CONSOLE; R 1000; TBOT30

0G5035 CONSOLE; R 900; TBOTO06-15

0G5036 SERVICE WINDOW; CONSOLE

0G5037 PIN; THREADED PIN; M10X30

0G5038 STEAM PIPE; BOT60

0G5039 CONTROL UNIT; WFA2

0G5040

TOP; WELDED; S90




0G5041

BOLT; UL

0G5042 SUPPORT; TILTING MOTOR;1000MM
0G5043 CASE; RIGHT; TBOT30E/R

0G5044 CASE; LEFT; TBOT30E/R

0G5045 TUBE LID; RECTANGULAR;TBOT30E/R
0G5046 TUBE LID; ROUND; TBOT30E/R
0G5047 PAN; TBOTO6E

0G5048 PAN; TBOT10E

0G5049 PAN; TBOT15E

0G5050 PAN; TBOT20E

0G5051 PAN; TBOT30E

0G5052 PAN; TBOTO6R

0G5053 PAN; TBOT10R

0G5054 PAN; TBOT15R

0G5055 PAN; TBOT20R

0G5056 PAN; TBOT30R

0G5057 BRACKET; BON 97

0G5058 TUBE; DEARATION; TBOTO6
0G5059 TUBE; DEARATION; TBOT10
0G5060 TUBE; DEARATION; TBOT15-30
0G5061 BOTTOM; CASE; TBOT06

0G5062 BOTTOM,; CASE; TBOT10

0G5064 BOTTOM; CASE; TBOT15-20
0G5065 BOTTOM; CASE; TBOT30

0G5066 BOTTOM; CASE; TBOTO6R

0G5069 BOTTOM; CASE; TBOT10R

0G5070 BOTTOM; CASE; TBOT15R

0G5071 BOTTOM; CASE; TBOT20R

0G5072 BOTTOM,; CASE; TBOT30R

0G5073 LID; CASE

0G5074 RING; SAFETY VALVE

0G5075 NIPPLE; THREADED; 1/2- 35MM
0G5076 OUTLET BOW

0G5077 SCREW; M8X50

0G5078 SHAFT; BEARING; RIGHT; TBOTO6E/R
0G5079 SHAFT; BEARING; RIGHT; TBOT10E/R
0G5080 SHAFT; BEARING; RIGHT; TBOT15-30E/R
0G5081 SHAFT; RIGHT; TBOT15-30E/R; REDUCED
0G5082 SHAFT; BEARING; LEFT; TBOTO6E/R
0G5083 SHAFT; BEARING; LEFT; TBOT10E/R
0G5084 SHAFT; BEARING; LEFT; TBOT15-30E/R
0G5085 SHAFT; BEARING;LEFT;TBOT15-30E/R REDUCED
0G5086 CONTROL PANEL; 700X48

0G5087 SMALL PLATE

0G5088 CABLE; CABLE CONNECTION
0G5089 TERMINAL SUPPORT; TBOTE/R

0G5090

SHEET; TERMINAL SUPPORT




0G5091

SUPPORT; DEAERATION

0G5092 TUBE; DEAERATION

0G5093 T-SCREWING; WITH NIPPLE; 1/2
0G5094 STEAM PIPE; 13X23MM
0G5095 SCREW; STRAIGHT; 6MM
0G5096 HOSE SOCKET; 6MM

0G5097 SCREW; T-SCREWING

0G5098 HINGE FOR LID; NEW THERMALINE
0G5099 DEAERATION; TBOTXXE
0G5100 COVERING; SPECIAL; C90
0G5101 TUBE SOCKET; A8

0G5102 TUBE; SILICON; 200MM
0G5103 TUBE; SILICON; 300MM
0G5104 TUBE; SILICON; 900MM
0G5105 DRAIN BOTTLE

0G5106 TUBE; 115MM

0G5107 SCREW

0G5108 SUPPORT; CONDENSER
0G5109 SHAFT; TBOTO6R

0G5110 SHAFT; TBOT10R

0G5111 SHAFT; TBOT15R

0G5112 SHAFT; TBOT20R

0G5113 SHAFT; TBOT30R

0G5114 SUPPORT; DRIVE MOTOR;0,25KW;TBOTO6R
0G5115 SUPPORT; DRIVE MOTOR;0,37KW;TBOT10-30R
0G5116 NUT; TBOTO6R

0G5117 NUT; TBOT10-30R

0G5118 SAFETY PLATE; TBOTO6R
0G5119 SAFETY PLATE; TBOT10-30R
0G5120 FLANGE

0G5121 SHAFT; SHAFT HEAD

0G5122 RING; SHAFT SEALING RING; 45X8
0G5124 O-RING; 60X2,62

0G5125 SEALING RING; 56X7

0G5126 LID SPANNER; TBOTO6R
0G5127 LID SPANNER; TBOT10-30R
0G5128 GRID STIRRER; WITH SCRAPERS
0G5129 SCRAPER; HORIZONTAL
0G5130 SCRAPER; VERTICAL

0G5132 EXTENSION

0G5133 PAN; BOT 200E1

0G5134 STEAM TRAP

0G5135 LOWER PART

0G5136 COVERING

0G5137 BRACKET

0G5138 TOP; CPL.

0G5139 FIXING ANGLE




0G5140 CABLE; VALVE; 1000MM; NEW THERMALINE
0G5141 CABLE; ELECT. BOX; 3000MM; NEW THERMAL
0G5142 ANGLE

0G5143 SCREW; M5X20

0G5144 DRAIN TAP; WITH SAFETY VALVE; 2
0G5145 BOWL

0G5146 CAP

0G5147 COOKING PLATE;CPL;2X4KW/400V;450X740MM
0G5148 ELBOW

0G5149 ADAPTER

0G5150 REDUCER

0G5151 BOWL

0G5152 INDUCTION GENERATOR; 400/415V
0G5153 SEALING RING; 62/45X6

0G5154 DIGITAL THERMOSTAT

0G5155 END CAP; LEFT

0G5156 HEATING ELEMENT; 4KW/400V, WITHOUT PINS
0G5157 REDUCTION DISK; BOT96.080.5

0G5158 GRID STIRRER WITH SCRAPER; 100LTR; UL
0G5159 TOP; WELDED; S90

0G5160 CONTROL PANEL; RIGHT; S90

0G5161 SCRAPER; HORIZONTAL; 100L; BOT-UL
0G5162 SCRAPER; VERTICAL; 100L; BOT-UL
0G5163 TOP; 200V

0G5164 WASHER; 49X57X2

0G5165 ADAPTER; FOR DRAIN TAP 2

0G5166 REDUCTION NIPPLE; 1-3/4; BON-STEAM
0G5167 SOLENOID VALVE; 1; BON-STEAM

0G5168 DIRT TRAP; 1; WITH GASKET; BON-STEAM
0G5169 TOP; MSE84-400V

0G5170 SHEET METAL; IRON; 1.50X1000X3000
0G5171 PROBE; FOR AIR TEMPERATURE

0G5172 PROBE; FOR DEFROSTING

0G5173 COVERING

0G5174 FRONT PANEL

0G5175 SHAFT

0G5176 COUPLING; SANDVIK CNS

0G5177 NIPPLE

0G5178 BAND

0G5179 EL. HOT PLATE; 230V; 420X360MM; MARINE
0G5180 COVERING

0G5182 CONNECTION BAR

0G5183 CONTROL BOX

0G5184 SCREW; CONNECTION DN 1/2

0G5185 ANGLE

0G5186 NIPPLE

0G5187 ANGLE; ANGLE SCREWING; 1/2-1/2




0G5188

NIPPLE; 1/2-3/4

0G5189 NIPPLE

0G5190 MONTAGE SPRAY

0G5191 PLATE; 3X1250X3000

0G5192 INNER PANEL; LEFT; UL

0G5193 BASE; SUPPORT; RIGHT; UL

0G5194 PANEL; SERVICE; BACK LEFT; UL
0G5198 STRAINER

0G5212 SIDE PANEL; LEFT; UL

0G5226 SPACER; UL

0G5227 OWERFLOW PIPE; 460MM

0G5240 PLUG; F 2-POL./2,5MM2

0G5243 CONNECTOR; M 2-POL./2,5MM2
0G5244 SUPPORT

0G5245 NIPPLE; DOUPLE NIPPLE; 3/8

0G5246 NUT; 3/8

0G5247 NUT; 1/8

0G5248 PIPE; PIPE GAS

0G5249 TUBE

0G5250 NUT 3/8

0G5251 TOP; MOUNTED; FRY-TOP; GAS
0G5252 TOP; FRY-TOP; 400V

0G5253 LID BEARING; KIT

0G5254 CAST IRON PAN; WITH ELEMENT; 800X600
0G5255 RIBBED PLATE; CPL.; HARD CHROMIUM PLATED
0G5256 GAS HOSE ; 1-3/4

0G5257 HANDLE; 758 ABGEL

0G5258 STEAM CHANNEL

0G5259 HANDLE; 1128 ABGEL

0G5260 HANDLE; CONSOLE LEFT

0G5261 HANDLE; CONSOLE RIGHT

0G5262 PLATE; STEAM PLATE

0G5263 GRILLPLATE; CPL.;440V; 730X400
0G5264 GRILLPLATE; CPL.;440V;O0ILED; 730X400
0G5265 GAS VALVE; GAS FRY TOP

0G5266 GAS VALVE; GAS OVEN

0G5267 GAS PIPE; FRONT; STARLINE

0G5268 KNOB; S90

0G5269 KNOB; S90;UL

0G5270 GAS VALVE; GAS FRY TOP; UL

0G5271 INSULATOR; PAN; UET 100/150
0G5272 PAN; BEN40O

0G5273 DRIP; DRIP STOP

0G5274 CONTACT BREAKER; 2-POLE; 20 AMP; 400V
0G5275 CONTACT BREAKER; 2-POLE; 10 AMP; 400V
0G5276 FAN; FOR 0C0081

0G5277

CONNECTOR; WITH CABLE 1,5 M.




0G5278 RETROFIT-KIT; BOT100

0G5279 GAS PIPE; STARLINE

0G5280 SUPPORT; TOP FLAM; S90

0G5281 COVERING; 840X740MM; MS94
0G5282 FLANGE; ANGLE

0G5283 GRILL; UET97.150G

0G5284 SHAFT; BOT080; NEW VERS. SINCE 2003
0G5285 GASKET; S90

0G5286 CHIMNEY; CPL.; UET 150.G/ UL
0G5287 PROBE; PT100/PT1000; HACCP
0G5288 SUPPORT; TEFLON

0G5289 NOZZLE

0G5291 COOKING PLATE;CPL; 230V;MSE 94 STE2
0G5292 WIRING KIT; EMERGENCY SWITCH;BOT/STIRRER
0G5293 PLATE; UET

0G5294 HANDLE; 150/30-M6; UET

0G5295 LOCK; TUET

0G5296 CATCH; LEFT/RIGHT; UET

0G5297 HUB; TUET

0G5298 BOLT; HANDLE; UET

0G5299 HANDLE; 222/40-M8; UET

0G5301 CABLE; 1000MM

0G5303 TOP; WELDED; S90

0G5304 PROBE;PT/ WITH PLUG;2-POLE; 78 CM
0G5306 BASE; SUPPORT; LEFT; UL

0G5307 FLANGE; HEATING ELEMENT; REC/KEC
0G5308 PAN; UET090

0G5310 LID; SINGLE-SHELL; 80+100L. EURO-LINE
0G5311 ADAPTER; PAN

0G5312 TERMINAL STRIP; CPL. X1; BOT080-400E
0G5313 BRACKET; LEFT

0G5314 CLOSURE; KIT; TUET

0G5316 SPACER; PRESSURE-LID; TUET

0G5317 SUPPORT; PRESSURE-LID; TUET
0G5318 TOP; MOUNTED; PASTA COOKER
0G5320 CERAMIC GLASS PLATE; SHARP R2287
0G5321 FOIL; SHARP R2287

0G5322 CONNECTION; STEEL

0G5323 SUPPORT BRACKET

0G5324 SCREW; M8X45

0G5326 GUIDE; RAIL; KEC

0G5327 FRYER BASKET; STAINLESS STEEL
0G5328 HEATING ELEMENT; ZONE; 2,5KW/200V
0G5329 HEATING ELEMENT; SIDE; 2,5KW/200V
0G5330 CARD; CPL; THERMALINE S90

0G5333 HANDLE; PLASTIC; FOR 0G4623
0G5334 HEATING ELEMENT; 400V-5000W; EKB 2/1;3/1




0G5335

CLAMP; BRASS; EKB 2/1; 3/1

0G5336 ELECTRODE; SET; IGNITION

0G5337 BEARING PIVOT

0G5338 CONNECTION PLATE

0G5339 BEARING FLANGE

0G5340 SCREW; M8X30

0G5341 CLOSING SHEET; LEFT

0G5342 CLOSING SHEET; RIGHT

0G5343 GREASE; 20GR.; DRAIN TAP WITH O-RING
0G5344 GREASE; 20GR.; DRAIN TAP WITHOUT O-R
0G5345 COVERING; LEFT

0G5346 SECTION

0G5347 PAN; 900MM; UET150

0G5348 TILT LEVER; S90

0G5349 BEARING; MOTOR; S90

0G5350 END PIECE; 30MM; 900/FREE STANDING
0G5359 SUPPORT; TRANSPORT; $90/SOLID-TOP
0G5360 WIRING; THERMOSTAT-ELEMENT; S90
0G5361 NOZZLE; SET; SOLIDTOP GAS/ S90
0G5362 NOZZLE; SET; PASTACOOKER/ S90
0G5363 NOZZLE; SET; ROASTING OVEN/ S90
0G5364 NOZZLE; SET; CHARGRILL 22KW/ S90
0G5365 NOZZLE; SET; CHARGRILL 11KW/ S90
0G5366 NOZZLE; SET; GAS FRYER/ S90

0G5367 NOZZLE; SET; FRY TOP/ S90

0G5368 USER INTERFACE BOARD; V 1.04; NEW THERMA
0G5369 MOTHERBOARD; VERSION 1.18; NEW THERMALIN
0G5370 SCREW; M10X75

0G5371 HEATING ELEMENT; 230V-1000W
0G5372 BASE; CASING; 640MM; BOT040/060
0G5373 DEAERATION

0G5374 DEAERATION

0G5375 DEAERATION

0G5376 TOP; GGG2

0G5377 PIPE; GAS

0G5378 PANEL; GAS

0G5379 EL. PLUG; 2-POLE; CABLE MOTHERBOARD
0G5380 EL. PLUG; 6-POLE; CABLE MOTHERBOARD
0G5381 FASTON TERMINAL; CABLE MOTHERBOARD
0G5384 CABLE

0G5385 CLOSURE

0G5386 BOTTOM PLATE; PAN 600 LTR

0G5387 TOP; WITH INDUCTION; STARLINE
0G5388 PANEL; 400MM

0G5390 PANEL; 100MM

0G5391 FOOT; 2; NEW THERMETIC

0G5393

WIRING HARNESS; COMPLETE; S90




0G5394 SIDE PANEL; LEFT; 1000X760MM

0G5395 SIDE PANEL; RIGHT; 1000X760MM
0G5396 SCREW; M5X15

0G5399 TENSION SPRING

0G5400 GAS SPRING; 700NM; TUET06/09

0G5401 GAS SPRING; 900NM; TUET10/15

0G5402 SUPPORT; TENSION SPRING; TUET
0G5404 CLAMP; TUET

0G5405 STRAP; TENSION SPRING; TUET

0G5406 COVERING; BEARING; TUET

0G5409 BUSHING; CYLINDER SLEEVE; TUET
0G5410 BEARING; TUET

0G5411 PRESSURE SENSOR; CPL. ABOVE; FRYER 23L.
0G5412 DOOR; WING; LEFT; S90

0G5413 DOOR; WING; RIGHT; S90

0G5414 HEATING ELEMENT; 208V; S90/UL
0G5415 FITTING

0G5416 PIN; CYLINDRICAL PIN; 6X35; TUET
0G5417 PLUG; PLASTIC PLUG; TUET

0G5418 LOCK SHAFT

0G5419 NIPPLE; DOUPLE NIPPLE; 3/4

0G5420 COVER BEARING; PRESSURE LID; TUET
0G5421 LID LOCK BOX; TUET06/09

0G5422 LID LOCK BOX; TUET10/15

0G5423 TIE; LOCK; TUET06/09

0G5424 TIE; LOCK; TUET10/15

0G5425 COVER INSIDE; LID LOCK BOX; TUET06/09
0G5426 COVERING INSIDE; LID LOCK BOX; TUET10/15
0G5427 COVERING OUTSIDE; LID LOCK BOX; TUET06/0
0G5428 COVERING OUTSIDE; LID LOCK BOX; TUET10/1
0G5429 LIMITER SLIDER; TUET

0G5430 BOLT; TUET

0G5431 PRESSURE SPRING; TUET

0G5432 LOCK SAFETY DEVICE

0G5433 ROD; TUET

0G5434 CARRIER; LEFT; TUET

0G5435 CARRIER; RIGHT; TUET

0G5436 SCREW; M5X25

0G5437 SCREW; M8X16

0G5438 ELBOW

0G5439 SHEET; SLE 259

0G5440 CABLE HARNESS WITH TERMINAL SUPPORT; S90
0G5441 PAN; BOT060

0G5442 VALVE; COMPLETE

0G5443 HANDLE

0G5444 SCREW; HEXAGON; M6X20

0G5445 VALVE SEAT




0G5446 O-RING

0G5447 DRAIN CONDENSATION DEVICE

0G5448 VALVE CASING

0G5449 PIN; CYLINDRICAL PIN; GROOVED; 2,0X6
0G5450 VALVE CONE; TUET

0G5451 HUB; TUET

0G5452 BALL

0G5453 LOCK RING; 14MM

0G5454 PIN; TUET

0G5455 PIN; PRESSURE GAUGE

0G5456 SHAFT

0G5457 SHEET; 300X1250X2500

0G5458 SHEET; 300X1500X3000

0G5459 INSULATOR; FRONT; TUET06/09

0G5460 INSULATOR; FRONT; TUET10/15

0G5461 INSULATOR; PAN EDGE; TUET06/09
0G5462 INSULATOR; PAN EDGE; TUET10/15
0G5463 INSULATOR; PAN BOTTOM; TUET06/09
0G5464 INSULATOR; PAN BOTTOM; TUET10/15
0G5465 SUPPORT SHEET; TUET06/09

0G5466 SUPPORT; TUET10/15

0G5467 BOTTOM PLATE; PAN; TUET06/09

0G5468 BOTTOM PLATE; PAN; TUET10/15

0G5469 WASHER; U-WASHER

0G5470 PAN; WITH ELEMENT 440V; FETOS0E
0G5471 PAN; WITH ELEMENT 440V; FET100E
0G5472 GUIDE; MANOMETER; KEC200

0G5473 SCREW; M3X8

0G5474 ANGLE

0G5475 NIPPLE

0G5476 COPPER TUBE; 8MM; BY METER

0G5477 FRYER BASKET; STAINLESS STEEL

0G5478 INDUCTION; COMPLETE; LEFT

0G5479 HOSE; STEAM; 39,0/25,0 MM

0G5480 NIPPLE; 3/4

0G5481 CONNECTING PIECE

0G5482 DEAERATION; BOT GAS

0G5483 SWITCH; 6,3A; BOT

0G5484 HEATING ELEMENT; 1,7KW/240V; TUET06/09
0G5485 HEATING ELEMENT; 1,7KW/254V; TUET06/09
0G5486 HEATING ELEMENT; 1,7KW/200V; TUET06/09
0G5487 HEATING ELEMENT; 1,7KW/240V; TUET10/15
0G5488 HEATING ELEMENT; 1,7KW/254V; TUET10/15
0G5489 HEATING ELEMENT; 1,7KW/200V; TUET10/15
0G5490 SCREW; HEXAGON; M4X8

0G5492 BEARING SHAFT; RIGHT; TUET10/15
0G5493 SCREW; HEXAGON; M10X20




0G5494

BEARING SHAFT; LEFT; TUET06/09

0G5495 BEARING SHAFT; LEFT; TUET10/15
0G5496 PIVOT; GUIDE CONDENSATION; TUET
0G5497 THREADED SOCKET; 1/4

0G5498 PIPE FITTING; 3/4

0G5499 PIPE FITTING; 3/8

0G5500 0-RING; 21,5MM

0G5501 NIPPLE; 3/8-1/2

0G5502 FILLER;COOLING WATER

0G5504 AXIAL RETAINING WASHER

0G5505 SLEEVE; FOOT

0G5506 NUT; M9X0,75

0G5507 HEATING ELEMENT; 200V 3200W
0G5508 PLATE; 20X1250X3000

0G5509 GASKET; KIT; FOR GLOOR PUMP
0G5510 PIN; THREADED PIN; M6X70
0G5511 COVER PLATE; LEFT; S90/UL
0G5512 COVER PLATE; RIGHT; S90/UL
0G5513 COVER; FRYING TABLE KEB

0G5514 PLATE; 2,50X1250X3000

0G5516 PRESSURE SWITCH; CPL. BELOW;FRYER 23L.
0G5517 PRESSURE SWITCH; CPL. BELOW;FRYER 14L.
0G5518 NIPPLE; DOUBLE; 1/2

0G5519 SCRAPER; HORIZONTAL; BOT080 UL
0G5520 SCRAPER; HORIZONTAL; BOT100 UL
0G5521 SCRAPER; HORIZONTAL; BOT150 UL
0G5522 SCRAPER; HORIZONTAL; BOT200 UL
0G5523 SCRAPER; HORIZONTAL; BOT300 UL
0G5524 SCRAPER; VERTICAL; BO0SO UL
0G5525 SCRAPER; VERTICAL; BO100 UL
0G5526 SCRAPER; VERTICAL; BO150 UL
0G5527 SCRAPER; VERTICAL; BO200 UL
0G5528 SCRAPER; VERTICAL; BO300 UL
0G5529 PLATE; CONNECTION BOX

0G5530 DOOR ASSEMBLY; IMPROVED VERSION; WT830
0G5531 KNOB; UL

0G5532 CABLE; UL

0G5533 TERMINAL; UL

0G5534 GAS VALVE; 1; UL

0G5535 WIRING HARNESS; CONTROL SYSTEM; UL
0G5536 PIPE; GAS PIPE; UL

0G5537 GASKET; 24,0X16,2X2 MM

0G5538 T-FITTING

0G5539 POWER ADAPTER

0G5541 PLATE; STEEL PLATE

0G5542 NIPPLE; DOUBLE; 1X120MM
0G5543 NIPPLE; DOUBLE; 3/4X200MM




0G5544

PLATE; FRONT

0G5545 PAN; CPL.; 400V; FET080

0G5546 PANEL; THERMALINE/ S90

0G5547 SHELF; SHELF BOARD; C90; MARINE
0G5548 PAN; ASSY; UET PRESSURE BRAISING PAN
0G5549 SUPPORT; SENSOR

0G5550 NOZZLE; DIA.1,15MM

0G5551 BRACKET; SENSOR

0G5552 CLOSURE

0G5553 NOZZLE; KIT

0G5554 PAN; THERMALINE S90

0G5555 PIPE

0G5556 DOOR ASSEMBLY; IMPROVED VERSION
0G5557 GAS INLET PIPE; FRONT

0G5558 GAS INLET PIPE; REAR

0G5559 PANEL

0G5560 PANEL

0G5561 GAS INLET PIPE; FRONT

0G5562 GAS INLET PIPE; REAR

0G5563 PANEL

0G5564 PANEL

0G5565 SCREW CONNECTION

0G5566 SLEEVE

0G5567 PIPE

0G5568 BASE PLATE; STARLINE/MARINE
0G5569 TUBE; 1/2; 114MM

0G5570 PAN SUPPORT; WITH ECO-FLAM-SET
0G5571 SCREW CONNECTION; MANOMETER; 1/8
0G5572 UNION ELBOW

0G5573 INSULATION; 30X2420X560
0G5574 CROSS PIECE; 1/2

0G5575 PCB; CPL.; 400, 415/440V; BOT
0G5576 MIXING CHAMBER

0G5577 PRESSURE SWITCH

0G5578 BEARING BUSHING

0G5580 BOWL

0G5581 PLATE; 640X640MM

0G5582 PIPE

0G5583 CABLE

0G5584 LID; COMPLETE

0G5585 USER INTERFACE BOARD; WITH CABLE ADAPTER
0G5586 PAN; BOT300E1RW

0G5587 COVER PLATE; S90

0G5588 MIXING VALVE; 60-80 L.; STRATOS
0G5589 STEAM PIPE; KDC 300

0G5590 PAN; CPL. WITH LID

0G5591 TUBE; 3/4; 65MM




0G5592

PAN; CPL.; BONOSOES-H8

0G5594 CLIP; CLIP-PUSH

0G5595 TURN-COUPLING; 3/8; NEW-THERM-SPRAYGUN
0G5596 FAUCET BODY SET; 3/8; NEW-THERM-SPRAYG
0G5597 MAGNETIC VALVE; 3/4; CHILLTHERM
0G5598 COIL; 220V/50-60HZ; CHILLTHERM
0G5599 PCB; COMF/1X16A

0G5600 SIDE PANEL; LEFT

0G5601 FRYER BASKET; 350X290X135

0G5602 SPRING; SHAKLE

0G5603 CAST IRON PAN; 630X550MM; MALMOE
0G5604 CAST IRON PAN; 870X703MM; MALMOE
0G5605 PCB

0G5607 DOOR SWITCH; MRF 2/2

0G5608 0-RING; 28,17X3,53MM

0G5609 LID; MOUNTED; TBEN20/TFEN110
0G5610 PANEL

0G5611 PANEL

0G5612 PLATE; 1 50X1500X3000

0G5613 PAN; 920 X 770; FET080

0G5614 SUPPORT; S90

0G5616 SNAP RING

0G5618 NUT; M6X0,5

0G5619 FRAME; SIDE FRAME

0G5620 NUT; M5

0G5621 UPGRADE KIT, FOR SAFETY THERMOSTAT
0G5622 WIRING HARNESS; OVEN 220-440V
0G5623 OVERLOAD CUTOUT; 10A

0G5624 CENTRIFUGE BASKET;ROTOR MACHINE VITAMAT
0G5625 MOUNTED BRACKET; ASSY; THERMALINE S90
0G5626 COVERING

0G5627 COVERING

0G5628 PAN; WITH COVERING; BON 100G
0G5629 INSULATION; 30X2230X680

0G5630 INSULATOR

0G5631 SAFETY VALVE; 1/2 X 1/2; TBOT
0G5632 ACTUATOR; CPL

0G5633 WALL; UET94 - 060/090

0G5634 GAS VALVE; 3/4; 10-20MBAR

0G5635 GAS VALVE; 1; 10-30MBAR

0G5636 GAS VALVE; GV31T-C3AXAK0001; S90
0G5637 WIRING HARNESS; UL

0G5638 MIXING TAP

0G5639 CONNECTION; NEW THERMALINE
0G5640 CONNECTION; NEW THERMALINE
0G5641 CONNECTION; NEW THERMALINE

0G5642

PLASTIC TUBE; 6X1; NEW THERMALINE




0G5643

PANEL; FRONT; TBON10

0G5644 GASKET; FOR ROSETTE

0G5645 POWER SWITCH WITH POTENTIOMETER
0G5646 COLLECTOR TRAY

0G5647 SPLASH GUARD; LEFT

0G5648 SPLASH GUARD; REAR

0G5649 SPLASH GUARD; RIGHT

0G5650 PAN SENSOR

0G5651 COVERING; ABOVE

0G5652 FRAME

0G5653 SEALING RING; KIT; BERKER

0G5654 SOCKET; BERKER

0G5655 PAN; BOT200E

0G5656 STEAM GENERATOR; CPL.

0G5657 WIRING HARNESS; BOT200-400
0G5658 BOTTOM; HOT CUPBOARD

0G5659 PAN; KIT; COMPLETE; TFET10

0G5660 HEATING ELEMENT; 230V-6000W
0G5661 PAN; 900MM; UET090

0G5662 TERMINAL BOX; LEFT

0G5663 TERMINAL BOX; RIGHT

0G5664 TERMINAL BOX; RIGHT; NEW THERMALINE
0G5665 BRACKET; 605X700MM

0G5666 CROSSBAR

0G5668 ROSE

0G5669 COVER PLATE

0G5670 GUIDE

0G5671 HEAT DEFLECTOR PLATE; MS82/84
0G5672 REVERSION KIT; INDUC 259

0G5673 SHEET; STAINLESS STEEL

0G5674 MOTOR-OPERATED VALVE;WITH ATTACHMENT;3/4
0G5675 SERVICE PANEL; RIGHT; THERMALINE S90
0G5676 FRY-TOP MONT; 400V

0G5677 DOOR; RIGHT; €90

0G5678 LID; CPL. UET060/090

0G5679 SIDE PANEL; RIGHT; 400X900

0G5680 TERMINAL BLOCK

0G5681 TOP; WELDED; $90

0G5682 GAS PIPE; 400MM

0G5683 SCREW CONNECTION

0G5684 SPACER RING; 17X2

0G5685 CONNECTION ANGLE; 3/8

0G5686 PIPE; CONDUIT; STEAM PIPE

0G5687 SPLASH GUARD; SET; TILTING AXIS; RIGHT
0G5688 SENSOR; PT1000; TILL 600°C

0G5689 LID; CPL.; TFETO8

0G5690

LID; CPL.; TFET10




0G5692

MOUNTING-KIT; FOR MOTOR VALVE

0G5693 TILTING MOTOR

0G5694 SERVICE-KIT; FOR DRAIN TAP 2

0G5695 SUPPORT; TILTING MOTOR; THERMALINE
0G5696 FLAME CONTROL DEVICE

0G5697 FUSE CARRIER; 5X20

0G5698 ACTUATOR; CPL.

0G5699 ACTUATOR; CPL.

0G5700 REAR PANEL; BOT200/FET084

0G5701 COVERING; TOP SECTION

0G5702 REAR PANEL; BOT80/100;FET060;UET090
0G5703 PAN; KIT; COMPLETE; TFETO8

0G5704 PAN; TFET100E9FE

0G5705 SPLASH GUARD; S90

0G5706 FRONT PANEL; S90

0G5707 BASE; 590

0G5708 SCREW CONNECTION; S90

0G5709 PIVOT; S90

0G5710 GAS FEED PIPE; S90

0G5711 SIDE PANEL; RIGHT/LEFT

0G5712 HEATING ELEMENT; 230V-1700W; VERS. 2010
0G5713 HANDRAIL; SMALL

0G5714 ANGLE; 1/2-1/2

0G5715 WIRING HARNESS; HOT PLATE; 4 X 1,5MM2/10
0G5716 TERMINAL; WITH WIRING/ CONTACTOR; $90
0G5717 FRONT PANEL; MARINE

0G5718 UNION ELBOW; 1/2

0G5719 CONNECTION; CONNECTION PIECE; 1/2
0G5720 ANGLE; 3/4

0G5721 BOLT

0G5722 ADAPTER

0G5723 WASHER; M12

0G5724 DRAIN PIPE

0G5725 LEVER; BALL VALVE

0G5726 ROD

0G5728 COMBUSTION CHAMBER

0G5729 REAR PANEL

0G5730 FRONT PANEL

0G5731 INSULATING PANEL; 25X985X885MM
0G5732 CONTROLLER; HACCP

0G5733 TOP; 440V MARINE; PASTA COOKER
0G5734 SENSOR; PT100/PT1000

0G5735 BRIDGE FOR MODULAR TERMINAL
0G5736 HEATING ELEMENT; 230V/25,2KW
0G5737 LID; BOTO60S

0G5740 MAGNETIC VALVE; 3/8; 2/2-WAY;60-170°C
0G5741 MAGNETIC VALVE; 3/4; 2/2-WAY;60-170°C




0G5742 RELAY

0G5743 SCREW CAP

0G5744 GRID-IRON; CAST IRON; WITH ECOFLAM HOLES
0G5745 GRILL-GRIDDLE; COMPLETE; 400V

0G5746 PRESSURE LID; TUET

0G5747 MAGNETIC VALVE; 2/2-WAY; 1

0G5748 SUPPORTIVE SHEET

0G5749 PRESSURE LID; W/PROBE;W/MANOMETER;TUET15
0G5750 PAN; MOUNTED; TUET15E

0G5751 TERMINAL; SET; X4; 230V

0G5752 TERMINAL; SET;X1; 400V

0G5753 ADHESIVE; VARIO STEAM

0G5754 HEATING ELEMENT; 3KW; ESK100

0G5756 SCREW; SET 10PCS; M3X40

0G5757 WIRING HARNESS; CPL

0G5758 DOOR GASKET; 260MM, E-DG1/21

0G5759 ELECTRODE; E-DG-1/82-2/21

0G5760 THERMOSTAT; 156° C; E-DG-1/82-2/21
0G5761 BACK PANEL

0G5762 STEAM PIPE

0G5763 SUPPORT

0G5764 SCREW; M4X10

0G5765 SCREW; SET 10PCS; M4X10

0G5766 BEARING; STIRRER UL

0G5767 NOZZLE; DIA.1,40

0G5768 SLIDER

0G5769 FREQUENCY CONVERTER; 2,2KW

0G5770 STICKER

0G5771 CONDENSER; BOT; UL

0G5772 DEAERATION; BOT200; 208V

0G5773 SWITCH; CPL; WITH CABLE 0,8MTR
0G5774 CASTOR WITH BRAKE; 160MM

0G5775 CASTOR WITHOUT BRAKE; 160MM

0G5776 TELESCOPIC RUNNER; WSC 867; 2 PC
0G5777 HEATER FAN; 240V/50HZ; GBM2X

0G5779 SIDE PANEL; LEFT

0G5780 FRONT PANEL; FET96.100

0G5781 CONTROLLER BOARD; LTRS5 + PROBE; GBM2X
0G5782 CAST IRON PAN;CPL;11,4KW/400V;600X600MM
0G5783 FRONT PANEL; S90

0G5784 FRONT PANEL; S90

0G5785 GAS VALVE

0G5786 RADIATION BOWL; UET 100

0G5787 PANEL; CPL;W/MOTHERBOARD,ETC.;BON-E8S35
0G5788 PANEL; UP

0G5789 CONSOLE; MIDDLE

0G5791

NIPPLE; 27MM




0G5792

KIT BYPASS; DEEP FAT FRYER

0G5793 LID; FRONT

0G5794 KEY SWITCH

0G5795 CABLE; 60CM

0G5796 CABLE; 60CM

0G5797 CABLE; 60CM

0G5798 PCB; INCLUDING CONNECTION SET
0G5799 BOTTOM PLATE; BOT 150

0G5800 PIPE BEND; 90°

0G5801 THREADED SLEVE; 1/2X12

0G5802 REBUILDING KIT; BRAND DUNGS
0G5803 LID

0G5804 FAN

0G5805 FAN; 208-240V

0G5806 TERMINAL BLOCK; BOT040-400E
0G5807 PAN; CPL.440V; 900MM; FET100E
0G5808 PAN; CPL.440V; 900MM; FETO60E
0G5809 BASE; 900X100

0G5810 FOIL; BLUE; VARIO GRIDDLE

0G5811 GASKET; 1PCS=4 METER

0G5813 TOP

0G5814 FUSE; 5X20/1,0A

0G5815 TOP; MOUNTED

0G5816 MOTOR; 2200W

0G5817 MOTOR; 400V 1000W 50HZ

0G5818 SCRAPER; SET; BOT 500

0G5819 LID; COMPLETE; FETO080G

0G5821 CAST IRON PAN; MOUNTED; 600X600MM
0G5823 FUSE; SET 10PCS

0G5824 METAL FILTER; V250

0G5825 SIPHON; VERTICAL

0G5826 PLAQUE; FOR IGNITION

0G5827 GRILLPLATE; CPL.;730X400;400V;STARLINE
0G5828 MEMBRANE

0G5829 PCB

0G5830 MEMBRANE; TBXT/WFA

0G5831 BOTTOM; CASE; TBOT15E/S

0G5832 FLANGE; STEAM PIPE

0G5833 STIRRING; SPECIAL

0G5834 MAIN SWITCH; RETROFIT KIT; CE158-131
0G5835 MAIN SWITCH; RETROFIT KIT; CE248-111
0G5836 SUPPORT BOT; MARINE

0G5837 INDUCTION GENERATOR; REVISED; 2X5KW/440V
0G5838 BALL VALVE; 3/4 WITH KNOB

0G5839 GAS INLET PIPE; FRONT; S90/UL
0G5840 GAS INLET PIPE; REAR; S90/UL

0G5841 COVERING; CEB/UEB-068




0G5842 GREASE; 50GR.

0G5843 HEAT DEFLECTOR PLATE

0G5845 PCB

0G5846 STEAM PIPE; BOT150S

0G5847 SLEEVE; THREADED; 1 X 43MM
0G5848 GRILL PLATE; 400V; HARD CHROME PLATED
0G5849 TERMINAL SET; 400V; FET/UET
0G5850 WIRING HARNESS; CONTROL; 2900MM
0G5851 MIXING UNIT COMPLETE; 300MM SWIVEL COCK
0G5852 SUPPORT; COMPLETE

0G5853 STEAM PIPE; COMPLETE; PEN0O8OS
0G5855 SCREW; SET 20PCS; M4X12

0G5857 SCREW; SET 10PCS; M12X25
0G5858 DAMPER

0G5859 RED PILOT LAMP; 5-28V

0G5860 GREEN PILOT LAMP; 5-28V

0G5861 SPACER; M4X10

0G5862 BOLT; 22X80

0G5863 RAIL; 30X800

0G5864 RAIL; 30X790

0G5865 RUBBER PROFILE; 1PC=3METER
0G5867 NUT; SET 10PCS; M25

0G5868 ANAEROBIC ADHESIVE; 75ML; MH196
0G5869 GAS NOZZLE; LPG; 0,59

0G5870 KNOB; 110-190°C; S90

0G5871 HEATING ELEMENT; 240V 3500W
0G5872 PCB; TOWER COMPLETE; 9B1018
0G5873 SLIDING BLOCK

0G5874 FITTED BOLT

0G5875 PIN; 4,0X12

0G5876 THERMOSTATIC CONTROL VALVE; BON100H
0G5877 ANGLE; 90°; 3/4

0G5878 ANGLE; 90°; 3/4

0G5879 PIPE; HOT WATER

0G5880 KNOB; 0-10; BLUE

0G5881 PANEL

0G5882 SIDE PANEL; LEFT; 1000 X 660MM
0G5883 WING DOOR; LEFT

0G5885 CHASSIS; UET97

0G5886 CONNECTION FIXATION; T800
0G5887 CONNECTION FIXATION; T800
0G5888 CONNECTION FIXATION; T800
0G5889 CONNECTION FIXATION; T850
0G5890 CONNECTION FIXATION; T850
0G5891 CONNECTION FIXATION; T850
0G5892 CONNECTION FIXATION; T900
0G5893 CONNECTION FIXATION; T900




0G5894

CONNECTION FIXATION; TS00

0G5895 PIPE CLAMP; 3/4

0G5896 TEMPERATURE SENSOR; 8-POL.; 4 X NTC
0G5897 MEMBRANE; PROZESS-COMFORT/HACCP
0G5898 SMALL PLATE; SELF-ADHESIVE; LE359-344
0G5899 BASE PLATE; UET060/090

0G5900 KNOB; 0-1-0-1

0G5901 SPACER TUBE; 0,9 X 100MM

0G5902 CASING; C80

0G5903 SPRAY CLEANER; 750 ML.

0G5904 RETROFIT KIT; UET/100/150 GAS
0G5905 RETROFIT KIT; UET 06/09 GAS

0G5906 INSULATOR; BEN96.400

0G5907 INSULATOR; BEN96.400

0G5908 MOTHERBOARD; COP20

0G5909 USER INTERFACE BOARD; ASSEMBLED; OLD
0G5910 TRANSFORMER; 70VA/230V - 12/24V
0G5912 SENSOR; GREEN

0G5913 SENSOR; BLUE

0G5914 CABLE; ELEMENT/CONTACTOR
0G5915 CABLE; ELEMENT/CONTACTOR

0G5916 CABLE; ELEMENT/CONTACTOR

0G5917 CABLE; ELEMENT/CONTACTOR

0G5918 CABLE; BRIDGE; ELEMENT

0G5919 CABLE; MOTOR

0G5920 SAFETY SWITCH

0G5921 CABLE

0G5922 CABLE; CONTACTOR/SAFETY THERMOSTAT
0G5923 CABLE; TRANSFORMER

0G5924 CABLE; EMERGENCY/OFF

0G5925 CABLE; CONTACTOR

0G5926 CABLE; CONTACTOR

0G5927 MAIN WIRE; 10MMI/L=600MM
0G5928 CABLE; 4MMI

0G5929 CABLE; 6MMI

0G5930 CABLE; STEAM VALVE

0G5931 CABLE

0G5932 CABLE; TILT

0G5933 MAIN WIRE; 10MMI/L=1600MM
0G5934 SENSOR; BOTTOM LEFT; GREEN
0G5935 SENSOR; BOTTOM RIGHT; BLUE
0G5937 SENSOR; CORE TEMPERATURE

0G5938 CABLE; CONTACTOR

0G5939 CABLE; CONTACTOR/SAFETY SWITCH
0G5940 CABLE; MOTHERBOARD/STEAM VALVE
0G5941 CABLE; MOTHERBOARD/ PRESSURE SWITCH

0G5942

WIRING HARNESS; PAN




0G5943 WIRING HARNESS; PAN

0G5944 CABLE; ELEMENT/CONTACTOR; 2,5MMI
0G5945 CABLE; ELEMENT/CONTACTOR; 2,5MM|
0G5946 SENSOR; BOTTOM; BLACK

0G5947 IGNITION TRANSFORMER

0G5948 GAS CONTROLLER

0G5949 IGNITION ELECTRODE

0G5950 CABLE

0G5951 SIDE PANEL; RIGHT

0G5952 WELDING ELBOW

0G5953 CABLE

0G5954 CABLE

0G5955 CABLE

0G5956 CABLE

0G5957 CABLE

0G5959 SUPPORT

0G5960 TUBE; 3/4

0G5961 PAN

0G5962 STEAM GENERATOR

0G5963 PLATE; CPL.

0G5964 LABEL; SWITCH (ARROW ABOVE/BELOW)
0G5965 NOZZLE; DIA.2,85MM

0G5966 NOZZLE; DIA.3,50MM

0G5967 UPPER PART

0G5968 HEATING ELEMENT; 230V 2700W
0G5969 SPRAY GUN; COMPLETE;W/TUBE EPDM L=190CM
0G5971 TELESCOPIC RUNNER; PAIR; L=550MM
0G5972 REVERSION KIT; 440V/2X5KW; INDUC 159
0G5973 REVERSION KIT; 440V/4X5KW; INDUC 259
0G5974 COOKING PLATE

0G5975 COVER PLATE

0G5976 WIRING HARNESS

0G5977 CABLE; EARTH CABLE

0G5978 WIRING HARNESS

0G5979 PIPE; BOILING PAN BOT

0G5980 PIPE; BOILING PAN BOT

0G5981 PIPE; BOILING PAN BOT

0G5982 PIPE; BOILING PAN BOT

0G5983 PIPE; BOILING PAN BOT

0G5984 GAS INLET PIPE

0G5985 WEDGE; 8X7X20MM

0G5987 REVERSION KIT; 2X5KW/400V; INDUC 158
0G5991 STRIP; 1,0MM 50X40; SET 20PC

0G5992 CABLE; L=2900MM

0G5994 SHEET METAL PLATE; 500X1500X3000; KG
0G5995 LID; WELDED; PFET170

0G5996 STEAM PIPE; FLOW ; KDC 300




0G5997

STEAM PIPE; RETURN ; KDC 300

0G5998 CORRUGATED PIPE; 130-220; 2X3/4
0G5999 CORRUGATED PIPE; 200-420; 2X3/4
0G6000 CORRUGATED PIPE; 250-500; 2X3/4
0G6001 CORRUGATED PIPE; 500-1000; 2X3/4
0G6002 CAP COVER; FOR USER INTERFACE
0G6003 PUSH BUTTON COVER; FOR USER INTERFACE
0G6004 CONNECTION; KIT

0G6005 SHEET METAL; UET96.060/090E
0G6006 PAN; BOT200S

0G6007 OVEN; COMPLETE; 2500W/440V; CE248
0G6008 COOKING PLATE; 4X3KW/400V;640X640;MS84
0G6009 PAN; COMPLETE; 400V; FET100E
0G6010 REAR PANEL; MOD. 258/259

0G6011 SPACER SLEEVE; 12MM

0G6012 TOP; WELDED; S90

0G6013 STIRRING HEAD; BOT300; BOT300
0G6014 SPLASH GUARD; SWISS FINISH

0G6015 STANDING PIPE ANGLE; BAIN MARIE
0G6016 CONTROL SYSTEM COMPLETE

0G6018 WIRING HARNESS; FOR HEATING ELEMENT 400-
0G6019 COVERING; MIXING TUBE; UET97.150G
0G6020 SWITCH; EMERGENCY-OFF

0G6021 SCREW; M5X35

0G6022 COVERING; PPEN30/PUEN17

0G6023 CONNECTION COMPLETE

0G6024 COVER PLATE; FOR BURNER; $90/UL
0G6025 SHEET; STAINLESS STEEL; 6,00X1500X2500
0G6026 LID; KIT; TFETOS

0G6027 LID; KIT; TFETO8

0G6028 LID; KIT; TFET10

0G6029 LID; KIT; TFET10

0G6030 ROD; SMALL; 1700MM

0G6033 TOP; MOUNTED

0G6035 colL

0G6036 NTC PROBE; RIGHT

0G6037 NTC PROBE; LEFT

0G6038 PCB; TRANSFORMER

0G6039 SWITCH WITH POTENTIOMETER; 10-POL.
0G6040 SWITCH WITH POTENTIOMETER; 8-POL.
0G6041 POWER CABLE

0G6042 POWER BOARD

0G6043 KIT; TFET10; PAN + WIRING HARNESS
0G6044 KIT; TFETO8; PAN + WIRING HARNESS
0G6045 SIDE PANEL; COMPLETE; S90

0G6046 COLLECTOR SHEET

0G6047

COVERING; CONNECTION BOX




0G6048

WIRING HARNESS; ELEMENT-CONTACTOR

0G6049 ENERGY REGULATOR; 240V

0G6050 MOTHERBOARD

0G6054 COVER HOUSING; UET0O90E

0G6055 MOUNTING KEY

0G6057 INVERTER; 1X3.5 KW FOR WOK
0G6064 CONNECTION

0G6065 CHIMNEY

0G6066 PIPE

0G6067 SUPPORT

0G6068 PANEL

0G6069 PIPE

0G6070 PIPE

0G6071 CHIMNEY; BOT150 GAS

0G6072 HEAD; FOR MIXER; BON/CHILLTHERM
0G6074 CROSSPIECE; KEC300

0G6075 POWER SUPPLY; 12V

0G6076 PLATE; 640X640; WITH BOLT; MSE84
0G6077 TOP; GRILLPLATE/GRIDDLE; S90
0G6078 PAN; WITH MIXING VALVE; BONOSO
0G6079 PAN; WITHOUT MIXING VALVE; BONO60
0G6080 SEALING; SILICONE BLACK-200ML.;TILL 260°
0G6081 ADHESIVE

0G6090 UPPER PART; 1 1/2; STEAM

0G6091 SCREW; SET 100PCS; 4,8X32

0G6092 PAN; BOT200E

0G6094 BASKET; 295X157X135MM

0G6095 GLASS-CERAMIC PLATE; 320X320X4MM
0G6096 NUT; PG 13,5

0G6097 CABLE SCREW CONNECTION; PG 13,5
0G6098 CABLE; WITH PLUG

0G6099 KNOB; 0-12

0G6100 INDUCTION COIL; WITH SENSOR
0G6101 FOOT; 40X40-M8; INCLUDING KNURLED NUT
0G6102 FAT FILTER; 200X150X12MM

0G6103 SENSOR; PBOT-G

0G6104 COVERING; COMPLETE WITH GLAS
0G6105 COVERING; WITHOUT GLAS

0G6106 BOTTOM PLATE

0G6107 FLANGE

0G6108 PAN; BON150

0G6109 PAN; CPL. WITH STIRRER; BON 150
0G6110 PROBE SUPPORT

0G6111 NUT; M5X0,8

0G6112 TOP; WELDED; GAS

0G6113 SPRING FOR ARTICULATION; 3/4 - 0K5261

0G6114

GREASE; 60GR




0G6115

GREASE; 45GR.

0G6116 SUPPORT; RIGHT

0G6117 SUPPORT; LEFT

0G6118 PIPE; BOT

0G6119 PIPE; BOT

0G6120 HOSE; INNERDIAMETER = 28MM
0G6121 GUIDE PLATE; ON TOP

0G6122 GUIDE PLATE; ON TOP

0G6123 GUIDE PLATE; BOTTOM

0G6124 GUIDE PLATE; BOTTOM

0G6125 GUIDE PLATE; BOTTOM

0G6126 KEY

0G6127 WASHER; 30X17X3

0G6128 STOP FOR HOSE

0G6129 UNION ELBOW; M16X1,5
0G6130 REED SWITCH; RD-KIT

0G6133 SLEEVE; KIT; WITH WASHER
0G6134 GASKET; FOR 0KI367

0G6135 ASSEMBLY INSTRUCTION;FOR 0T5975 + 075976
0G6136 GEARMOTOR; 200V/0,37KW/50HZ
0G6137 CONTACTOR; KIT; K1-K4; 400V 50HZ
0G6138 WIRING HARNESS; CONTROL
0G6139 PAN; MOUNTED; TBOT15EEWO
0G6140 FOOT; 2; 100-200MM

0G6141 SHACKLE

0G6142 FLANGE; BOTTOM

0G6147 WASHER; 10,5MM

0G6152 COVERING

0G6154 FRONT PANEL; 1800MM

0G6155 FRONT PANEL; 320MM

0G6156 TOP; WELDED; S90

0G6157 FRAME; WELDED; FOR VARIO STEAMER
0G6158 PAN; WELDED; UET150G
0G6159 SOLENOID VALVE

0G6160 ELBOW; 3/8

0G6161 ELBOW; 1/2

0G6162 NOZZLE; 4,05MM

0G6163 BURNER

0G6164 PANEL; RIGHT

0G6165 TAPE; 1PCS=12METER; PTFE; 12X01MM
0G6166 PIPING; UL

0G6167 BOLT

0G6168 SAFETY THERMOSTAT

0G6169 BURNER PIPE

0G6170 MEMBRANE; FOR FAN

0G6171 PAN; 100L

0G6172 SWITCH; S90/UL




0G6173 CONTACTOR

0G6175 PROFILE; RETAINER; RIGHT; 850MM
0G6176 PROFILE; RETAINER; LEFT; 850MM
0G6177 NUT; M6

0G6178 PIN; THREADED; M6X50

0G6179 GRILL PLATE; CPL.;400V;HARD CHROM PLATE
0G6180 FRONT GLASS ENGRAVED; AQUACOOKER 400E
0G6181 CABLE; L=2000MM

0G6182 PAN; WITH STIRRER; BOT300S
0G6183 HEATING CABLE; L=4,9MTR

0G6184 LOCK SCREW; M10

0G6185 FAN

0G6186 SCREW; DIN7981; 3,9X13; GALVANIZED
0G6187 SCREW; DIN84A; M3X6; GALVANIZED
0G6188 WASHER; DIN125; 3,2MM; GALVANIZED
0G6189 RETAINING RING; DIN127; GALVANIZED
0G6190 BORAD; FOR RFS518TS

0G6191 PERFORATED CONTAINER+HANDLE;GN1/1 H=100M
0G6193 TOP; COMPLETE

0G6194 FRY TOP; ELT. 1000; MOUNTED
0G6195 SPACER; 45X60X1MM; GREY; 100 PCS
0G6196 SPACER; 45X60X2MM; BROWN; 100 PCS
0G6197 SPACER; 45X60X3MM; YELLOW; 100 PCS
0G6198 SPACER; 45X60X5MM; GREEN; 100 PCS
0G6199 HOSE

0G6200 HOSE

0G6201 HOSE

0G6202 HOSE

0G6203 HOSE

0G6204 FOAM RUBBER CORD; 2MM

0G6205 SCREW; M5X8; DIN7985-A2

0G6206 SPACER; M5X10

0G6207 VALVE; 1

0G6208 GAS PIPE; COMPLETE

0G6209 KIT; TILTING BOARD

0G6210 INSULATOR; 25X340X157

0G6211 FRYTOP

0G6212 SUPPORT

0G6213 SUPPORT

0G6214 BALL VALVE

0G6215 SPACER; 16X12X36

0G6216 THREADED PIN; M8X170MM

0G6217 STEAM PIPE; COMPLETE; TBOT15SCFO
0G6218 TOP; WELDED; LG249

0G6219 CABLE; 2,5MM2; BROWN

0G6220 CABLE; 3X1,00MMI; 1600MM

0G6221 PCB; SPARTA




0G6222

NOZZLE; LPG; 2,20MM

0G6223 THERMOMETER; -40+40°C

0G6224 ADJUSTMENT; COMPLETE

0G6225 OIL FLUID; 1 LTR.; FOR COPELAND

0G6227 GRILL; FRYER 5+5L; NEW MODULAR
0G6228 NET FILTER

0G6229 GROOVED INSULATING PLATE; 80X60X8MM
0G6230 LAMP

0G6231 THERMOSTAT; 50°C

0G6232 BURNER; UET150/UL

0G6233 FILTER

0G6234 SLEEVE; A1/2-11/4

0G6235 LID; 1/1; 340X700

0G6236 GAS INLET PIPE; 148BS

0G6237 GAS INLET PIPE; 148HI/BS

0G6238 PIPE

0G6241 SPARK PLUG WITH FLAME DECTECTION PLUG
0G6242 COMMUTATOR; 9 POS.+10K POTI

0G6243 LOCKING WASHER; DIA.10MM

0G6244 THERMOREGULATOR

0G6245 SWITCH; OFF

0G6247 GASKET; FOR HANDLE

0G6248 ROTATING HANDLE

0G6249 ADAPTER; FOR ROTATING HANDLE

0G6251 HEATING ELEMENT; 230V 3000W

0G6252 HEATING ELEMENT; 230V 1000W

0G6253 WHEEL; WITHOUT BRAKE; 160X40MM
0G6254 WHEEL; WITH BRAKE; 160X40MM

0G6255 GEAR WHEEL; 21 TEETH PITCH

0G6257 PANEL; ABOVE; 200MM

0G6258 NUT; M4X0,7; DIN934; V2A

0G6259 NUT; M18X1,5MM; + DOUBLE CONE RING
0G6260 SQUARE KEY

0G6261 SUPPORT PLATE

0G6262 FRONT PANEL

0G6263 LID; BOT97.150G

0G6265 FUSE; SET 10PCS;5X20 0,63A 250V

0G6266 TILTING BOARD; PRO THERMETIC; VERS.S7
0G6267 POTENTIOMETER; PRO THERMETIC
0G6268 TILTING MOTOR; LONG; 6000N; PRO THERMIC
0G6269 TILTING MOTOR; LONG; 3000N; PRO THERMIC
0G6270 TILTING MOTOR; SHORT; 6000N; PRO THERMIC
0G6271 TILTING MOTOR; SHORT; 3000N; PRO THERMIC
0G6272 MOUNTING SHEET

0G6273 TRANSFORMER; 230V-24V

0G6274 FAN; 60X60X25 TYPE 622HH; 3,5W

0G6275

WATER SOFTENER; 6X1KG




0G6276 HEATING ELEMENT; 400V 6000W
0G6277 SCREW

0G6278 INDUCTION GENERATOR; 4Z 400V; NEW GENER.
0G6280 SENSOR; TC FOOD; YELLOW

0G6281 KNOB; 50°-300°C

0G6282 TOP; WELDED

0G6283 FAN; GT 11A/E-5

0G6284 CONTROL UNIT; COMPLETE

0G6285 PLUG; PLASTIC

0G6286 RING

0G6287 SPACER; LEFT

0G6288 SPACER; RIGHT

0G6289 SPRING PLATE

0G6290 GROOVE NUT; M25X1,5MM

0G6291 SPRING LEVER

0G6292 SCREW; M8X16

0G6293 CLOSING PLUG

0G6294 LID; BOT150G

0G6296 TOP; MOUNTED; AAAT

0G6297 BASKET; 295X255X135MM

0G6298 SAFETY THERMOSTAT; 295°C

0G6299 COVERING; CPL.; 3KW/230V; 800X800-850
0G6300 COVER PLATE

0G6301 ELBOW

0G6302 DISPLAY; EUROTAS; INDUCTION

0G6303 DISPLAY; EUROTAS; BAIN MARIE
0G6304 DISPLAY; EUROTAS; INFRARED

0G6305 DISPLAY; EUROTAS; MULTIBRAISER
0G6306 SWITCH; OFF; +10K POTI

0G6307 SWITCH; OFF; +10K POTI

0G6308 SWITCH; OFF; +10K POTI

0G6310 SWITCH; OFF; +10K POTI

0G6313 COOKING PLATE; 1,5KW/230V

0G6314 SWITCH; OFF; + 2X 10K POTI

0G6315 SWITCH; OFF;+THERMOSTAT 680°C+10K POTI
0G6317 SWITCH; OFF;+THERMOSTAT 93°C+10K POTI
0G6318 SWITCH; OFF;+THERMOSTAT 280°C
0G6319 SWITCH; OFF;+THERMOSTAT 260°C+10K POTI
0G6321 SENSOR; WATER/OIL

0G6322 SENSOR; WATER/OIL

0G6323 PRESSURE SENSOR; 100MBAR

0G6324 PILOT LAMP; LED; 12V

0G6325 CABLE; TRANSFORMER-FAN

0G6326 GASKET; ROTARY HANDLE

0G6327 GASKET; ROTARY HANDLE

0G6328 INDUCTION GENERATOR; 4X3,5KW/400V
0G6329 COIL; 400W 3500W




0G6330 TERMINAL; 6MM2

0G6331 TERMINAL; 16MM2

0G6332 CERAMIC GLASS PLATE; 320X660MM
0G6333 CERAMIC GLASS PLATE; 340X740MM
0G6334 CERAMIC GLASS PLATE; 660X660MM
0G6335 CERAMIC GLASS PLATE; 840X740MM
0G6336 CERAMIC GLASS PLATE; 840X740MM; GFI
0G6337 CERAMIC GLASS PLATE; 320X320MM
0G6338 FAN; 12V 1W; 60X60X25

0G6339 HEATING ELEMENT; 400V 7500W
0G6340 HEATING ELEMENT; 400V 10KW; PASTA COOKER
0G6341 HEATING ELEMENT; 400V; PASTA COOKER
0G6342 HEATING ELEMENT; 400V 9000W
0G6343 HEATING ELEMENT; FRYER

0G6344 STEAM GENERATOR; COMPLETE; 240V
0G6345 KNOB; VALVE

0G6346 ADAPTER

0G6347 GAS VALVE; FRYTOP

0G6348 GAS VALVE; FRYER

0G6350 FLAME SPREADER; 7KW

0G6351 VENTURI PIPE; 7KW

0G6352 FLAME SPREADER; 10KW

0G6353 VENTURI PIPE; 10KW

0G6354 THERMOCOUPLE; M9X1

0G6355 ECO FLAM; COMPLETE

0G6356 BALL VALVE; 3/4

0G6357 MICROSWITCH; IGNITION

0G6358 CONTROL HANDLE; MICRO SWITCH
0G6359 PRESSURE REGULATOR; 0,5BAR
0G6360 SENSOR; TC FOOD; RED

0G6361 LIMIT STOP; BOT/CHILLTERM

0G6362 GUIDE

0G6363 TUBE PIPE; 1/2

0G6364 NIPPLE; DOUBLE; 3/4X80

0G6365 NIPPLE; DOUBLE; 3/4- 3/4

0G6366 MANOMETER; -1/+3BAR; CPL.W/TUBE FITTING
0G6367 TILTING PCB; 230-240V

0G6369 KNOB; ELECTRO STANDARD

0G6370 KNOB; GAS; FRYER/FRYTOP

0G6371 KNOB; GAS STANDARD

0G6372 KNOB; TILT CONTROL

0G6373 KNOB; INFRARED WARMINGCABINET
0G6374 WIRING HARNESS; PILOT LAMP-GENERATOR
0G6375 CABLE; SAFETY THERMOSTAT

0G6376 CABLE; LINE FILTER

0G6377 CABLE; AERATION

0G6378 CABLE; TRANSFORMER-VALVE




0G6379 CABLE; 16MM2/ 1600MM

0G6380 CABLE; STEAM AERATION

0G6381 MICROSWITCH; WITH CABLE

0G6382 HINGE; FOR LID

0G6383 FLANGE

0G6384 MOTOR BRACKET

0G6385 SCREWING; 1

0G6386 WELDING ELECTRODE; BRAZING; 130PCS
0G6387 SLIDE BEARING

0G6388 HEATING ELEMENT; 415V 15KW; KEC70
0G6389 WASHER; M12

0G6390 COVERING; RIGHT

0G6391 CABLE; TRANSFORMER-TILTING PCB
0G6392 POTENTIOMETER; 10KOHM; FOR SWITCH
0G6393 POTENTIOMETER; 10KOHM; FOR THERMOSTAT
0G6394 WELDING ELECTRODE; 2,5X300MM; 570 PCS
0G6395 WELDING ELECTRODE; 2,0X300MM; 310 PCS
0G6396 GASKET; SIDEWISE

0G6397 SOCKET SCREW; M6X25

0G6398 SILVER SOLDER;1PC (ONLY FOR SWISS-
0G6399 INDUCTION GENERATOR; 4X5KW/400V
0G6400 INDUCTION GENERATOR; 2X5KW/400V
0G6401 PAN; COMPLETE; PUEN12E

0G6402 CONNECTION PROFILE; 800MM
0G6403 CONNECTION PROFILE; 850MM
0G6404 CONNECTION PROFILE; 900MM
0G6405 FRY- TOP MONT.AHAT

0G6406 INSULATION; 30X3180X300; BOT95.300
0G6407 INSULATION; BOT95.300

0G6408 FAN

0G6409 SHAFT

0G6410 GASKET; 22X5X5MM

0G6412 RIVET; SET 20PCS; 4,0X7,3

0G6413 HEATING ELEMENT; 230V 3X3000W; LEFT
0G6414 HEATING ELEMENT; 230V 3X3000W; RIGHT
0G6415 RETROFIT KIT FET/100

0G6416 SOLENOID VALVE; 220/240V-50/60HZ
0G6417 GAS PIPE; IGNITION BURNER

0G6418 SUPPORT; IGNITION BURNER

0G6419 DOOR STOP; BC36

0G6420 RING; PARTITION; LEFT

0G6421 BASE PART; LEFT; 200CM

0G6422 BASE PART; RIGHT; 200CM

0G6423 DIN RAIL

0G6424 MAIN CABLE; L=400MM; 6MM|

0G6425 LABEL; DESCRIPTION 2

0G6426 PAN; BOT100G




0G6427

NOZZLE; 4,40MM

0G6428 TRANSFORMER; 480VAC-24VDC
0G6429 DOOR ASSEMBLY; UL

0G6430 STEAM BAFFLE

0G6431 COVERING

0G6432 SPRING; KIT

0G6433 PANEL; LEFT; S90

0G6434 GUIDE; FOR GRID

0G6435 GUIDE; FOR GRID

0G6436 COVER

0G6437 FRONT; TILTING

0G6438 COVERING; RIGHT

0G6439 PAN; BOT95; 100G

0G6440 INSULATOR; 20X698X249
0G6441 INSULATOR; 20X698X200
0G6442 INSULATOR; 30X705X1220
0G6443 PCB; UL

0G6444 PANEL; FRONT;UL

0G6445 PRESSURE LID; PUET06/09; UL
0G6446 PRESSURE LID; PUET10/17; UL
0G6447 ANGLE SCREWING

0G6448 WELDING ELECTRODE; 1 PC
0G6449 FRONT PANEL; PUEN12
0G6450 SCREW; M6 DIA.7.9

0G6451 TRANSFORMER; 5VA

0G6452 FRAME; INSIDE; PASTA COOKER
0G6453 BOTTOM PLATE; PASTA COOKER
0G6454 HOSE; GAS; 1/1200MM
0G6455 HOSE; GAS; 1 1/4/1200MM
0G6456 NOZZLE; MAIN BURNER; 1,25MM
0G6457 CONNECTION; PILOT BURNER
0G6458 DRIP TRAY; WITH DRAIN
0G6459 FAT TRAY

0G6460 PLUG CONNECTION

0G6461 CABLE; SPARTA-DISPLAY; 2200MM
0G6462 GAS TAP; 225

0G6463 GUIDE; FOR GRID; SWISSFINISH
0G6464 DISTANCE BOLT

0G6465 NOZZLE; MAIN BURNER; 1,15MM
0G6466 HANDRAIL; FET 100E

0G6467 DISC; FOR HANDRAIL

0G6468 CONNECTION/FIXATION; 3MM; LEFT
0G6469 0-RING; 52X3MM; -200°C
0G6470 CONTROLLER BOARD; XW60L
0G6471 CONNECTION; FRONT

0G6472 SUPPORT

0G6473

REINFORCEMENT




0G6474

SCREW; M3X10

0G6475 HEATING ELEMENT; 400V 9000W
0G6476 KIT PTC TERMISTOR; TO REPLACE THE FUSES
0G6477 CERAMIC GLASS PLATE; 420X740MM; GFI
0G6478 CERAMIC GLASS PLATE; 420X375MM
0G6479 CERAMIC GLASS PLATE; 340X340MM
0G6480 CROSS FLOW FAN; 230V 50HZ

0G6481 TRANSFORMER; 440V

0G6482 COIL; INDUC 400V-440V 1X5KW (TWIN)
0G6483 SUPPORT; ELECTRONIC BOARD; 20 PCS
0G6484 SOLDER RING; DUOFLUX RED

0G6485 LOCK COVER; PUET 10/15

0G6486 SIDE PANEL; RIGHT

0G6487 SIDE PANEL; LEFT

0G6488 AUTOMATIC CIRCUIT BREAKER; 50A 3-P
0G6489 SOLDER RING;DUOFLUX BLUE;1,5MM2-2,5MM2
0G6490 COMPRESSION FITTING; 3/4

0G6491 TELESCOPIC RUNNER; L=550MM
0G6492 TELESCOPIC RUNNER; L=400MM
0G6493 TELESCOPIC RUNNER; L=500MM
0G6494 COVER PLATE; FOR TRAVERSE

0G6495 DRAIN TAP; 1 1/2; SST; PLUGGABLE
0G6496 DRAIN TAP; 1 1/2; SST; SCREWABLE
0G6497 DRAIN TAP; 2; SST; PLUGGABLE
0G6498 DRAIN TAP; 2; SST; SCREWABLE
0G6499 WORKING TOP; CPL.; 400V; PASTA COOKEER
0G6500 BRACKET; CONDENSER

0G6501 VENTILATION ADAPTER; FRONT
0G6502 INDUCTION GENERATOR;NOT CONFIGURED;400V
0G6503 TERMINAL; 4MM2

0G6504 DOOR GASKET

0G6505 HEATING ELEMENT; 2,850HM

0G6506 PROBE; PT100; L= 3000MM

0G6507 PROBE; PT100; D=6MM

0G6508 FOIL

0G6509 PCB; 4 BUTTONS

0G6510 BALL HANDLE; M5/D=20MM

0G6511 SOCKET

0G6512 FUSE; 5X20; 8A

0G6513 PLUG

0G6514 ADAPTER

0G6515 HEATING ELEMENT; 480V; MARINE
0G6516 COIL; 230V

0G6517 MOUNTING SET

0G6518 NOZZLE; DIA.1.10

0G6519 FLAME CONTROL DEVICE; 230V 50HZ
0G6520 LAMP; LED; 130V/2,6W




0G6521

LIGHT SINGLE BODY; OPALE

0G6522 BREAKER;STEAM VALVE; 1-1.5 BAR TBOT LLI3.8
0G6523 SCREWING; 1/2-3/8

0G6524 CABLE; 1600MM; 5X6,0MM2; 440V
0G6525 HOSE; BY METER; 19/27MM

0G6526 GUIDE WHEEL

0G6527 PCB; TILTING

0G6528 WING DOOR; LEFT; 340MM

0G6529 SCREW; M5X12

0G6530 HOSE; L=600MM; 1/2

0G6531 COVER RAIL

0G6532 GAS NOZZLE; DIA.1,30

0G6533 NOZZLE; DIA.1,55MM

0G6534 NOZZLE; DIA.1,20MM

0G6535 VALVE; 1.0-1.5 BAR: TBOT20S
0G6536 AR GRID

0G6537 HEATING ELEMENT; 230V 3600W
0G6538 HEATING ELEMENT; 400V 1700W
0G6539 PANEL

0G6540 FRONT PANEL; LEFT

0G6541 FRONT GLASS ENGRAVED; 4 ZONES
0G6542 FRONT GLASS ENGRAVED; INDUCTION;1 ZONE
0G6543 BUTTON; FRONT ELEMENT

0G6544 SWITCH CONTACT BLOCK;1XCLOSER+1X OPENER
0G6545 SWITCH CONTACT BLOCK; 1X OPENER
0G6546 PUSH BUTTON SWITCH; KIT

0G6547 TIMER

0G6548 FIXING KIT FOR HANDLE

0G6549 GAS VALVE; 220-240V 50HZ

0G6550 SIDE PANEL; RIGHT

0G6551 SIDE PANEL; LEFT

0G6552 SIDE PANEL; LEFT

0G6553 SIDE PANEL; RIGHT

0G6554 HEADLESS SCREW; M5X20

0G6555 WORKING TOP; CPL.

0G6556 INDUCTION COIL; 400V 5000W;DIA.220
0G6557 SHEET METAL

0G6558 COVER BEARING

0G6559 GAS RAMP; S90/USA; PASTA COOKEROOKER
0G6560 CONNECTION SET

0G6561 CONNECTION SET

0G6562 CONNECTION SET

0G6563 DOOR

0G6564 GUIDE RAIL; 650MM

0G6565 STEAM PIPE

0G6566 HEATING ELEMENT; 380V 1100W
0G6567 SWITCH; UL




0G6568

SUPPORT

0G6569 BLIND RIVET; 4,8X8,0

0G6570 HEAT DEFLECTOR PLATE

0G6571 HEATING ELEMENT SUPPORT
0G6572 HEATING ELEMENT SUPPORT
0G6573 HEATING ELEMENT SUPPORT
0G6574 PIPE CONNECTION

0G6575 PIPE CONNECTION

0G6576 HEATING ELEMENT; 415V 1190W
0G6577 PRESSURE SPRING; TUET

0G6578 PAN; BOT 400E

0G6579 HOSE; 6X12MM; 180CM

0G6580 DISPLAY

0G6581 SELECTOR

0G6582 EL. HOT PLATE; 230V 2600W; DIA.220MM
0G6583 SHEET METAL; 1/1

0G6584 IGNITION SLEEVE; LONG

0G6585 SUPPORT; GAS PRESSURE SPRING; TUET
0G6586 LEVER; GAS PRESSURE SPRING; TUET
0G6587 HALOGEN LAMP HOLDER WITH REFLECTOR
0G6588 COVER PLATE; LEFT

0G6589 ACCESSORY KIT; GAS VALVE; PASTA COOKER
0G6590 NOZZLE; 3/8

0G6591 NOZZLE; 3/8

0G6592 NOZZLE; 3/8

0G6595 NOZZLE; DIA.0,70MM

0G6596 NOZZLE; DIA.1,30MM

0G6597 NOZZLE; DIA.070MM

0G6599 NOZZLE; DIA.4,10MM

0G6600 NOZZLE; DIA.3,80MM

0G6601 NOZZLE; DIA.2,25MM

0G6602 NOZZLE; DIA.4,70MM

0G6603 NOZZLE; MAIN BURNER; STAMP.105
0G6604 NOZZLE; MAIN BURNER; STAMP.135
0G6605 NOZZLE; MAIN BURNER; STAMP.145
0G6606 NOZZLE; MAIN BURNER; STAMP.150
0G6607 NOZZLE; MAIN BURNER; STAMP.100
0G6608 NOZZLE; DIA.2,10MM

0G6609 NOZZLE; DIA.2,25MM

0G6610 NOZZLE; DIA.2,30MM

0G6611 NOZZLE; DIA.2,40MM

0G6612 NOZZLE; DIA.2,55MM

0G6613 NOZZLE; DIA.2,60MM

0G6614 NOZZLE; DIA.2,70MM

0G6615 NOZZLE; DIA.2,75MM

0G6616 NOZZLE; DIA.2,80MM

0G6617

NOZZLE; DIA.2,90MM




0G6618 NOZZLE; DIA.2,95MM

0G6619 NOZZLE; DIA.3,00MM

0G6620 NOZZLE; DIA.3,05MM

0G6621 NOZZLE; DIA.3,30MM

0G6622 NOZZLE; DIA.3,90MM

0G6623 NOZZLE; DIA.4,15MM

0G6624 NOZZLE; DIA.4,30MM

0G6625 NOZZLE; DIA.4,60MM

0G6626 NOZZLE; DIA.4,85MM

0G6627 BURNER CUP

0G6628 BOLT; D17 X 25,5

0G6629 BOILER

0G6630 SCREW; M6X60

0G6631 HANDLE

0G6632 BACK PANEL

0G6633 SIDE PANEL; RIGHT

0G6634 BACK PANEL; RIGHT

0G6635 BACK PANEL; LEFT

0G6636 BOTTOM PLATE

0G6637 CLOSER; TUET

0G6638 JUMPER CORE TEMP.

0G6639 KIT ECO TOP; 840X740

0G6640 FAN; QLN65/0012-2524

0G6641 ROSETTE; STAINLESS STEEL
0G6642 KIT FREE COOKING TOP;650X370(500X800/850
0G6643 AIR-BREAK; KIT

0G6644 HANDLE; COMPLETE; TILTING
0G6645 CABLE; FLAT STRIP; TBON
0G6646 ADAPTER; MF G1/2

0G6647 TELESCOPIC RUNNER; L=500MM
0G6649 WASHING JET; KIT; LS520/521
0G6650 WASHING JET; KIT; LS3/5
0G6651 WIRING HARNESS; 4X0,5MMI; 1400MM
0G6652 WIRING HARNESS; 4X0,5MMI; 350MM
0G6653 CONDENSER; BOT300/400
0G6654 CONDENSER; KIT; BOT150G/UL
0G6655 PANEL; 700MM; S90

0G6656 LID; AR6OOES/FRYTOP

0G6657 PCB; COP20 CAN-WFA

0G6658 CABLE; WFA FLOWMETER
0G6659 CLAMP FOR NOZZLE

0G6660 TEMPERATURE PROBE; PT1000; 2000MM
0G6661 PRIMER; 1000ML

0G6662 ADDITIONAL CIRCUIT; CHILLTHERM
0G6663 CONTROL PANEL; 800X233,8MM
0G6664 GAS NOZZLE; KIT; 700XP; LPG 50
0G6665 SERVICE-KIT; FOR DRAIN TAP 1 1/2




0G6666

DOOR ASSEMBLY; COMPLETE

0G6667 CABLE + 2 X POTI; GENERATOR GFI L2500
0G6669 TOP; WELDED; S90

0G6670 STEAM TRAP; 1/8; ARMSTRONG
0G6671 CONNECTOR; M 8-POL./2,5MM2
0G6672 CONNECTOR; F 8-POL./2,5MM2
0G6673 CONNECTOR; M 10-POL./2,5MM2
0G6674 CONNECTOR; F 10-POL./2,5MM2
0G6675 CONNECTION; STRAIGHT-3/4

0G6676 ADAPTER

0G6677 ADAPTER

0G6678 DRAIN COCK

0G6679 PAN SUPPORT GRID; 500MM

0G6680 BASIN; WELDED

0G6681 LID; VENTILATION; 1000X66

0G6682 SHAFT

0G6683 SPINDLE NUT

0G6684 BOLT

0G6686 AXIS; WITH SPRING

0G6687 DRAWER GUIDE; 400MM

0G6688 PLATE; CPL.

0G6689 TAP ANGLE

0G6690 TAP BODY

0G6692 KIT FREE COOKING TOP 1-S 750X370;500X900
0G6693 KIT ECO TOP 2-S 663X683; (800X850)
0G6694 KIT ECO TOP 1-S 650X370; (500X850)
0G6695 KIT ECO TOP 1-S 663X683; (800X850)
0G6696 GAS VALVE; SIGMA/120V

0G6697 PLATE; COMPLETE; 1000X900

0G6698 TRAY SLIDE

0G6699 TOP PLATE

0G6700 SOCKET; SCHUKO; 16A/230V - BLUE
0G6701 HOSE;ALUMINIUM TAPE;D=60/66MM;-40/+200°C
0G6702 PAN; BOT80G

0G6703 HANDLE; 141X41X22MM; FOR FRYER BASKET
0G6719 PAN; COMPLETE; UEB-069

0G6720 SOCKET; SCHUKO; 16A/250V-ALU CAST IRON
0G6721 WATER MIXER TAP

0G6722 ADHESIVE OVERLAY PANEL

0G6723 BURNER

0G6724 BALL VALVE; 1

0G6725 PAN SUPPORT GRID; 400MM

0G6726 PILOT BURNER; CPL.

0G6727 ADAPTER

0G6728 HEATING ELEMENT; 400V 2500W
0G6729 SAFETY THERMOSTAT

0G6730 MANOMETER; CPL.; -1/+1 BAR




0G6731

O-RING; 32X3,0MM

0G6733 FIXATION PROFILE; 850MM; RIGHT
0G6734 FIXATION PROFILE; 850MM; LEFT
0G6735 CONTACTOR; 3X20A; 24V

0G6737 O-RING; 2; KIT

0G6738 LID; CPL.;INCL.HANDLE;FOR 2DRAIN VALVE
0G6739 NUT; FOR ROSETTE 1

0G6740 ACTUATOR; ELECTRIC; ON/OFF

0G6741 FRYER BASKET; 5+5LT;140MM

0G6742 SENSOR SUPPORT

0G6743 FRONT PANEL; LEFT

0G6744 FRYER BASKET; 140X340X150MM
0G6745 RETURN VALVE

0G6746 T-FITTING

0G6747 SPRAY 2000; 500ML; -30°/+200°C
0G6748 NUT; 1/4

0G6749 RETURN VALVE

0G6750 RELAY; 230V

0G6751 HEATING ELEMENT; 230V 5000W
0G6752 HEATING ELEMENT; 208V 5000W
0G6753 SERRATED WASHER; M6

0G6754 HOSE CLAMP; 60-115MM

0G6755 TUBE; FOR VENTILATOR

0G6756 INSULATOR; FOR HEATING ELEMENT
0G6757 LID

0G6758 SCREW; M4X6

0G6759 SPACER PLATE

0G6760 GENERATOR;W/COIL SUPPORT; ATICS 400V
0G6761 RECTIFIER

0G6762 CONTACT TRANSMITTER

0G6763 PLATE; MOTOR MOUNTING

0G6764 RUBBER CONE

0G6765 SPARK PLUG

0G6766 KIT ECO TOP 2-S 373X649 (500X850)
0G6767 KIT ECO TOP 1-S 373X749 (500X900)
0G6768 KIT ECO TOP 2-S 373X749 (500X900)
0G6769 KIT ECO TOP 2-S 837X735 (1000X900)
0G6770 KIT FREE COOKING TOP 2-S 373X649(500X850
0G6771 KIT FREE COOKING TOP 2-S 373X749(500X900
0G6772 KIT FREE COOKING TOP 1-S 683X663(800X850
0G6773 KIT FREE COOKING TOP 2-S 683X663(800X850
0G6774 KIT COOKING TOP 1-S 837X735; (1000X900)
0G6775 KIT COOKING TOP 2-S 837X735; (1000X900)
0G6778 HOSE KIT; 3/4-3/4; DN13

0G6779 NOZZLE

0G6780 HANDWHEEL; 200/15

0G6781

SUPPORT CONNECTION TERMINALS




0G6782 HOSE; EPDM;D=38/30;L=530MM
0G6783 HOSE; EPDM;D=38/30;L=450MM
0G6784 PAN; SW/PBOT 400E/RW

0G6785 TRANSFORMER; 15VA/220V-120V
0G6786 TRANSFORMER;450VA;480/240/220/208/120-24
0G6787 UNION TEE; 3 X 3/4 IN

0G6788 EL. HOT PLATE; 400V 4000W; 300X300MM
0G6789 THERMOSTAT; 95-190°C

0G6791 POWER SUPPLY; 400VAC-24VDC; 5A
0G6792 PROTECTION; FOR CONTACTOR

0G6793 TRANSFORMER; 90VA/400-440V/24V
0G6794 HOSE; EPDM D38/30 L=550

0G6795 BEARING SUPPORT; LEFT;BOT150/200/300
0G6796 BEARING SUPPORT; RIGHT;BOT150/200/300
0G6797 SCREW; M3X16; CNS

0G6798 CONNECTOR; 5-POLE; HACCP

0G6799 CONNECTOR; 5-POLE; HACCP

0G6800 DOOR ASSEMBLY; CPL. RIGHT

0G6801 HEATING ELEMENT; 440V 2500W
0G6802 SENSOR; PT100; LAB31

0G6803 HOSE; 3/4-3/4; DN13

0G6804 BALL VALVE; 3/4

0G6805 PURITY 1200 CLEAN; KIT

0G6806 HOSE; KIT; 3/4-3/4;DN8

0G6807 PURITY 1200 STEAM; KIT

0G6808 PAN; GAS, BOT300

0G6809 LEAK DETECTION SPRAY; -15°C

0G6810 GREASE; 100GR.

0G6811 STEAM PIPE; L=205MM

0G6812 KNOB; 70MM

0G6813 ADAPTER; 8X7MM

0G6814 SCALE RING; KNOB

0G6815 HEATING ELEMENT; 230V 13KW; KIT
0G6816 GAS TAP; KIT; FOR C-BURNER

0G6817 GAS TAP; KIT; FOR D-BURNER

0G6818 GAS TAP; KIT; FOR E-BURNER

0G6819 CONTROL CIRCUIT BOARD; INDUC 2000
0G6820 PASTA COOKER BASKET; 310X165X200MM
0G6821 PIEZOELECTRIC IGNITER

0G6822 PIN

0G6823 WIRING HARNESS; TFET10E

0G6824 CERAMIC GLASS PLATE; 660X660; INDUCTION
0G6825 CERAMIC GLASS PLATE; 320X660; INDUCTION
0G6826 PAN; WELDED; PBON10E-T900

0G6827 CLAMP; PBOT

0G6828 CLAMP; BOT94

0G6829 CLAMP; PBOT




0G6830 CLAMP; PBOT

0G6831 CLAMP; BOT94

0G6832 CLAMP; BOT94

0G6833 SCREW; M5X25

0G6834 CLAMP; 1X1/2 CLAMP

0G6835 SCREW; M10X80

0G6836 SCREW; M10X60

0G6837 NUT; M12

0G6838 SCREW; M10X20

0G6839 SINGLE LEVER MIXING VALVE
0G6840 BOLT; M10X30

0G6841 THREADED SLEEVE; 1/2

0G6842 FILTER

0G6843 ADAPTER; 1/2-3/8

0G6844 BALL VALVE; 3/8

0G6845 NONRETURN VALVE; 3/8

0G6846 HOSE; L=1000MM

0G6847 STRAIGHT UNION

0G6848 SLEEVE; 3/4

0G6849 SCREW; M12X35

0G6850 WASHER

0G6851 SLEEVE; 3/4-1/4

0G6852 SEALIN GASKET

0G6853 ARMATURE BODY

0G6855 ROSETTE; 48X37

0G6856 EXTENSION ROD

0G6857 STEAM PIPE; FLOW

0G6858 HOSE; 210MM

0G6859 STEAM PIPE; RETURN

0G6860 STEAM PIPE; RETURN

0G6861 STEAM PIPE; RETURN; MANUAL CONTROL
0G6862 CABLE

0G6863 SCREW; M4X12

0G6864 TILTING BOARD; 440V

0G6865 TRANSFORMER; 440V

0G6866 CABLE; TRANSFORMER/TILTING BOARD
0G6867 SOLENOID VALVE; ED180 230V 6W
0G6868 ECCENTRIC

0G6869 TUBE; REGULATOR/IGNITION BURNER
0G6870 SUPPORT; LEFT; PILOT BURNER
0G6871 SUPPORT; RIGHT; PILOT BURNER
0G6872 WIRING HARNESS

0G6873 TRANSFORMER; 440/24VDC 72W+ TC
0G6874 TRANSFORMER; 0-230(20V)-400(1500VA)-440V
0G6875 CABLE GLAND; PG16

0G6876 BUZZER; AE20M-230FA PIEZO 230V

0G6877

RELAY




0G6878

KEYSWITCH

0G6879 TRANSFORMER; 400-440V

0G6880 HEATING ELEMENT; 255V 3000W
0G6881 HEATING ELEMENT; 440V 10KW
0G6882 HEATING ELEMENT; 254V 1700W
0G6883 HEATING ELEMENT; 254V 5000W
0G6884 HEATING ELEMENT; 2700W; MARINE
0G6885 HEATING ELEMENT; 440V 9000W
0G6886 FOOT; 145-252MM; MARINE
0G6887 CORPUS SUPPORT; MARINE
0G6888 CORPUS; MARINE 400

0G6889 CORPUS; MARINE 800

0G6890 TABLAR TO HYGIENE; 400X500X600
0G6891 TABLAR TO HYGIENE; 700X800
0G6892 DRAIN TO THE DRAWER

0G6895 CONTROL PANEL; FRYER 500; MARINE
0G6896 CORPUS; MARINE 1000

0G6897 CABLE; DISPLAY-DISPLAY; 290MM
0G6898 CABLE; INDICATOR LIGHT; 2000MM
0G6899 CABLE; POTENTIOMETER-DISPLAY; 2000MM
0G6900 WIRING HARNESS; MARINE
0G6901 SCREW; M5X12

0G6902 CABLE; X1-M1-M2

0G6903 CABLE; SPARTA-N-SWITCH-P
0G6904 CABLE; SPARTA-VALVE

0G6905 CABLE; SPARTA- PRESSURE SENSOR
0G6906 CABLE; SPARTA-VENTILATOR
0G6907 CABLE; SPARTA-X0-X1; 5X2,5MMI
0G6908 DRIP PLATE

0G6909 NUT; 3/8

0G6910 INSULATOR; FRONT AND SIDE
0G6911 INSULATOR; BACK

0G6912 BALL VALVE; 1

0G6913 HOSE CLAMP; 10-16

0G6914 CORPUS; MARINE 600

0G6915 CORPUS; MARINE 500

0G6916 CORPUS; MARINE 700

0G6917 CORPUS; MARINE 900

0G6918 CORPUS; MARINE 1200

0G6919 CORPUS; MARINE 1500

0G6920 TABLAR TO HYGIENE; AR 900/1000
0G6921 TABLAR TO HYGIENE; AR 1200/1500
0G6922 BALL BEARING; 26MM

0G6923 COVER PLATE; TUET06/09E
0G6924 O-RING; DIA.21,5MM

0G6925 WIRING HARNESS; FRONT/REAR;4 HOT PLATES
0G6926 WIRING HARNESS; FRONT/REAR;2 HOT PLATES




0G6927

JUNCTION CABLE

0G6928 POTENTIOMETER

0G6929 COVER PLATE; TUET10/15E

0G6930 PLATE; COMPLETE; SOLID TOP; 1000X900
0G6931 HEATING ELEMENT; 400V 5000W
0G6932 SAFETY VALVE; 0,4 BAR

0G6933 PRESSURE SWITCH; UL; U.S.A. VERSION
0G6934 BRAZING ROD; 2,0MM

0G6935 SIDE PANEL; LEFT

0G6936 SIDE PANEL; RIGHT

0G6937 PANEL; REAR BOTTOM

0G6938 REAR PANEL

0G6939 STEAM TRAP; BOT/ UL

0G6940 FLAT PLUG SLEEVE; SET 100PCS
0G6941 HEATING ELEMENT; 400V 400W
0G6942 PAN; SW BOT300S1RW

0G6943 TOP; MOUNTED

0G6944 SUPPORT; MICROSWITCH

0G6945 INSULATOR; 19MM/-40°+130°C; CHILLTHERM
0G6946 WIRING HARNESS; MARINE

0G6947 WIRING HARNESS; MARINE

0G6948 FUSE; 6,3X32; 6A/500V; DELAY ACTION
0G6949 FUSE; 6,3X32; 12A/500V; DELAY ACTION
0G6950 WIRING HARNESS; MARINE

0G6951 HEATING ELEMENT; 440V 1000W
0G6952 HEATING ELEMENT; 440V 3000W
0G6953 TOP; WELDED; 1000X900

0G6954 CABLE; BAIN MARIE 2/1; MARINE
0G6955 CABLE; BAIN MARIE 1/1; MARINE
0G6956 CABLE; FRYTOP 2/1; MARINE

0G6957 ADAPTER; FOR FLOW

0G6958 FLOW; FOR DRAWER

0G6959 SCREW; M5X12

0G6960 WIRING HARNESS;DEEP FAT FRYER; MARINE
0G6961 CABLE; DISPLAY

0G6962 CABLE; SWITCH

0G6963 CABLE; X0-F2-K1+K2

0G6964 CABLE; CONTACTOR-HEATING ELEMENT
0G6965 CABLE; POTENTIOMETER

0G6966 CABLE; PILOT LAMP; K1-H5

0G6967 CABLE; PILOT LAMP; K2-H6

0G6968 LID; FRYER 7L.

0G6969 SCREW; M4X6

0G6970 SUPPORT; BACKSIDE

0G6971 ADAPTER

0G6972 SUPPORT; SIDE

0G6973

SUPPORT FRONTSIDE




0G6974

DOUBLE NIPPLE; 3/4X40

0G6975 OIL FILTER; 7L.

0G6976 CONTAINER

0G6977 SUPPORT; CONTAINER

0G6978 RAIL; CONTAINER

0G6979 SCREW; M4X16

0G6980 SPACER; 6MM

0G6981 CABLE; CONTACTOR-HEATING ELEMENT
0G6982 CABLE; 5X1,5MMI

0G6983 INSULATOR; FRYER 14 L.

0G6984 DOUBLE NIPPLE; 3/4X100MM

0G6985 DOUBLE NIPPLE; 3/4X125MM

0G6986 DOUBLE NIPPLE; 3/4X70MM

0G6987 NAILS; FOR INSULATION

0G6988 INSULATOR; FRYER 14 L.

0G6989 SPACER RING; DIA=70X2/L=41MM
0G6990 USER INTERFACE BOARD; NEW VERSION
0G6991 HEATING ELEMENT; 230V

0G6992 T-TUBE; WITH SLEEVE

0G6993 COLLECTOR; PUET17

0G6994 CONTROL PANEL; SOLID TOP 800E
0G6995 TOP;WELDED;W/C-BOARD+BOILER 400/415/440V
0G6996 INSULATOR; 640X610X13MM; BY METER
0G6997 CONNECTION PIECE; 40MM

0G6998 BOLT

0G6999 FUSE HOLDER; 600V 30A

0G7000 ADAPTER; NEW THERMALINE

0G7001 U-PROFILE; THERMALINE S90

0G7002 PANEL; FRYER

0G7003 PCB-BOARD; HBH450

0G7004 RESET SWITCH; HBH450

0G7005 ON/OFF SWITCH; HBH450

0G7006 ASSY,WINDOW KIT

0G7007 CABLE; SOLID TOP 2 ZONE 1 SIDE; MARINE
0G7008 CABLE; SOLID TOP 2 ZONE 2 SIDE; MARINE
0G7009 DRAIN CONNECTION

0G7010 DRAIN

0G7011 SPLASH GUARD; LID

0G7012 SLIP SHEET; SOLID TOP

0G7013 ELECTROBOX; SOLID TOP; MARINE
0G7014 CORPUS; MARINE 500

0G7015 CORPUS; MARINE 1000

0G7016 RAIL; 500MM

0G7017 RAIL; 259MM

0G7018 CABLE; X1-FUSES-SWITCH

0G7019 CABLE; SPARTA-N-SWITCH-P

0G7020

CABLE; X1-X2-SPARTA-HEATING ELEMENTS




0G7021

CABLE; INDICATOR LIGHT-RELAY

0G7022 CABLE; FRYTOP

0G7023 CABLE

0G7024 LOCK NUT

0G7025 SPLASH PROTECTION

0G7026 CABLE; HEATING ELEMENT
0G7027 DRAIN HOSE; DIA.48,3MM L=156,4MM
0G7028 DRAIN HOSE; DIA.48,3MM L=234MM
0G7029 DRAWER INSERT

0G7030 DRAWER

0G7031 DRAWER INSERT

0G7032 DRAWER FRONT PANEL
0G7033 HANDLE

0G7034 DRAWER SUPPORT

0G7035 REINFORCEMENT

0G7036 CABLE; FUSE

0G7037 CABLE; CONTACTOR

0G7038 CABLE; HEATING ELEMENT
0G7039 SPLASH PROTECTION

0G7040 SPLASH PROTECTION FOR DRAIN
0G7041 SCREW; M5X50

0G7042 TOP COVER; FOR CORPUS: 850
0G7043 TOP COVER; FOR CORPUS; 900
0G7044 TOP COVER; FOR CORPUS; 850
0G7045 TOP COVER; FOR CORPUS; 850
0G7046 CORPUS; 640X800

0G7047 CORPUS; 800 NHC

0G7048 CORPUS; 400X800

0G7049 CORPUS; 400 NHC

0G7051 CABLE; HEATING ELEMENT
0G7052 INSULATOR

0G7053 AERATION SHEET; LEFT
0G7054 AERATION SHEET; LEFT
0G7055 AERATION SHEET; RIGHT
0G7056 AERATION SHEET; RIGHT
0G7057 METAL SUPPORT

0G7058 ELECTROBOX; MARINE
0G7059 HEATING ELEMENT; 440V 9000W
0G7060 CABLE; MARINE FRYER
0G7061 CABLE; CONTACTOR - HEATING ELEMENTS
0G7062 CABLE

0G7063 LID

0G7064 INSULATOR

0G7065 THREADED SLEEVE; 43MM
0G7066 DOUBLE NIPPLE; 1/200MM
0G7067 COVER SHEET

0G7068 SUPPORT SHEET




0G7069 FIXATION

0G7070 SUPPORT BOTTOM

0G7071 SUPPORT FRONTSIDE

0G7072 INSULATION

0G7073 INSULATOR

0G7074 STOPPING; M12X1

0G7075 FIXATION FRAME

0G7076 INSULATION SIDE

0G7077 SUPPORT SHEET

0G7078 SUPPORT BACKSIDE

0G7079 HOLDER; OIL OUTLET PIPE
0G7080 TERMINAL; BLOCK; GREY
0G7081 SERVICE COVER PLATE

0G7082 SWITCH; LEFT HANDED

0G7083 FOODSENSOR; M10X1,5
0G7084 CURRENT SUPPLY; 400-440V
0G7085 CONTACTOR; 4KW

0G7086 CONTACTOR; 7,5KW

0G7087 PCB; BASIC

0G7088 PCB; CONTROL

0G7089 RIVET; M5X15; 100 PCS
0G7090 BASE; UET090; USA

0G7091 DISPLAY; EUROTAS; NEW MODULAR RANGE
0G7092 RAIL; 1400MM

0G7093 LOCKING; 100/150

0G7094 TOP; WELDED; GAS FRYER
0G7095 GLASS; FRY TOP 800E

0G7096 SCREW; M6X10

0G7097 DOOR ASSEMBLY; WITH GASKET+LOCK; KZ1467
0G7098 TOP; WELDED; S90

0G7099 ADAPTER; INCL. SPRING
0G7100 SIDE PANEL; 800X800MM
0G7101 SIDE KICKING STRIP; 800X100MM
0G7102 COOKING PLATE; 500X800
0G7103 DRAIN

0G7104 SCREW CONNECTION

0G7105 CORE PROBE

0G7106 HEATING ELEMENT; 200V 3500W; RIGHT
0G7107 HEATING ELEMENT; 200V 3500W; LEFT
0G7108 BOTTOM

0G7109 ARM; UPPER SCRAPER

0G7110 PCB; 8 BUTTONS

0G7111 TRAY OVEN; WITH SEALERR
0G7112 TRIM

0G7113 CABLE; 5X4MMI; L= 1400MM
0G7114 CABLE; 5X6.0MMI L=1400

0G7115

COVERING; BEARING SPIGOT




0G7116 SPACER BRACKET; LEFT; MM
0G7117 LID

0G7118 LID

0G7119 LID SUPPORT

0G7120 LID SUPPORT

0G7121 COVER SHEET

0G7122 BOTTOM PANEL; W400

0G7123 JUMPER

0G7124 ELBOW

0G7125 LOCK

0G7126 THREADED PIN WITH NUT

0G7127 NUT; M10

0G7128 SPACER BRACKET; RIGHT; SMM
0G7129 TERMINAL; CABLE

0G7130 TERMINAL; THROUGH; 50MMI
0G7131 TERMINAL; GROND CONDUCTOR; 50MMI
0G7133 FUSE; 5X20; 6,3A

0G7134 SUPPORT; FOR FOOD SENSOR
0G7135 HOSE NIPPLE; 1/2

0G7136 NIPPLE; 1/2-3/8

0G7137 HOSE; 1/2-1/2; 400MM

0G7138 ADAPTER

0G7139 MIXER TAP

0G7140 HOSE; 1/2; 600MM

0G7141 ANGLE

0G7142 PIPE FITTING; 1/2X3/4

0G7143 SUPPORT; MANIFOLD

0G7144 PIPE; COLD WATER

0G7145 T-PIECE; 1/2

0G7146 CABLE; X2/X2; 2000MM

0G7147 CABLE; Y1/X2; 2000MM

0G7148 CABLE; CONDUCTOR UL

0G7149 CABLE; TRANSFORMER UL

0G7150 CABLE; TERMINAL-CONDUCTOR UL
0G7151 TILTING CONTROL; 200-208V
0G7152 TRANSFORMER; 204V AC 24V
0G7153 CABLE; TILTING

0G7154 CABLE; WITH MICRO WITCH; UL
0G7155 HEATING ELEMENT; 280V/1,7KW; 67X490
0G7156 HEATING ELEMENT; 280V/1,7KW; 76X490
0G7157 MOTOR-OPERATED VALVE; 240V; UL
0G7158 WIRING HARNESS; 2X1,5MMI
0G7159 WIRING HARNESS; 2X1,5MMI
0G7160 WIRING HARNESS; 2X1,5MMI
0G7161 WIRING HARNESS; 2X1,5MMI
0G7162 WIRING HARNESS; 2X0,5MMl; 300MM
0G7163 WIRING HARNESS; 4X0,5MMI; 1200MM




0G7164 WIRING HARNESS; 4X0,5MMI; 1200MM
0G7165 BOTTOM; BOT300/ UL

0G7166 COUPLING; 12X12MM

0G7167 EXPANSIONS THERMOMETER;0-120° C; TYP IFC
0G7168 SHAFT; 540MM

0G7169 PAN; COMPLETE; S90/APGB

0G7170 NUT; PG16

0G7171 CABLE; POTENTIOMETER-DISPLAY
0G7172 CABLE; TRANSFORMER-DISPLAY

0G7173 CABLE; SWITCH-HEATING ELEMENT; 1/1 BM
0G7174 CABLE; BAIN MARIE

0G7175 CABLE; X0-SWITCH-TRANSFORMER
0G7176 CABLE; SWITCH-HEATING ELEMENT; 2/1 BM
0G7177 FALSE BOTTOM; 2/1GN

0G7178 DRAIN; 1/1GN

0G7179 DRAIN; 2/1GN

0G7180 HOSE; 19X27MM

0G7181 CABLE; SPARTA-N-SWITCH-P

0G7182 CABLE; PILOT LAMP

0G7183 CABLE; PILOT LAMP

0G7184 CABLE; SPARTA-SPARTA

0G7185 CABLE; X0-RL-HEATING ELEMENT; 12/3KW
0G7186 CABLE; X0-RL-HEATING ELEMENT; 34/3KW
0G7187 CABLE; X0-RL-HEATING ELEMENT; 12/4KW
0G7188 CABLE; X0-RL-HEATING ELEMENT; 34/4KW
0G7189 CABLE; SPARTA-N-SWITCH-P12

0G7190 CABLE; SPARTA-N-SWITCH-P34

0G7191 CABLE; SPARTA-N-SWITCH--P12-XD
0G7192 CABLE; SPARTA-N-SWITCH--P34-XD
0G7193 CABLE; SPARTA-N-SWITCH-P12

0G7194 CABLE; SPARTA-N-SWITCH-P34

0G7195 CABLE; SWITCH S2/3-SWITCH S4
0G7196 CABLE; SWITCH-CONTACTOR

0G7197 CABLE; FAN-FAN

0G7198 CORPUS; MARINE FRYTOP

0G7199 CORPUS; MARINE FRYTOP

0G7200 HOT PLATE;CPL.; 800X800-850; ECO TOP
0G7201 HOT PLATE;CPL.; 800X800-850;SOLID TOP
0G7202 HOT PLATE; COMPLETE; 1000X900; ECO TOP
0G7203 SUPPORT; LENGTHWISE; SOLID TOP 800
0G7204 SUPPORT; LENGTHWISE; SOLID TOP 1000
0G7205 SUPPORT; CROSSWISE; SOLID TOP 800
0G7206 SUPPORT; CROSSWISE, SOLID TOP 1000
0G7207 RADIATION-SHEET; SOLID TOP 800
0G7208 RADIATION-SHEET; SOLID TOP 1000
0G7209 INSULATOR; HEATING ELEMENT 3KW
0G7210 INSULATOR; HEATING ELEMENT 4KW




0G7211

CASING; SOLID TOP 800

0G7212 CASING; SOLID TOP 1000

0G7213 MOUNTING CLAMP; SOLID TOP 800
0G7214 MOUNTING CLAMP; SOLID TOP 1000
0G7215 NUT; M8

0G7216 DRAWER COVER

0G7217 THREADED PIN; M4X12

0G7218 RAIL; 843MM

0G7219 RAIL; 492,5MM

0G7220 RAIL; 955MM

0G7221 RAIL; 843MM; CENTRIC

0G7222 DRAIN TANK

0G7223 BRACKET; SAFETY TEMPERATURE
0G7224 HANDLE; OVEN

0G7225 LID; VENTILATION; 66X800MM
0G7226 LID; VENTILATION; 166X800MM
0G7227 LID; VENTILATION; 166X1000MM
0G7228 MONTING BRACKET

0G7229 SPACER PLATE

0G7230 CLOSING CAP

0G7231 CABLE; SWITCH-CONTACTOR
0G7232 REVERSION KIT; 400V; HARD CHROMED
0G7233 HINGE FOR LID; 230X82X78 MM
0G7234 MAGNETIC VALVE; 230V 50HZ
0G7235 PANEL; FOR TIPPING

0G7236 SPACER PLATE

0G7237 CERAMIC GLASS PLATE; 500X600MM; 550W
0G7238 CERAMIC GLASS PLATE; 800X600MM; 950W
0G7239 HEAT DEFLECTOR PLATE

0G7240 HEATING ELEMENT; 660W; SF/E77-2
0G7241 U-HEAD; M10X20

0G7242 FLUSHING VALVE

0G7243 INSULATING PANEL; 1800X320MM
0G7244 INSULATING PANEL; 1700X480MM
0G7245 WASHER; M10

0G7246 JOINT SHAFT

0G7247 BALL VALVE; 1/2

0G7248 CAP COVER

0G7249 HOSE NIPPLE; 1/2; 20MM

0G7250 SPACER

0G7251 STEAM PIPE; 635MM

0G7252 STEAM PIPE; 875MM

0G7253 STEAM PIPE; 560MM

0G7254 STEAM PIPE; 590MM

0G7255 ADAPTER

0G7256 CAP COVER

0G7257 SCREW; M5X6




0G7258

SUPPORT; STEAM COUPLING

0G7259 STEAM COUPLING

0G7260 UNDERLAY; LEFT

0G7261 ADJUSTING RING

0G7262 BEARING PIN

0G7263 BEARING SHAFT; LEFT

0G7264 O-RING; 19X3

0G7265 LOCKING SCREW; 3/8

0G7266 UNDERLAY; RIGHT

0G7267 PIPE; FOR SENSOR CABLE

0G7268 BEARING SHAFT; RIGHT

0G7269 INSULATING PANEL; 768X389X20
0G7270 INSULATING PANEL; 768X755X20
0G7271 LOCK; KIT

0G7272 SUPPORT; LEFT; MARINE

0G7273 SUPPORT; RIGHT; MARINE

0G7274 ADJUSTABLE FOOT; 2; MARINE
0G7275 SCRAPER;VERTICAL; TBOT20;NEW THERMALINE
0G7276 SCRAPER;HORIZONTAL;TBOT15/20;NEW THERMAL
0G7278 CABLE

0G7279 CABLE

0G7280 BACK PANEL; 500X700MM

0G7281 BACK PANEL; 1000X700MM
0G7282 SHEET METAL

0G7283 CABLE

0G7284 BACK PANEL; 400X700MM

0G7285 BACK PANEL; 500X700MM

0G7286 BACK PANEL; 800X700MM

0G7287 BOTTOM PLATE; W500

0G7288 BOTTOM PLATE; W800

0G7289 COOKING PLATE; ECO TOP; 500X900
0G7290 COOKING PLATE; SOLID TOP; 500X900
0G7291 COOKING PLATE; ECO TOP; 500X800/850
0G7292 COOKING PLATE; SOLID TOP; 500X800/850
0G7293 MOUNTING BRACKET

0G7294 DRAIN

0G7295 RAIL; 855MM

0G7296 RAIL; 455MM

0G7297 RAIL; 455MM

0G7298 DOOR; COUPLE; 680; RIGHT
0G7299 DOOR; COUPLE; 680; LEFT

0G7300 SOCKET

0G7301 SPLASH GUARD

0G7302 SPLASH GUARD

0G7303 ELECTROBOX

0G7304 CABLE

0G7305

INSULATING PANEL; 1500X350MM




0G7306 SCREW; M5X80

0G7307 WIRING HARNESS; 2,5MMI; 1800MM
0G7308 SOCKET

0G7309 DRAIN

0G7310 PIPE

0G7311 PIPE

0G7312 NIPPLE; 1/2-1/4

0G7313 UNION TEE

0G7314 LID; FRYER 7 LTR.; MARINE
0G7315 LID; FRYER 14 LTR.; MARINE
0G7316 LID; FRYER 23 LTR.; MARINE
0G7317 TOP; 500X900; MARINE
0G7318 TOP; 1000X900; MARINE
0G7319 ELECTROBOX; MARINE
0G7320 SUPPORT; MARINE

0G7321 TOP; 500X900; MARINE
0G7322 TOP; 1000X900; MARINE
0G7323 TOP; 1200X900; LEFT; MARINE
0G7324 TOP; 1200X900; RIGHT; MARINE
0G7325 WIRING HARNESS; PASTA COOKER; MARINE
0G7326 HEATING ELEMENT; 440V 6000W
0G7327 PRESSURE SWITCH; 0-15 PSI; 1/8
0G7328 ARTICULATION

0G7329 ROLLER TRAVERSE; S90 UL
0G7330 FIXED CASTOR WHEEL; $90 UL
0G7331 ROLLER FOR LOCK; $33
0G7332 T-PIECE

0G7333 NIPPLE; 1/2

0G7334 HEATING ELEMENT; 400V 36KW
0G7336 SOLENOID VALVE; EVR- 6 3/8
0G7337 SOLENOID VALVE; EVR-10 1/2
0G7338 SOLENOID VALVE; EVR- 3 1/4
0G7339 SOLENOID VALVE; EVR- 6 3/8
0G7340 LOCKING

0G7341 TRANSFORMER; 120-480V
0G7342 SOLENOID VALVE; EVR- 3 1/4
0G7343 PLUG; SOLENOID VALVE; 4-POLE
0G7344 SUPPORT; SMALL; FOR HEATING ELEMENT
0G7345 FIXING; SENSOR

0G7346 PROTECTION; SENSOR

0G7347 DOOR; SINGLE; LEFT; 340MM
0G7348 DOOR; DOUBLE; RIGHT; 580MM
0G7349 DOOR; DOUBLE; LEFT; 580MM
0G7350 DOOR; SINGLE; LEFT; 340MM
0G7351 DOOR; DOUBLE; LEFT; 290MM
0G7352 DOOR; DOUBLE; LEFT; 290MM
0G7353 DOOR; DOUBLE; LEFT; 340MM




0G7354

DOOR; DOUBLE; RIGHT; 340MM

0G7355 CABLE; PILOT LAMP

0G7356 CABLE; PILOT LAMP

0G7357 PLATE; 800X800-850; TEPPANYAKI TOP
0G7358 SHELF BOARD; WARMING CABINET
0G7359 CABLE; CROSS FROW FAN LARGE
0G7360 CABLE; CROSS FROW FAN SMALL
0G7361 PLATE; 500X800-850;FREE COOKING TOP
0G7362 SPACER BOLT; 22X80/M8

0G7363 CABLE; PCB-VALVE; 1400MM
0G7364 CABLE; PRESSURE SENSOR

0G7365 CABLE; TRANSFORMER-DISPLAY-FAN
0G7366 CABLE; TRAFO T1-TRAFO T2

0G7367 CABLE; SWITCH S2-SWITCH S3;SHORT
0G7368 CABLE; SWITCH S2-SWITCH S3;LONG
0G7369 CABLE; X0-F1-SWITCH-TRAFO 1
0G7370 CABLE; PILOT LAMP-GENERATOR
0G7371 CABLE; GENERATOR-COIL

0G7372 SUPPORT PLATE

0G7373 CORPUS; MARINE 400

0G7374 CORPUS; MARINE 400

0G7375 CORPUS; MARINE 640

0G7376 CABLE; X0-F1-SWITCH-TRANSFORMER MARINE
0G7377 FLAME CONTROL DEVICE

0G7378 TILTING MOTOR;6000N;APPLIAN.DEEP 1000MM
0G7379 TILTING MOTOR;6000N;APPLIAN.DEEP 900MM
0G7380 MANOMETER; 0-2,5 BAR

0G7381 CABLE; SWITCH-CONTACTOR
0G7383 CABLE; SWITCH-CONTACTOR
0G7384 WASHER; TUET-DD

0G7385 AERATION SHEET; RIGHT; 700MM
0G7386 AERATION SHEET; LEFT; 700MM
0G7387 AERATION SHEET; LEFT; 800MM
0G7388 AERATION SHEET; RIGHT; 800MM
0G7389 CABLE; X0-SWITCH

0G7390 CABLE; SWITCH

0G7391 CABLE; SWITCH

0G7392 REDUCTION NIPPLE; 1/2-1/4

0G7393 NIPPLE; 1/2

0G7394 COOPER SEALING

0G7396 FEED LINE; AERATION; PBOT

0G7397 RETURN LINE; AERATION; PBOT
0G7399 WIRING HARNESS; WARMING CABINET
0G7400 SHELF; 660X294MM

0G7401 SHELF; 760X294MM

0G7402 SHELF; 660X515MM

0G7403

SHELF; 760X534MM




0G7404

SHELF; 760X634MM

0G7405 SHELF; 660X615MM

0G7406 SUPPORT; HEATING ELEMENT; S90

0G7407 CABLE; SLEEVE

0G7408 FILTER; 342X138.5

0G7409 FILTER; 335X83.5

0G7410 GASKET; 471X626MM

0G7411 HEATING ELEMENT; 400V 2600W

0G7412 LOCK

0G7413 CABLE; PILOT LAMP-CONTACTOR

0G7414 SUPPORT; THERMOSTAT

0G7415 INSULATOR; AQUA COOKER

0G7416 HEATING ELEMENT; 440V 3X2500W
0G7417 DRAIN HOSE; L=870MM; DIA.38MM
0G7418 CABLE; X0-F-SWITCH-TRANSFORMER
0G7419 CABLE; POTENTIOMETER-DISPLAY

0G7420 CABLE; DISPLAY-FAN

0G7421 CABLE; PILOT LAMP-REGULATOR

0G7422 WIRING HARNESS; COMPLETE

0G7423 CABLE; REGULATOR S1-REGULATOR S2; SHORT
0G7424 CABLE; REGULATOR S2-REGULATOR S3; SHORT
0G7425 CABLE; REGULATOR $3-REGULATOR $4; SHORT
0G7426 CABLE; REGULATOR S1-REGULATOR S2; LONG
0G7427 CABLE; REGULATOR S2-REGULATOR S3; LONG
0G7428 CABLE; COIL; 3X1,0MMI

0G7429 CABLE; COIL; 2X1,0MMI

0G7430 MAIN TERMINAL

0G7431 CORRUGATED PIPE; 750-1500-2X 3/4
0G7432 THERMOSTAT; +3,5 /-11,0

0G7433 ELECTROBOX; FRY TOP 400

0G7434 FILTER; 335X235MM

0G7435 TOP; WELDED; S90

0G7436 CASING; THERMALINE S90

0G7437 INSULATING PANEL; THERMALINE S90
0G7438 CHIMNEY HOOD; S90/USA

0G7439 MANOMETER; -1/+3 BAR

0G7440 REPLACEMENT HOSE; 178MM

0G7441 BOTTOM; BOT150/UL

0G7442 TILTING BOARD; UL

0G7443 TRANSFORMER; 120V AC/ 24V DC

0G7445 BACK PANEL; 1000MM

0G7446 FRONT PANEL; 600MM

0G7447 ELECTROBX 800+; NEW MODULAR

0G7448 SUPPORT; VENTILATION BOX; L=100
0G7449 SUPPORT; VENTILATION BOX; L=50

0G7450 VENTILATION BOX; RIGHT

0G7451

VENTILATION BOX; LEFT




0G7452

SWITCH; OFF;+ENERGY REGULATOR+10K POTI

0G7453 TUB; 600X800

0G7454 SUPPORT; TUB

0G7455 SUPPORT; TUB

0G7456 SUPPORT; TUB

0G7457 SUPPORT; TUB

0G7458 SUPPORT; TUB

0G7459 SUPPORT; TUB

0G7460 CABLE; WARMING PLATE

0G7461 CABLE; SAFETY THERMOSTAT-F1-SWITCH
0G7462 CABLE; X1-K1-K2-K3

0G7463 CABLE; SPARTA-N-SWITCH-P

0G7464 CABLE; INDICATORS S2-H2-H1

0G7465 SUPPORT; HEATING ELEMENT

0G7466 INSULATING PANEL; 1500X250

0G7467 OUTLET; DRAIN WATER

0G7468 BACK PANEL; 400X800

0G7469 BOTTOM PLATE

0G7470 LID; CORPUS

0G7471 CORPUS; H2

0G7472 CORPUS; NHC; PASTA COOKER

0G7473 PLATE; DRAIN TAP

0G7474 PLATE; DRAIN TAP

0G7475 REDUCER

0G7476 BACK PANEL; BOTTOM; 1279X385
0G7477 BACK PANEL; BOTTOM; 1079X385
0G7478 BASIN; WELDED; PASTA COOKER
0G7479 CABLE; 1X PILOT LAMP-GENERATOR
0G7480 CABLE; X0-GENERATOR 7+8

0G7481 CABLE; SPARTA-PRESSURE SENSOR
0G7482 CABLE; 2X PILOT LAMP-GENERATOR 3+4
0G7483 CABLE; 2X POTI-GENERATOR 3+4
0G7484 CABLE;X0-F1 SAFETY THERMOSTAT-TRANFORMER
0G7485 TOP; COMPLETE; 400V/4KW

0G7486 GEARMOTOR

0G7487 HEATING ELEMENT; 105W; 1480MM
0G7488 COOLING FAN; 60X60X25

0G7489 MOUNTING PLATE

0G7490 TOROIDAL CHOKE

0G7491 CABLE; SWITCH S1-SWITCH-S2 LONG
0G7492 CABLE; 2X POTENTIOMETER-GENERATOR 1+2
0G7493 CABLE; 2X POTENTIOMETER-GENERATOR 1+2
0G7494 CABLE; 2X PILOT LAMP-GENERATOR 1+2
0G7495 CABLE; 2X PILOT LAMP-GENERATOR 3+4
0G7496 CABLE;GENERATOR-COMMUNICATION FOUCAULT
0G7497 CABLE; X0-GENERATOR 5+6

0G7498

CABLE; XO-GENERATOR 7+8




0G7499 CABLE; GENERATOR-VENTILATOR
0G7500 CABLE; 1X POTENTIOMETER-GENERATOR
0G7501 CABLE; 2X POTENTIOMETER-GENERATOR 1+2
0G7502 CABLE; X0-GENERATOR 5+6

0G7503 CABLE; OVEN-CROSS FLOW BLOWER SHORT
0G7504 CABLE; SPARTA-N-SWITCH-P

0G7505 CABLE; X1-F2-F3-K1-K2

0G7506 CABLE; CONTACTORS-HEATING ELEMENTS
0G7507 COVER; HEATING ELEMENT BOX SUPPORT
0G7508 SUPPORT; HEATING ELEMENT BOX
0G7509 BASKET SUPPORT; FRYER

0G7510 SPACER

0G7511 HEATING ELEMENT BOX; RIGHT

0G7512 HEATING ELEMENT BOX; LEFT

0G7513 SUPPORT; HEATING ELEMENT BOX;MIDDLE
0G7514 SCREW; M4X50

0G7515 SUPPORT; PRESSURE SWITCH

0G7516 SUPPORT

0G7517 SUPPORT; HEATING ELEMENT; BACKSIDE
0G7518 SUPPORT; HEATING ELEMENT; FRONTSIDE
0G7519 SUPPORT

0G7520 LID; FRYER

0G7521 INSULATING PANEL; 364X308

0G7522 SUPPORT; INSULATION

0G7523 INSULATOR; 1600X225MM

0G7524 CORPUS LID; D800

0G7525 CORPUS LID; D850

0G7526 CORPUS LID; D900

0G7527 KNOB; TILTING

0G7528 SPACER RING

0G7529 USER INTERFACE BOARD;INCLUDING ADAP.PLUG
0G7530 PIPE; FLEXIBLE; D=12/L=500MM

0G7531 PIPE; FLEXIBLE; D=12/L=700MM

0G7532 PIPE; FLEXIBLE; D=12/L=200MM

0G7533 CLAMP

0G7534 FAN; 24V DC;92X92X32

0G7535 LID; COMPLETE

0G7536 DRAWER; GREASE

0G7538 IGNITION PIPE; REAR

0G7539 CONTROL PANEL; BAIN MARIE 500E
0G7540 CONTROL PANEL

0G7541 SUPPORT; GAS CONTROL

0G7542 SUPPORT

0G7543 SCREW; M8X90

0G7544 TERMINAL BLOCK; 10MMI/WHITE
0G7545 CABLE; VALVE

0G7546 CABLE




0G7547

CABLE; TRANSFORMER-VALVE

0G7548 CABLE; LIMITER

0G7549 TILTING CONTROL; 230 VAC GAS
0G7550 CABLE; TILTING NO FILTER
0G7551 PROTECTION; SENSOR
0G7552 COMBUSTION CHAMBER
0G7553 COMBUSTION CHAMBER
0G7554 COLLECTOR

0G7555 COVER SHEET

0G7556 COVER SHEET

0G7557 COVER SHEET; SMALL

0G7558 ANGLE BRACKET

0G7559 ADJUSTMENT PLATE

0G7560 IGNITION SUPPORT

0G7561 IGNITION SUPPORT

0G7562 IGNITION BOX

0G7563 COVERING; GAS BURNER
0G7564 COVERING; GAS BURNER
0G7565 COVERING; MIXING PIPE
0G7566 TILTING CONTROL; 120V
0G7567 CABLE;TRANSFORMER-TILTING CONTROL;UL
0G7568 SHOVEL; PERFORATED; UEN/FEN
0G7569 SHOVEL; WITHOUT PERFORATIONS; UEN/FEN
0G7570 INSULATING PANEL;340X550X25;PASTA COOKER
0G7571 PIEZOELECTRIC IGNITER
0G7575 SENSOR; PT-SENSOR; 490MM
0G7576 FAN; 12V DC; 410MM

0G7577 PRESSURE SPRING; ECO-FLAM
0G7578 COVERING; MIXING PIPE
0G7579 PANEL

0G7580 PANEL

0G7581 GRID-IRON

0G7582 CHIMNEY

0G7583 CHIMNEY

0G7584 SPACER

0G7585 SUPPORT

0G7586 SUPPORT

0G7587 TAPE; YELLOW

0G7588 BUSHING; 1-1/2

0G7589 THREADED ROT; M10X150MM
0G7590 MOUNTING PLATE

0G7591 SUPPORT; VALVE

0G7592 ELBOW CONNECTOR; 3/4
0G7593 CONNECTOR; NPT/ZOL 3/4
0G7594 CONNECTOR; 3/8-1/2

0G7595 PIPE

0G7596 PIPE




0G7597 CONTROL PANEL

0G7598 ELECTROBOX

0G7599 HEATING ELEMENT; 230V 2000W
0G7600 ALIMENTARY HOSE; L=1200MM; GREY
0G7601 ALIMENTARY HOSE; L=1400 MM; GREY
0G7602 PANELING; ABOVE; PUET10/15
0G7603 SERVICE PANEL

0G7604 MOTOR PROTECTION RELAY
0G7605 THERMOSTAT; SWISSFINISH FRY TOP BOHNER
0G7606 PIPE CLAMP

0G7607 DISPLAY; EUROTAS; WARMING PLATE
0G7608 CABLE; RELAY-DISPLAY-FAN
0G7609 TOP; INDUCTION; WELDED; 500X900
0G7610 FRY TOP; WELDED; 400X900
0G7611 GUIDE; 25X900; 1 SIDE

0G7612 COMBUSTION CHAMBER

0G7613 COMBUSTION CHAMBER

0G7614 IGNITION SUPPORT

0G7615 COVERING; GAS BURNER

0G7616 COVERING; GAS BURNER

0G7617 BOTTOM PLATE

0G7618 BOTTOM PART

0G7619 COMBUSTION GRID

0G7620 CHIMNEY

0G7621 CHIMNEY

0G7622 COLLECTOR TOP

0G7623 COLLECTOR BOTTOM

0G7624 RIVET; 4X10,3MM

0G7625 RIVET; 3,2X5MM

0G7626 COMBUSTION GRID

0G7627 CHIMNEY; RIGHT; PFET06G

0G7628 CHIMNEY; RIGHT; PFET09G

0G7629 CHIMNEY; RIGHT; PFET06G

0G7630 CHIMNEY; RIGHT; PFET09G

0G7631 COLLECTOR

0G7632 LID SUPPORT

0G7633 LID SUPPORT

0G7634 LID HINGE

0G7635 ROCKER ARM

0G7636 BUILT IN GAS LINE; PFETO6G
0G7637 BUILT IN GAS LINE;PFET09G
0G7638 BUILT IN GAS LINE; PFET10G
0G7639 BUILT IN GAS LINE; PFET17G
0G7640 CABLE; X0-X1; UL

0G7641 DOWEL; MUNGO NYLON 6 X 35 NK; 100 PCS
0G7642 RIVET NUT; M6 - ALU; 250 PCS
0G7643 WIRING HARNESS; 400V; TBOTO6E




0G7644

FRONT PANEL; CHARGRILL

0G7645 STEAM GENERATOR

0G7646 SWITCH; 10KOHM; CABLE=2800MM
0G7647 INTERFACE BOARD SWITCH; COPUI40S-THERMA
0G7648 TOP; WELDED; S90

0G7649 NOZZLE

0G7650 U-PROFILE; L=660MM

0G7651 U-PROFILE; L=335MM

0G7652 PRIMER; 100ML

0G7653 CORPUS; 640X900

0G7654 LID; FOR CORPUS

0G7655 TOP; MOUNTED; S90

0G7656 GASKET; FOR HEATING ELEMENT;AR85/170S
0G7657 O-RING

0G7658 PIPE; INFLOW

0G7659 BRACKET

0G7660 FUSE; 250V 10A

0G7661 FUSE; 250V 6,3X32

0G7662 BRACKET

0G7663 SWITCH; 4POS.

0G7664 HOSE CLAMP; 50-70MM

0G7665 HOSE CLAMP; 40-60MM

0G7666 FLEXIBLE ALUMINIUM HOSE; 42,5/47,5
0G7667 CABLE; WARMING PLATE

0G7668 STEAM PIPE; 13/23MM; BY METER
0G7669 SPLASH GUARD; RIGHT

0G7670 SPLASH GUARD; REAR; 400MM

0G7671 SPLASH GUARD; REAR; 800MM

0G7672 SPLASH GUARD; REAR; 1200MM

0G7673 SPLASH GUARD; LEFT

0G7674 SCREW; M4X12

0G7675 GREASE SHELL

0G7676 MIRROR SHEET

0G7677 COVERING; HEATING ELEMENT

0G7678 MIRROR SHEET; MIDDLE

0G7679 SIDE PANEL

0G7680 BRACKET; BURNER REAR

0G7681 MIRROR SHEET; REAR; 400MM

0G7682 MIRROR SHEET; REAR; 800MM

0G7683 MIRROR SHEET; REAR; 1200MM

0G7684 BRACKET; HEATING ELEMENT REAR
0G7685 BLIND RIVET POP; 4,8X11

0G7687 GASKET; FOR USB

0G7688 COVERING; GN 1/1;FOR HEATING ELEMENT
0G7689 SCREW CONNECTION;3/4X16;INCLUDING GASKE
0G7690 ADAPTER;W/SCREW CONNECTION AND NIPPLE

0G7691

BOLT; MOTOR ATTACHMENT




0G7692

SCRAPER; HORIZONTAL; 150 L.

0G7693 HANDLE; CPL;ELECTRO;OVEN; INDUCTION
0G7694 HANDLE; CPL;BAIN-MARIE; WARMING CABINET
0G7695 HANDLE; CPL;GAS; FRY TOP; FRYER
0G7696 HANDLE; CPL; GAS OVEN

0G7697 HANDLE;CPL;GAS; PASTA COOKER; FRENCH TOP
0G7698 SIDE PANEL; RIGHT; S90

0G7699 SCRAPER; VERTICAL; 150 L.
0G7700 FRONT PANEL; PASTA COOKER 400E
0G7701 FRONT GLASS; ENGRAVED; PASTA COOKER 400E
0G7702 FLAME CONTROL DEVICE; 230V 60HZ
0G7703 COVERING; HEATING ELEMENT BOX
0G7704 PLATE; 1000/900

0G7705 STEAM PIPE; 10X21MM; 270MM
0G7706 SUPPORT; FOR HEATING ELEMENT
0G7707 STRAP; TENSION SPRING; TUET
0G7708 SHELF SUPPORT

0G7709 STIRRER HEAD; BOT

0G7710 LID; FOR MIXER; BON/CHILLTERM
0G7711 GASKET; 208X387MM

0G7712 COMPRESSOR; GL99AA

0G7713 COVERING; BOTTOM

0G7714 FRONT PANEL; CONTROL

0G7715 PLATE; FOR USB-PLUG

0G7716 BOTTOM; PBOT150

0G7717 SIDE PANEL; RIGHT

0G7718 INSULATION BOARD

0G7719 SCRAPER; HORIZONTAL; 150 L.
0G7720 SCRAPER; HORIZONTAL; 300 L.
0G7721 SCRAPER; VERTICAL; 300 L.

0G7722 DRAIN MANIFOLD

0G7723 LEVER; FOR ECO FLAME 10KW
0G7724 TOP

0G7725 HEATING ELEMENT; 6000W 400V
0G7726 UNION ELBOW; 3/40UT X 22MM
0G7727 PROTECTION PLATE; FETO80G
0G7728 BRACKET; FET080G

0G7729 TOP; PBEN8O

0G7730 REAR PANEL; 400MM

0G7731 FUNNEL

0G7732 BRACKET; HEATING ELEMENT FRONT
0G7733 FRONT PANEL; 400MM

0G7734 FRONT PANEL; 800MM

0G7735 FRONT PANEL; 1200MM

0G7736 PLATE

0G7737 FLAME PROTECTION SHIELD

0G7738

FLAME PROTECTION SHIELD




0G7739 TRAY

0G7740 COVERING

0G7741 LED

0G7743 SENSOR

0G7744 CLAMP

0G7745 BOTTOM

0G7746 GAS INLET PIPE

0G7747 GAS INLET PIPE

0G7748 GAS FEED PIPE

0G7749 GAS FEED PIPE

0G7750 GAS FEED PIPE

0G7751 GAS INLET PIPE

0G7752 GAS INLET PIPE

0G7753 BRACKET

0G7754 REFLECTOR; FOR BURNER; UL
0G7755 SEALING TAPE; FREECOOKING TOP
0G7756 COVERING

0G7757 FRYER BASKET; 140X150X310MM
0G7758 CONTACTOR; 15KW

0G7759 PCB; CONTROL/BASIC PRINT

0G7760 REPLACEMENT KIT; SAFETY MICRO SWITCH FOR
0G7761 SAFETY THERMOSTAT; +275° -30°C
0G7762 FRONT PANEL; TOP200

0G7763 PAN SUPPORT GRID;LEFT;500MM 10KW
0G7764 PAN SUPPORT GRID; RIGHT; 500MM 10KW
0G7765 TERMINAL; 2-POLE

0G7766 HEATING ELEMENT; 415V 12KW; KEC50
0G7767 SAFETY THERMOSTAT; 270°C

0G7768 REAR PANEL

0G7769 CONTROL PANEL; AQUACOOKER 400 E
0G7770 CONTROL PANEL; INDUCTION
0G7771 RETAINING RING

0G7772 PCB

0G7773 TANK; WELDED; AQUACOOKER
0G7774 SUPPORT; REAR; 660 FMM 4Z
0G7775 CROSSPIECE; ADJUSTABLE; 660 GK
0G7776 ATTACHMENT; LATERAL; 660 4Z
0G7777 SUPPORT; ADJUSTABLE; 660 GK
0G7778 ATTACHMENT; LATERAL; 660 FMM 4Z
0G7779 PLUG; 2-POLE

0G7780 JUNCTION CABLE

0G7781 GAS BURNER; COMPLETE

0G7782 INNER FLANGE

0G7783 BOLT

0G7784 DISC; 200PCS

0G7785 LID; ELECTRICAL CORPUS OPENING
0G7786 PAN; COMPLETE; BON150E/CHILLTHERM




0G7787 TANK; CPL.; 400-440V; PASTA COOKER
0G7788 SHEET; METAL; 450X550X3MM
0HAO002 WASHING JET; PLASTIC

OHAO003 ABRAZADERA FIJ.TUBO AIRE L13
O0HA004 ABRAZADERA RODILLO MICRO L13
0OHAO005 ABRAZADERA TUBO PRESOST. LN23
O0HAO006 ANGULAR GOMA CUBA

OHAO007 O RING

OHAO009 O-RING

OHAO010 O RING

0OHAO11 O RING

O0HAO012 RING

OHAO013 SPRING RING

0OHAO016 ANTIVIBRANTE BOMBA

0OHAO018 WASHER

0HA019 DOUBLE CONE

0HAO020 BICONIC

0HAO021 BOILER

0HAO022 BOILER

0HA023 SWITCHBOARD

0HAO025 SPRAYING ARM

0HAO026 WASH ARM

0HAO027 WASH ARM

O0HAO028 BASKET

0HAO029 SQUARE BASKET 350X350MM H 120MM
0HAO030 RECTANGULAR CUTLERY HOLDER-2COMPART.
0HAO031 ROUND BASKET; DIAM. 360MM H.140MM
0HAO032 ROUND BASKET; DIAM 410MM H.120MM
0OHAO033 ROUND BASKET; D.410MM 9 PLATES
0HAO034 TRAYS BASKET

0OHAO035 GLASSES BASKET

0HAO036 CONNECTOR

O0HAO037 MANIFOLD

0OHAO038 INTERF. SUPPRESSOR

O0HAO039 CONJ TUBERIA ACLAR.L-13 PTA.A
O0HA040 CONJ. BOILER BLOCK

0HAO041 CONJ. GUIA MICRO PUERTA LN/13
0HAO042 CONJ. MICRO PUERTA L-13, 23
0HAO043 RINSE PIPE

O0HAO045 CONJUNTO EJE GIRO LN-13/23
O0HAO046 CUERPO BOMBA

0HAO047 CUERPO DE BOMBA L-13, 23
O0HAO048 RINSE DEFLECTOR

0HAO049 RINSE AID CONTAINER

OHAO050 DISCO DE ARRANQUE

0OHAO51 DISPOSITIVO FIJACION PUERTA
0OHAO052 DISTANCIADOR DOSFCD. LN




OHAO053 DISTANCIADOR PUERTA LN-13/23
OHAO054 DISTINTIVO LAMPARA VERDE
OHAO055 RINSE AID DISPENSER; TYPE 2001
OHAO056 RINSE AID DISPENSER; TYPE 3000
OHAO057 5601FILTRO LN-13/44 D
OHAO058 DOOR AXLE

OHAO059 PUMP; 230V 0,1HP 2212SA
OHA060 PUMP; 220V 1P 50HZ

0HAO61 ELECTRIC PUMP

0HA062 PUMP; 230V 1P 50HZ 0,5HP
O0HAO063 ESFERA NAYLON 3/8

OHAO64 ESFERA SISTEMA CIERRE LN-13
OHAO065 FIJ.GANCHO L23

OHA066 SCREW; 3,5X13MM

0HAO067 FILTRO ABRILLANTADOR LN-13/23
0OHAO068 TANK FILTER

O0HAO069 TANK FILTER

0HAO070 GANCHO PUERTA DCHA L23
0HAO071 GASKET

0HAO072 GASKET

0HAO073 GUARNICION 18*13*1 L13
0HAO075 GASKET

0HAO076 GASKET

0HAO077 GUARNICION INYECTOR
O0HAO078 GASKET

0HAO079 GASKET

OHAO080 HEATING ELEMENT GASKET
0HAO081 GUARNICION TUBO ACLARADO
O0HAO082 NUT

0HA084 RINSE NOZZLE

OHAO085 RINSE NOZZLE

0HAO086 O RING

OHAO087 KIT VALV.DOSFCD.S/RETORNO L-13
0HA089 MANILLA BLOCK

OHA090 MANILLA PTA.DEPOSITO L-13/23
0HA092 DISPENSER MEMBRANE; 1000/2000
OHAO093 MICRO PUERTA

0HA094 DOOR SWITCH

O0HAO095 MUELLE PARA CONJ. MICRO L-13
O0HAO096 MUELLE PERNO BASE

0HAO097 MUELLE PERNO MICRO L13
OHAO098 MUELLE SISTEMA CIERRE LN-13
O0HAO099 NOTTOLINO CIERRE

0OHA101 BUMPER

0HA102 SHUTTER

0OHA103 WHEEL SHAFT

O0HA104 PERNO PUERTA L/23




O0HA105

PIE NIVELADOR L-13, 23

O0HA106 DOOR

0OHA108 START BUTTON

0OHA109 RACORD BOILER

0OHA110 PIPE FITTING

OHA111 PIPE FITTING

0HA112 PIPE FITTING

OHA113 CONTAINER

OHA114 SALT CONTAINER

OHA115 REGLETA CONX.FASTON 1952
0OHA116 RELAY

0OHA117 HEATING ELEMENT; 2000W 230V
0OHA118 RETEN BOMBA LN-13/23
0OHA119 RETEN ELECTROBOMBA LN-13
0HA120 BEARING

OHA121 WASH COLUMN

0HA122 BASKET SUPPORT

OHA123 SOPORTE EJE PEQUECO
0HA124 INSERT

OHA125 TAPA

0HA126 TAPA DE ROTOR Y BOBINADO BOMBA
0HA127 TAPA DOSIF.ABRILL. L-13 Y 23
0HA128 TAPA PLANO DE TRABAJO LB035C
0HA129 RINSE ARM PLUG

O0HA130 TAPON BRAZO GIRATORIO BLOCK
0OHA131 TAPON DCHA.MANILLA LN-13/23
0HA132 WASHING JET; BRASS

0OHA134 TIMER

0OHA135 TUBITO DE DOSIFIC. A DEPOSITO BY METER
0HA136 TUBO BOMBA

0HA137 DRAIN HOSE

0OHA138 TUBO DOSIFICADOR

0HA139 TUBO DOSIFICADOR LN-13
0HA140 TUBO DOSIFICADOR LN-23
0OHA141 PRESSURE SWITCH HOSE
0HA142 TUBO INFERIOR ACLDO.LN-44 D
0HA143 TUBO LAVADO INFERIOR
OHA144 TUBO LAVADO SUPERIOR
O0HA145 TUBE

0HA146 TUBO SUP. LAVADO L-23
0HA147 NUT

0HA148 NUT

0HA149 NUT

0OHA150 NUT

OHA151 NUT

0OHA152 NUT

OHA153 NUT




OHA154

TUERCA LN-13

OHA155 TUERCA TAPON BOILER L-13 Y 23
0OHA156 PUMP IMPELLER

OHA157 PUMP IMPELLER

OHA158 TURBINA ELECTROBOMBA LN-13
OHA160 ARANDELA REGISTRO

OHA1l61 CUERPO CIERRE

OHA162 SOLENOID VALVE; ED180 230V 50/60HZ
OHA163 GOMA ASPIRACION BOMBA
OHA164 INYECTOR ACLARADO LN-14/44 D
0OHA165 INYECTOR DE LAVADO LN-44 D
OHA166 PERNO MICRO PUERTA L13

0OHA167 RODILLO MICRO L-13

OHA168 TAPON 1ZQD.MANILLA LN-13/23
0OHA169 BLIND NIPPLE

0OHA170 TUBO ACLARADO 7 INYEC.

0HA171 TUBO DESCARGA CUBA

OHA172 TUBO DOSIFICADOR LN-13

0HA173 TUBO GRAL ACLADO. LN-14

OHA174 NUT

0HA175 BOILER

OHA200 SAFETY THERMOSTAT; 124 C
0OHBO001 KIT DE LIMPIEZA PROFESSIONAL
OHBO073 *CORDON PARA CINTA*

O0HBO077 MAIN BURNER JET (MODEL SLG480)
OHBO078 OVEN LAMP

OHB080 MOTOR; ST/6 0,18KW

0HB096 BICONO TUBO D.12 FP/G1

OHB101 BASKET; FM-07/77

OHB121 BUFFER

OHB124 GASKET

OHB130 NOZZLE

OHB144 GAS NOZZLE; DIA.1,9

0OHB145 SHUTTER; DIA 3.2MM

0OHB162 HEATING ELEMENT; FM-04/44 2000 W
OHB163 HEATING ELEMENT; FM-07/77 1800 W
OHB168 WHEEL; GRIS S/F GN-21

0OHB190 BURNER; 12000KCAL/H

0OHB191 PAN SUPPORT GRID

0OHB198 O-RING; 2

0HB228 FRYER BASKET; 1/2M; 340X130X140MM; INOX
0HB229 FRYER BASKET; HFR/G810

OHB244 POTENCIOMETRO+MANDO MULTIVUELTAS 1KHOM
0HB263 IGNITION CABLE

OHB266 *ELECTRODO JG/G580*

0HB269 *TAPON VALV.PRESION PQF/GI300*

0HB270

FITTING KIT; FOR PILOT BURN,PIPE L4




0HB283

BANDA TRANSP.17430L*400W CERRADA

0OHB284 MAGNETIC SENSOR LEVEL
0HB289 OPERATION THERMOSTAT; Il CUBA/ARMARIO
0OHB291 *SOP.BULBO TERMOSTATO FM*
0OHB313 *TAPA FREIDORA FM 07*

OHB314 *(PNETO)KIT SOLD.CORDONES CINTA TRANSP*
0OHB330 JOINT; FM-04 (NUEVO)

OHB334 THERMOSTAT; 50/205 GC FM 07/77
OHB335 THERMOSTAT; SDAD. 242 GC FM 07/77
OHB366 VENTURI PIPE

0OHB368 DIGITAL MANOMETER; 512N
OHB371 GAS FEED PIPE

0OHB389 DIGITAL PRESSURE GAUGE; TESTO 510
OHB405 PILOT BURNER SUPPORT

OHB421 PILOT BURNER SUPPORT

0OHB429 FIBER-GLASS GASKET

OHB436 KNOB; COMPLETE

0OHB437 GAS VALVE

0OHB438 GAS VALVE

OHB440 OVEN GASKET

0OHB441 TRAY SUPPORT

0OHB442 PAN SUPPORT GRID; 400X350 MM
0OHB443 BURNER; COMPLETE; 6KW
OHB444 FLAME SPREADER; 6KW

0HB445 FIREPROOF

OHB446 LOWER HINGE

0HB447 UPPER HINGE

OHB450 PULLEY

OHB451 ROLLER SHAFT COVERS

0HB999 *#%CONTRACT COUNTER

0HDO0O01 ANILLO CIERRE 40! S4/S8(PAK10)
OHDO002 WASHER; CX21S

OHDO003 LOCK WASHER; 5 PCS

OHDO004 BUSHING

OHDO005 BUSHING

O0HDO006 CHAVETA 4X18 TR-300

OHDO007 CHAVETA 5X5X36 TR-300; 5 PCS
O0HDO008 KEY; 5 PCS

0OHDO009 CONJ BANDA ABRASIVA TI25
0OHDO10 CYLINDER; PL4-CD4

OHDO11 CONJ. EJE CENTRAL TR-300
OHDO12 CONJ.CILINDRO PL8

0OHDO14 SHAFT; L=475MM

OHDO15 DOOR GASKET

OHDO16 BEARING ASSEMBLY PL

OHDO17 CONJ.POLEA T25

OHDO18

CONJ.REJILLA SEGURIDAD BM60




0HDO020 DEFLECTOR

0HDO024 SHAFT

O0HDO025 SHAFT; CPL.; EQ T25E
O0HDO027 DOOR GASKET WITH GLUE
0HDO028 GUIA INFERIOR TR300
OHDO030 JUNTA ESTANQUEIDAD 70X8 TR-300
0HDO31 KIT MANTTO.TR-300
OHDO032 PALIER PL4/8/13 N 9
OHDO33 PIN; 10 PCS

OHDO034 PIN; 10 PCS

OHDO35 PIN; 5 PCS

OHDO036 PATA GOMABM 10 *
O0HDO037 PICON REDUCCION BM10
OHDO038 PLATO AB.PELADORA P.TTAS PL8
O0HDO039 PLATO ABRASIVO S4A
OHDO040 PLATO EXPULSOR CX21S
0HDO044 BEARING; TR-300

OHDO46 BEARING; TR-300

0HDO049 CONJ.CUERPO EJE CX21 *
OHDO050 CORREA TRAP.1093 W 13 S8
OHLOO0O LEAD FREE SLIDING CONTACT T130
OHLO09 RUBBER STRIP

OHLO12 PROM

OHLO13 PROM

OHLO14 PRINTED CIRCUIT BOARD
OHLO15 HOSE

OHLO16 SPRING

OHLO18 REPAIR KIT

0HL020 SCREW MRX M3X25 FZB
0HLO022 PLUG

OHLO023 NOZZLE

OHL024 PANEL SIGN

OHLO027 SNAP CATCH

OHLO028 SENSOR

OHLO30 BRACE BRACKET

OHLO31 V-BELT

OHLO33 CONNECTOR 6 PINS
OHLO35 STEAM FILTER

OHLO36 CONNECTION BEND
OHLO37 UNION SLEEVE

OHLO38 EXTENSIBLE HOSE

OHLO39 HOSE

OHLO41 GARNITURE NOMEX SR725 G.E.
0HLO44 GISS GREASE NLGI2 0,9KG
OHL500 GRILL

OHL501 PIPE FITTING; DIA.250MM

OHL502

FAN; COMPLETE




OHL503 NEON LAMP; 18W

OHL504 NEON LAMP; 36W

OHL505 LAMP HOUSING; LR218; 2X18W
OHL506 LAMP HOUSING; LR236; 2X36W
OHL507 LIGHTING FIXTURE; LR218 T8; CPL.
OHL508 LIGHTING FIXTURE; LR236 T8; CPL.
OHL509 FAT FILTER; 500X330X50

OHL510 BLIND FILTER; CJ3

OHL511 PIPE FITTING; DIA.315MM
OHL512 FAT COLLECTING BASIN; H=400MM; CJ3
OHL513 FAT COLLECTING BASIN; H=555MM; CJ3
OHL514 GREASE DRAIN TAP

OHL831 BEARING

OHL832 SHAFT

OHL834 PIN

OHL836 SOAP BOX COMPLETE

OHL837 SOAP BOX

OHL838 HOSE RIGHT

OHL839 HOSE LEFT

0HL842 SPRING FISHPLATE

OHL843 STEAM WIRED ELECTROVALVE
OHL844 DRIVING WHEEL

OHL845 CARCASA FRONTAL AMARILLA
0HL847 TEMPERATURE SENSOR FLEH 465 MP
OHL848 TORON+ELECTROVA.VAPEUR
OHL850 TORON+ELECTROV.V.FAS-A40-60T2
OHL852 MEMORY CASETTE FASA ES
OHL853 SOPORTE SENSOR PROXIMIDAD
OHL854 THERMOSTAT

OHL857 PROGRAMME MEMORY

OHL866 HINGE FOR FINGER

OHL867 SUPPORT FOR HINGE

OHL868 PULLEY

OHL872 CILINDRO CALANDRA IM-4831
OHL879 LIFTING LEVER 4831/2

OHL880 END PIECE

OHL882 CORNER ELEMENT

OHL883 END PIECE

0HL884 STRIPS GUIDE SATELLITE

OHL885 CAPACITOR

OHL888 CHAIN L=546 MM

OHL889 CHAIN L=647 MM

OHL890 CHAIN

OHL891 THERMOSTAT + CABLE; 220 C
OHL892 PANEL SUPERIOR CALANDRA IM6431
OHL893 CHAIN

OHL896 SUPPORT




OHL898 RECEIPT TRAY

OHL899 CYLINDER

OHL901 UPPER CASING

OHL903 BAND GUIDE

OHL905 CONE

OHL906 FERRULE

OHL907 SHAFT

OHL908 DISC

OHL909 SPRING

OHL910 LOCKING SPACER

OHL912 VENTILATION DISK
OHL913 SPACER

OHL916 PLATINA INOX PALA PLEG.IM500
OHL917 PICON TENSOR CADENA 20 DIENTES
OHL919 FERRULE

0HL920 FERRULE

OHL921 SEAL

0HL922 PARTING STRIP

OHL923 TEMP.SENSOR SUPPORT SET
0HL926 SHAFT

OHL933 STRAINER

0HL940 FRENO LAVADORA DYSA-150/200
0HL941 DISPENSER CUP

OHL955 TENSION SPRING

OHL958 TRANSMISSION HUB
0HL959 CHAIN GEAR AXIS

OHL960 WASHER

OHL961 CIRCUIT CARD

0HL964 FEEDING WHEEL Z60 MOD3 EP25
OHL966 TOPES TEJAS MAJOR
OHL986 PEDAL

0OHMO014 TUBE

OHMO015 PILLAR

0HMO016 FRONT PANEL

OHMO017 FRONT PANEL

OHMO019 OUTER DRUM

O0HMO020 TOP PANEL

0HMO022 MOUNTING PLATE
OHMO023 BRACE BRACKET

0HMO024 REAR PANEL

O0HMO025 BRACE BRACKET

0HMO026 CPU CONFIGURADA
O0HMO027 PULLEY

0HMO028 TENSOR DE CORREA
O0HMO029 WASHER

OHMO030 BRACKET

OHMO031 INNER DRUM




OHMO033 REAR GABLE
OHMO034 REAR GABLE
OHMO035 FRONT PLATE
OHMO037 COLUMNA IZQDA.
OHMO038 PILLAR

OHMO039 CHAPA TRASERA W365H
O0HMO040 REAR PANEL
OHMO043 REAR PANEL
0HMO044 REAR PANEL
0HMO047 BRACE

0HMO049 FRAME

OHMO050 BRACKET
OHMO051 FRONT PLATE
OHMO052 FRONT PLATE
OHMO053 FRONT PLATE
0HMO054 FRONT PLATE
OHMO055 COIN BOX
OHMO056 HOSE

OHMO057 HOSE

OHMO058 TYPE PLATE
OHMO059 TYPE PLATE
OHMO61 INSTRUCTION PLATE
OHMO063 PANEL SIGN
0OHMO064 CABLE SET
OHMO065 SENSOR

O0HMO066 KIT

0HMO072 CONSOLA
OHMO078 HOSE

OHMO079 BRACKET
0HMO080 HOSE

OHMO081 BRACKET
0HMO082 SPACER

OHMO085 PANEL LATERAL W230
O0HMO086 BUSHING
OHMO091 CABLES

0HMO092 CABLES

0HMO094 CABLES

O0HMO095 CABLES

O0HMO099 CABLES

0HM100 CABLE LAV.5,5 KGS.
OHM107 OUT OF BALANCE SWITCH
0HM108 PROM

OHM111 SENSOR

OHM112 *KIT

OHM113 MAINTENANCE KIT
OHM114 WASHER

OHM115

PRESSURE PLATE




